[Mepexian yKpaiHCHLKOK MOBOI), ABTEHTHYHICTE Jo PeecTpamiiiHOTro NOCBiIYeHHs
AKOro NiATBepIKeHa YNOBHOBAKEH 010 ocoboro Ne Bijl %72 2N /;D-
3ansuuka (Fopaienko B.B.), indopmauii npo [//4//,_5 y;(;/&f/()f
3ACTOCYBAHHA JiKapehKoro 3acody

Inctpykuia B ynakosui: Indopmauis ais nanienris

Bipenakip 250 Mr Tad1eTKH BKPUTI ILTIBKOBOIO 000/10HKOI0
nacabyRip

' Lleit mikapcbkuii 3aci6 nignArae JoAaTKOBOMY MOHITOPHHIY. Lle 103BOIMTH WIBMAKO BU3HAYHTH HOBY
inopmauiio 3 Gesnexu. Bu Mozkere IOMOMOITH, OBIIOMITAIOYH PO Gy,sz AKi moGiuni peakiii, AKi MOKYThb
BUHHKHYTH y Bac. Sk nosizomnatn npo noGiuni peaxuii, AuBiTeca po3ain 4.

[MpounTaiiTe YBAXHO IO IHCTPYKILIK Nepe] 32aCTOCYBAHHAM AiKapcbKOro 3acody, OCKIIBLKH BOHA MICTHTL

BAKJIMBY iHpopmani.

e 3GepexiTh wo incTpykiio. Moxkaneo Bam 3Han00UTECS epeHTaTH Ti.

e Slkio y Bac BHHMKIM MUTaHHs, 3BepHiTECS 10 Baworo nikaps abo ¢apmauesta.

o Ileii nikapcbkuii 3aci6 6ymo npusHaueHo ocoducto Bam. He nepenagaiire fioro iHmum nanientam. e
MOKEe HAILIKOAMTH IM, HaBiTh AKLI0 y Bac cXoxki cUMITOMH.

e Slkuio y Bac Bunukiu 6yab-ski nodiuni peaxilii, nosizomte mpo ne Baioro nikaps abo dapmanesta. e
BLIHOCHTRCS TAKOXK i 10 MOK/JIMBHX NMOGIYHMX peakiliil, ski He 3a3Ha4eHi B incTpyKuil. [lnB. po3ain 4.

Sy indopmaniio MicTHTL IS IHCTPYKUis

llo take Bipenakip i 1714 4Oro BiH 3aCTOCOBYETHCA

1o Bam nHeoOxiHo 3HaTH Mepen 3acTocyBaHHAM Bipenakip
slk 3acTocoByBaTH Bipenakip

Mosiusi noGiuHI peakuil

Sk 36epiratu Bipenakip

BmicT ypakoBKH Ta iHia iHpopMaLis

QUL =

1. lo rake Bipenakip i 1Js 40ro BiH 3aCTOCOBYEThCH

Bipenakip — Le NpoTHBipyCHHIl JlikapehKHii 3aci6, AKMi 3aCTOCOBYETBES 1A JIIKYBaHHA OPOCIIMX, XBOPHX Ha
xpoHiuuuil (1osrorpusanuii) renatut C (iHdekuiiine 3aXBOPIOBaHHS CIIPHYHHEHE BIPYCOM reNaTUTy C, sike
ypaxye nedinky). Bin MiCTHTh aKTHBHHUIT iHrpifieHT AacalyBip.

Bipenakip 3ynunse po3sMHOKeHHA Bipycy renatuty C Ta iHQIKyBaHHA HOBHX KJIITHH, TAKHM YHHOM IOCTY IOBO
BHIQIAIOMH BipyC 3 KPOBI,

Tabnetki Bipenakip He 3acTOCOBYIOTBCS caMOCTIiHO. BiH 3aBx/IM NpUIIMAETHCA 3 IHIIHM MPOTHBIPY CHUM
niKapchKuM 3aco60M, skHil MicTUTh ombiTacBip/napuranpesip/putoHasip. Jleakum MALieHTH MOXKYTh TAKOXK
O/IHOMACHO IPU3HAYHTH MPOTHBIPYCHUI 3acif, AKkni HasuBaeThCA pubasipuH. Barl ikap nopaauTs Bam, axuii
came nikapcbkuif 3aci6 Bu maete npuiiMaTu 3 Bipenakipom.

Jly»e BayKITHBO NPMOYMTATH IHCTPYKLiIO THX JIIKAPCHKHX 3ac00iB, AKi NpH3HAYCHI J10 3aCTOCY BaHHA PasoM 3
Bipenakipom. fkuio y Bac € nuTaHHA MO0 MPH3HAYEHUX JTIKapChKHX 3aC00iB, 3BE ncapx abo
(hapmarnesTa.

2. Illo Bam HeoOXiHo 3HATH Nepea 3acTocyBaHHAM Bipeaakip

He 3acToToByiite Bipenakip: %
e  sxmo y Bac anepris Ha nacadysip a0o Ha Oy/ab AKMH IHIPEAIEHT UBOTO h
JoAatky 6).



e skmo y Bac € inwi cepifosni mpoGrnemu 3 rnedinkoio okpim renarury C.

e axmo Bu 3acTocoryeTe 6yib-aKkuil 3 NikapchkuX 3ac00iB, HaBegeHUX y Tabauui Huxkde. [IpH 3actocyBanui
LHX JIKapchbKUX 3aco6iB 0JHouacHo 3 Bipenakipom MOxyTh BUHHKHYTH cepifosni abo HebesrneuHi ans
sKUTTA Hacniaku. Lli nikapeeki sacofu Moy Ts BItHBaTH Ha Aito Bipenakip Ta
ombiTacBip/mapuTanpesip/puToHasip, a Bipenakip Ta omGiTacrip/napuranpesip/pHToHaBip MOKYTh
BIUIMBATH HA Ji10 LMX JIIKAPCBKUX 3aC001B.

Jlikapcenki 3aco0u, siKi He MOBHHHI 3acTocoBYBaTHCA 3 Bipenakip

Jlikapceskuii 3acid abo Ailoya pe4oBHHA

MeTa 3acTOCYBaHHSA JiKAPCHKOro 3acoby

kapbamasernit, eHiTolH, peHobapbiTan

[Ipu eninencii

edasipeHs, eTpaBipHHH, HEBIpaniH

Jlna nikysauus BIJI indexkuii

eH3ATY TaMij

Jlia niKyBaHHS paky MpoOCTaTH

OxHouacHe 3aCTOCYBAHHA 3 JIIKAPCBKUMH
3aco0aMHu 1110 MICTSTh eTHHiNecTpaaion,
TaKUMHM AK OINBIIICTE KOMOIHOBAHMX
OpaIbHUX KOHTPALENTHRIB Ta
KOHTPALENTHBHIX BATTHAJIBHUX KiNelb

Jns xouTpauenuii

remgidposnn

JL1a 3MEHIIeHHA XOeCcTeposTy Ta iHIINX
KUPIB B KPOBI

MITOTaH JUIS JIKY BAHHS JeSKUX YXJIHH
HA/IHUPKOBHX 3aJ103
pudaminmH Jlna nikysanns 6aktepiaibHOT iHbeKLIT

npenapari POCJIHHHOTO [TOXOIKEHHS, 110
MicTaTs 3Bipobiit npoaipasnenuii (Hypericum

TpaB'sHl KK /15 3aHEIOKOCHHA 1 JIErKoi
nenpecit. I1i niku goctynui 6e3s peuenra

perforatum)

He npuiimaiite Bipenakip, sikio Bu 3acTocoByeTe 0JIMH 3 BHIE3a3HAYEHHX JTiKapchkux 3aco6is. ko Bu ne
BHEBHEHI, NPOKOHCYJILTY HTECH 3 JlikapeM abo (hapMaLeBTOM CTOCOBHO 3acTocyBaHHsa Bipenakipy.

Monepemxenns i 3anodixHi 3aXo01u

Ckaxite Bamomy nikapio abo dapmauesty rnepej 3actocyranHam Bipenaxipy mpo:

- il 3aXBoproBaHHs nedinky (kpim renatury C).

- axwo Bu 3apas a6o paniwe 6ynu indikoeani Bipycom renartuty B, Toxi Bawr nikap 6yne coctepirati Bac
Oi/bIL YBAKHO.

[lix gac npuitomy Bipenakipy 3 omGiTacsipoM/mapHTanpeBipoM/pUTOHABIPOM, MOBIZIOMTE CBOTO JliKaps, AKIIO Y
Bac € Taki CHMITOMH, OCKiIEKH BOHM MOXKYThL OYTH 03HAKOIO HOripIIeHHs MpobieM 3 MeviHKolo:

- Bawm noraso (B Bac nynorta ado 6niogora) abo Bu BTpaTHnu aneTur

- BH moMiTWIM NOXKOBTIHHA WKipH abo oueit

- Bama ceua TemHile, Hixk 3a3BuYail

- Bu Binuypaere cryTaHicTh

- Bwu nomitiin 30iabienns odliacTi ;KUBOTA

Ao y Bac € akuii-HeGy/ab 3 NepepaxoBaHux Buille cumntomis (abo Bu He BresHeHi), moropopits 3 Bammnm
nikapem abo apmaleBToM, nepiu Hix npuimatu Bipenakip.

AHaI3K KpoBi
Bam nikap nepeiputh Baty kpos o, mia 9ac i micas nikyeanus Bipenakipom. Lle poGutees 114 Toro, 1106
Bam nikap 3mir: HE—-
» BUpiiTH, AKi iHwi nikn By nosuHHI npuiiMatu 3 Bipesakip 1 Ak 10Bro, :
* miATBepaMTH, Yu Balue mikyBaHHs cripaiosaio, i 41 Bu BinbHi BiA Bipycy renatuty C.




* [IEPEBIPUTH HAsBHICTE NODIYHKMX peaklliil B 3acTocyBanHA Bipenakipy abo iHIIMX MPOTHRIPYCHUX
MpenapariB, MPUIHAYEHUX JiKapeM g BUKOPUCTAHHA 3 Bipenakipom (Hanpuxiaz, "
omGiTacsip/napuranpesip/puronasip” 1 "pudasipun").

JiTH T4 NiJIITKH
He nasaiite Bipenakip aitam Ta nmimitkam BikoM 1o 18 pokie. 3actocyBanns Bipenaxipy y mireii ta niiitkis
HC BHBYAJIOCH.

[Hmi gikapewski 3acodn Ta Bipenaxkip

PoskaxiTe Bauiomy sikapio abo (apmauesTy mpo Jikapeski 3acodu, ski Bu npuiiManu paHime ta npuiiMacre
3apas.

€ meski ikapeski 3aco0u ski Bu e moeuHHI 3acTocoByBatH 3 BipenakipoM, IMBITECS MoNepeHIO TabIHLIIO
«Jlikapceki 3acobu Aki He MOBUHHI 3acTOCOBYBaTUCA 3 Bipenakipomy.

IMosinomre Bamoro aikaps, nepen 3actocyBanusM Bipenakipy, saxiwo Bu npuitmaere oiuH 3 TiKapebKHX
3acobig 3 Tabnuii, 1o HaBeAeHa Hikue. MOKIIMBO, Jlikap NOBHHEH Oy/1e 3MIHHTH 103yBaHHA Bamoro
nikapcekoro 3acody. [Tosinomre Bamoro nikaps ado dapmanesra, axio Bu BUKOpHCTOBYETE rOpMOHAIIBHI
KOHTpauenTHey. [JHBITBCA PO3ALT PO KOHTPALENTHRH HHMKUE.

Jlikapebki 3acodn npo siki Bu MaeTe noBiAoMHTH CBOrO JiKaps nepea 3acTOCYBAHHAM
Bipeaakipy

Jlikapchkuii 3aci6 ado airoya pevyoBuna

Mera 3acrocyBaHHs JiKapCLKOro
3aco0y

ajpasojiam

IULsL JTIKY BAHHS TPUBOTH, IIPHCTYIIB
MaHIKK 1 mpodeM 3i CHOM

LHKIOCTIOOPHH, €BepoTiMyc, CHPOIIMYC,

JUTSL IPUTHIYEHHS IMYHHOT CUCTEMH

TAKPOJIIMYC
L{1K100€eH3aNpHH, KAPH30MPOA0 [Ipu M’A30BHX cnasMax
nabirarpan Jns po3piaKyBaHHsA KPOBI

nedepacupoke

[IpoTH 3MeHLIeHHs piBHA 3ai3a B
KpOBI

IUTOKCHH, aMJIOAHIIH

Mna nikyBanus npobiem 3 cepuem ado
BHCOKHM KPOBSIHHM THCKOM

dhypocemi [TpoTH 3aTpUMKH piMHKA B OpraHizmi
TLAPOKOIOH [Tpu Gonro
NeBOTHPOKCHH Jna nikyBanus npobiem 3i

HIHTOBHAHOK 3aJ103010

JlapyHaBip/pUTOHABIp, aTA3aHOBIP/pUTOHARIP,
pinniBipuH

Huns nikyBanns B1J1 indekuiit

OMenpasoli, JaHconpasoJi, ecoMerpasoi

[Py BUPA3KoBIiil XBopoOi myHka i
iHIKX MpobaeMax 3i HITYHKOM

IMaruHi0

Jlns nikyBaHHS AEAKUX BU/IIB paKy
KpPOBI

(ryBacTaTHH, NMiTaBacTATHH, [IPABACTATHH,
pO3YBaCTATHH

JIns 3HUKEHHA X0JIeCTepOIy B KPOBi

s-Me(peHUTOIH

s nikyBanHs eninencii

TepHQIYHOMIT

s mporpecyrodoro ckneposy

cynebazanazux

AN HiKyBaHHH 3anaJibHOToO
3aXBOPHOBAHHA KHLICYHHKA

BapdapuH Ta iHIi aHTaroHicTu Biraminy K*

Jlns pospijizkyBaHHs KPOBi

* B&I!JOMy .J'llKapEO MOXe 3Ha)106IfITHCH 301MBIIEHHA YACTOTH aHaMi3iB KpOBl o6 UCpCBlpH i (
L5

Ballla KPOB MOJKE 3rOPHYTHCA.

Axuo Bu npuiimare oiMH 3 BUIIEHABEAGHUX JIIKapChbKUX 3acobiB, nosigomre Bauroro i

nepej 3acTocyBaHHsAM Bipenaxkipy.

f *

¢
‘%




BariTHicTh Ta KoHTpauenis
Brnus Bipenakipy Ha BariTHIiCTh He BinoMuil, Bipesakip He ¢l BUKOPHCTOBYBATH TIijl Yac BariTHocTi abo y
KIHOK JITOPOJAHOTO BiKY, KI HC BUKOPHCTOBYIOTE €eKTHRHI KOHTPANENTHRHI 3aCO0H.

*  Buabo Baw napTHep MOBHHHI BUKOPUCTOBYBATH eeKTHBHHI METOA KOHTPALEIILIT 111 Hac JIIKY BAaHHA.
KoHTpalenTUBHI IpenapaTH, 10 MICTATh eTHHIIeCTpa/lioN, He MOKHA BHKOPHCTOBYBATH Y KoMOiHail 3
Bipenaxipom. 3anuraiiTe ¢BOro Jlikaps npo Kpartuii uis Bac metoa konTpauernuii,

Jlonatkogi 3axonu 6e3nexu Heobxiaui, ko Bipenakip 3actocoByeThes 3 pubaBipuHoM. PubaBipun Moxe
BUKJIMKATH Ccepilo3Hi Bpomskeni nedextn. PubaBipuy 3anuiacThest NPOTATOM TPHBAIOTO Yacy B OpraHismi micis
OPUIHHCHHA JTiKYBaHH, 1 TOMy HeoOXiaHa eeKTHBHA KOHTpALENIid AK Mijl Yac JTiKyBaHHA, TaK | IPOTArOM
[eAKOro Yacy Iicls LbOTo.

e [CHy€ pH3NK BPO/KCHHX AeeKTiB, AKIIO pubaBipHH AacTheA MALicHTIL, AKa 3aBariTHiNA.

e Takosk icHYe pH3UK BpOIKeHHX AedeKTiB, AKI0 pudaBipiHH NpUiiMae Nali€HT HOJI0BIYOT CTATI, YN
napTHepKa 3aBariTHina.

e [lpouuraiite posain «KoHTpanenTusu» iHCTpyKuUii pubapipuHy ayxke yBakHo. Llto indopmariio
BAXIMBO [IPOYUTATH | HOJIOBIKAM, | WIHKAM.

e Slkuro Bu abo Baura naprHepka 3aBariTHija mix yac nikyeanis Bipenakipom 3 pubasiputom abo uepes
JIeKinbKa MicA1iB MicTda MPUTTHHEHHA JTIKYBaHHA, HErailHO NMOBIAOMTE NPO Le JiKapi.

TlNopyBanus rpyuio
Bu He NMOBMHHI rojiyBaTy rpy/Ii0 mij yac jgikysaHHs Bipenakipom. He BioMo, 4H BUBIIBHAETHCS aKTHBHA
peuoBuna Bipenakipy (1acafysip) y rpyaHe MoJOKoO.

KepyBaHHs TpaHCNOPTHHMH 32¢00aMH T2 BUKOPHCTAHHA MeXaHi3miB

Jeski nanieHTH MOBIIOMIIAIH, [0 BiA9yBatOTh cebe ay:Ke BTOMJIEHHMH MpH npuitomi Bipenakipy B noeaHaHHi 3
IHIIMMU JTIKapcLKUMHU 3acobamu ans nikyBaHHs renatuty C. Skimo Bu BigdyBacTe BTOMY, He cifaiiTe 3a KepMmo
Ta He BMKOPHCTOBYITE MEXAHI3MH, L0 PyXalOThed.

Bipenakip mictuTh 1aKkTO3Y
Skwo nikap Bam ckasas, 1o y Bac HerlepeHOCHMICTh JeAKUX LIYKpiB, 3BEPHITECA 10 CBOTO JiKaps fepes
3aCTOCYBAHHAM LIBOIO JIIKAPCHKOro 3aco0y.

3. Ax npuiimaru Bipeaakip

3apskau npuitmare ueil nikapebkuit 3acid Tak, sk npu3HavMB Jikap. Skmo By He BrieBHeHI, nepenuraiire
Bamoro nikaps ado dapmanesra.

BipeJiakip He 3aCTOCOBYIOTECS CaAMOCTIHHO. BiH 3aBXK/(H 3aCTOCOBYETLCA 3 IHIIAM MPOTHBIPYCHUM JIIKAPCHKUM
3acoboM, Takum Ak ombiTacBip/napuranpesip/puToHaBip. Jlikap Morke NpU3HAUYNTU TAKOK IHIIHH
NpPOTHBIPYCHUI 3acid, AKHil Ha3MBAETBCA pUOABIPHH.
Axy KinekicTe NpuiimaTu

TabneTky Beuepi.

Ak npuiimatn

o TlpuitmaiiTe Tabnerku 3 Dxero. THN TKi He BKITHBHI.
e KogTaiiTe TabneTku ULTHMH.




¢ He Tpeba syBaTH, pO34aRIOBATH a00 TaMaTH Ta0eTKH, OCKUTBKHM BOHH MOXYTh MATH TipKHH cMak.

Sk posro npuiimaru Bipeaakip

Bu 6yuere npuiimatyu Bipenakip 8, 12 aGo 24 tusxkni. Bam nikap ckaxke Bawm, sik 10Bro 6yae TpUBaTH JiKyBaHHSA,
He npununsiite 3actocyBants Bipenakipy 110 THX nip, noku jikap Bam usoro He ckase. Jlyxe BakInBo
3aBEPUINTH MOBHUMA Kypce Nikysanus. Lle gonomosxe nikapeekomy sacofy AK HalfKpale OTHCTHTH KPoB Bil
Bipycy remaruty C.

Sxwo Bu npuithsan Bipenakip dinbine, nix norpitno

Skmo By BUNAAKOBO MePEBHIIMIN PEKOMEH/I0BaHY 103y, B 1oBuHHI HeraitHO MoBizoMuTH nikapa abo
3BepHYTHCA Yy HaAlOMMKUY JikapHio. Bi3eMiTh 3 cob0i0 yakoBKy nikapckkoro 3acofy — Ue fgomomoske Bam
JIeTKO MOSCHUTH, 110 caMe By npuiinsim.

Sxmo Bu 3a6yau npuiinaTu Bipeaakip

BaxkuBO He MPOMycKaTH 03H JiKapchkoro 3aco0dy. Ao Bu mpomycTHIH 103y Ta:

e me € Hinbme 6 COAMH 10 HACTYIHOT 1031 — NPUIIMITE TIPOIYLUEHY /103y 3 TKel0 AK MOAHA CKOpille.

* 3AIHIIHJIOCH MEHII 6 FOAMH 10 HACTYIHOI 1031 — HE NpHiMaiiTe NponylleHy 103y, IPUAMITE HACTYIHY
N03Y Y 3BUYARHUIA yac, 3 TKero.

He npuiimaiite moABiiiHy 103y 3aMicTh [POIYLIEHOI.

Skito y Bac € muTaHHA Mpo Te, SK 3aCTOCOBYBATH Jlikapehkuit 3acid, 3pepHiTRCA 1o Bammoro nikaps abo
dapmanesTa.

4, Moxausi nodiuni peakuii

Sk i Bei nikaperki 3aco6u, ueil nikaperknit 3acid Moxke BUKIMKATH 110014HI peakuil, oqHak BOHH OyBalOTh HE Y
BCIX.

3eepHiTbes 10 Bamoro nikaps a6o papmanesra, skmo Bu nomiTinim vactynui nodivni peaxuil.

[Moiuni peaxuii mpu 3actocyBanni Bipesakipy 3 omdiTacsipom/napuranpesipom/putonasipom:
Yacro: Moxke BHHHKHYTH y | moaunu 3 10
e ceepOixk WKipH.
Pinko: Mmoxke BUHUKHYTH y | moaunn 3 1000
» Habpsxk wkipu, axuii Mmoxe OyTH Ha Oyb-sKiii 4acTHHY Tina, B TOMY 9HCII 00JMY4a, A3HKa ado ropia i Moxke
BUKJIMKATH TPYAHOLULL KOBTAaHHA ab0 AMXaHHA (AHTIOHEBPOTUYHHN HAOpAK).

IMoGiuni peaxuii npu 3acTtocyBanni Bipeaakipy 3 omGiTacBipom/maputanpesipom/puToHasipom Ta
pubasipuHom:
Jye 4acTo: Moye BUHUKHYTH Y Olibiue Hix 1 moauHun 3 10
®  [I0YYTTs CHJILHOT BTOMM (BTOMIIKOBAHICTE)
* HyJOTa
e cBepODX WIKIpH
e [IpobGuemu 3i cHoM (Be3coHHS)
e Biguyrrs cnabkocti abo 6pak eHepril (acTeHis).
Yacro: MoXKe BUHUKHYTH y | roguHu 3 10
e Amnemis (HM3bKA KIILKICTH YEPBOHUMX KIIITHH KPOBI).
Piako: moxe BUHUKHYTH ¥ | nroguuau 3 1000
* HaGpsk wkipy, akuil Moske OyTH Ha Oyab-AKiil YacTHHY Tila, B TOMY YHC/i 00nuvYa, S3UKa aGo ropza 1 Mo3Ke
BUKJIMKATH TPYIHOLII KOBTAHHS ab0 JMXaHHs (aHT1OHeBPOTHYHHH HabpPAK). ? '

INosinomaenus npo modiuni peaxuu



peakiii Gesnocepe/ L0 Uepes HALLIOHATBHY CHCTeMy 3BITHOCTI, po Aky iaetbes y Jlonarky V. IlositommeHns
npo noGiuui peakuii qonomozxe 3iGpatu Gutbine indopmauii om0 Ge3MeUHOCT] AAHOIO JIIKAPCLKOIO 3ac00Y

5, Sk 36epiraTu Bipenakip

3Gepiraitre uell nikapcekuii 3aci y Heg0CTYIHOMY U1 JiTel Micwi.
He Buxopucrosyiite ueil Jikapcbkuii 3aci6 micns 3akiH4eHHs TepMiHy NPUIATHOCTI, 3a3HAYEHOTO Ha KAPTOHHIH
yrakoBki micis «[Ipugatauil go». TepMiH NPHAATHOCTI BITHOCHTBCA 10 OCTAHHBOTO [JHS LBOTO MiCHLL.

Lleit nikapchkuii 3acit He noTpedye 0coOIMBUX YMOB 30epiraHHA.

He Bukuaaiite 6yab-aKi Jlikk yepes y KaHatisaliro abo 3 noGytoeumu Biaxonamu. 3anuTtaiite Bamoro nikaps,
K BUKHHYTH JIiKH, 1ki Bu 6insine He BuKopHucToByeTe. LI 3ax0/11 10MIOMOKY Th 3aXHCTHTH HABKOIHIIIHE
cepeoBHlLe.

6. BmicT ynakoBk# Ta inma indopmauis

3 voro ckaagaerbes Bipeaaxip
e Kowxmna taénerka mictute 250 Mr gacaGysipy (y (hopmi MoHOTIIpaTy Hatpis).
e [Hi iHrpiAleHTH:
o Slapo Tabnetku: Mikpokpuctaniuna Hentonosa (E460(i)), naktosn MoHorijpan, KONOBiIOH,
KpOCKapMeJlo3a HaTpis, , KOJNOIAHU Ge3Boauuil giokena kpemHio (E551), maruito creapar (E470D).
o IlniBkosa obononka: cnupt nonisinitoeuii (E1203), tutany aioxena (E171), nonierunenrnikons
3350, tansk (E553b), 3aniza okcun xoetuit (E172), 3aniza oxena uepsonnii (E172) Ta 3aniza okcug
yopuuit (E172).
Ax Burusigae Bipenakip i mo BXOAHTE 10 CKAAAY YNAKOBKH
Tatnerku Bipenakip Gexesi, oBanbHi BKpHTI 1u1iBkoBoio obononkoro 14.0 My x 8.0 MM, 3 MmapkyBaHHAM “AV2”,
Ta6nerku Bipenakip ynakosani B 6xictepu 3 ¢osbri no 2 tabnerku. KosxkHa kapToHHa Kopobka MICTHTE 56
TabneTok (MyJbTHYIIAKOBKA MICTHTE 4 BHYTPILIHI KAPTOHHI KOpoOKHM 1Mo 14 TaGneTok B KOMHIiH).

Bupobdunk

E66Bi Hoiuneng I'm6X 1 Ko. K[
Knosbiutpacce,

67061 Jlioaeircxaden
Himeuunna




ITepexnaa ykpaiHCEKOK MOBOIO, o PeecrpaniiiHoro nocsiluenns
ABTEHTHYHICTH SIKOT0 NMiJITBEPIKEHA Ne BiA7. :
YOBHOBAKEHOK 006010 3asiBHHKA (/4//_5?7?6’ /{)j/ﬁ_-{

(Topaienko B.B.), indopmanii npo
3aCTOCYBAHHS JIKAPCLKOTro 3a¢00y

KOPOTKA XAPAKTEPUCTHKA JIIKAPCBKOTI'O 3ACOBY

v Lle nixapchkuii 3aci6 niuisrae j10/[aTKOBOMY MOHITOPHHTY. L1e JI03BOTUTE IUBH/IKO BU3HAYUTH
HOBY iHopMaLito 3 Gesneku. Jlikapeil POCATH NOBIAOMIATH 11PO Oy Ab-fKi noGiuHi peakuii. Sk
NosigoMaATH rpo nobivHi peakiii, AMBITECA po3ain 4.8,

1. HA3BA MEJUYHOI'O IPOAYKTY

Bipenakip' 250 Mr Tab/eTkH BKPHTI [UTiIBKOBOK 0BO0IOHKOIO

2. SKICHHUN TA KUIBKICHUIA CKJIAJT

KoxHa Tabnerka mictuts 250 mr gacabysipy (y dopmi MoHorigpary Hatpis).

JlomoMizkHi peuoBHIY 3 Bi/IOMUM BIUIMBOM: KOXHA TabieTka MicTUTh 44.94 Mr naktosu (y BUIAL
MOHOTrIApary).

J11st MOBHOIO TIEpesIiKy AOMOMIKHUX PeuOBHH, AUB. po3ain 6.1.
3. JIKAPCBKA ®OPMA
TabneTk BKPHUTI MIIIBKOBOIO 000I0HKOIO (TabneTKa).

Besxkeni, qoBumy ki TabieTky, BKpUTI MiBKOBOIO 00onoHKo10 14.0 MM X 8.0 MM 3 HaHeceHHAM
«AV2» Ha o/iHill CTOPOHI.

4. KJITHIYHI XAPAKTEPUCTHKHA

4.1 TIlokazaHHus

JlikyBaHHa XpoHiunoro BipycHoro renatuty C (XBI'C) y popocnux B komOiHauil 3 IHUIHMH
nikapebkumu 3acodamu (aus. posiin 4.2, 4.4, ta 5.1).

[Tpo rexorun-crnenndiudy akTHRHICTB Bipycy renatuty C aus. y posginax 4.4 ta 5.1.

4.2  Cnocid 3acTocyBaHHH Ta 103H

3acTocyBanHs Jikapcekoro 3acofy Bipenakip Mae npu3HauyaTH Ta KOHTPOJIIOBATH JIiKap 3 A0CBIIOM
nikyeanHsa XBI'C.

[lo3onoris

PexoMeroBaHa Ao3a nacabyBipy ctaHoBuTs 250 Mr (ofiHa TabeTka) ABiyi Ha 100y (3paHKy i
BBEYEpi).

Jlikapcekuii 3aci6 Bipesakip He MOBHHEH 3aCTOCOBYBaTUCH Y BUIIAI MOHOTepanil. Jlikapehkuii 3aci6
. . . . Ver . . PR AIBA LY,
Bipesnakip ¢/l BAKOPHCTOBYBAaTH B KOMOiHALi{ 3 IHIIMMHM JIIKAPCHKHMHE 3ac06aMu JUis iKyBans” |,

' B kpainax €C Exviera




BI'C (auB. po3ain 5.1). 3BepHiTLCS /10 Bi/IMOBIIHUX IHCTPYKIIiH 1718 MeJHIHOTO 3aCTOCYBAaHHA
JiKapchKUX 3ac00iB, 110 3aCTOCOBYIOTLCA B KoMOiHalil i3 nikapcbkum 3acodoM Bipenaxip.

V tabnuui | HaBeneH] pekOMEHZ0BaH] CXeMH JiKyBaHHs Ta IX TPUBATICTb B 3AIKHOCTI Bia momymauii
MalieHTiB.

Tatanua 1. Cxemn aikyBaHHs Ta iX TPHBAJICTh B 3aJeKHOCTI Bi1 momyasuii nanicHTis (THX, 110
paHille He OTPHMYBAJIM JiKYBaHHH, a00 THX, W0 0TPHMYBAJH iHTepdheponn)

. . . . * .
IMonysinist nauieHTiB Cxema JiKYBaHHS TpuBaiicts

12 TrxHIB

8-THKHEBHII Kypc
MOZKHA pO3IJISHYTH

JUIsL paHie

HENIKOBAHUX
[enoturn 1b, . . MaLieHTIB
Bipenakip + R ?

6e3 unposy abo i ikoBaHHUX

oMOiTacBip/niapurarnpeBip/pHToHaBI
3 KOMIIEHCOBAHUM LIMPO30M praap PEEIRR p

reHoturnom lb, 3
(idpo3om Bia
MIHIMAJIBEHOTO A0

nomipHoro ** (que.

pozmin 5.1,
JOCTIKEHHS

GARNET)

Bipenakip +
["enoTum la, . . . . .
5 omOiTacBip/mapuTanpesip/puToHaBip 12 THxHIB
e3 UUpo3y ;

+ pubaBipu™
Bipenaxip +

["enoTun la,
3 KOMITEHCOBaHHM 1IUPO30M

24 TwkHI (TUB. po3/in
5.1)

ombiTacBip/mapuranpesip/puToHaBip
+ pubaBipun*

* YBara: 1oAepKyiiTeck peKOMeHAMi# id reHoTUny 1a, Ko nauieHT iHdikosanuit BI'C 3

HEYTOYHEHUM reHoTunom 1, abo oboma nmiaTHNAME reHOTUITY 1.

** I1pm oliHLI CTYNEeHs TAKKOCTI 3aXBOPIOBAHHA NEYiHKH 3 BUKOPUCTAHHAM HEiHBa3HBHUX METO/IB,

koMmOiHawia OiomMapkepiB KpoBi a00 MoEJHAHHSA BUMIPIOBAHHA KOPCTKOCTI MEeviHKH 3 aHai30M KpoOBi

MOKpallyOTh TOYHICTh OLLIHKM 1 TOBMHHI OyTH NIPOBEJCHI 1Iepe/l IPU3HAYeHHAM 8-THIKHEBOIO Kypey

UTIKYBaHHA BCIM natieHTam 3 noMipHum idposzom

IIponyweni 0o3u
Y Bunaaky nponycky npuiioMmy 103u nikapcbkoro 3aco0y Bipenakip npuzHadeHy 03y Clif NpHIHATH
IPOTAroM HACTYIHUX 6 roAnH. fkino Bijg 3Buuaiinoro uyacy npuitomy Jikapeskoro 3saco0y Bipenakip
npoHuio Oifbiue 6 roAuH, TO He CiA NPUIAMATH NPOMYLLUEHY 103y — Mali€HT Ma€ MPUHHATH

HACTYIIHY JI03Yy 3TiAHO 3i 3BM4aiiHOK cxeMoro rpuitomy, Ciig noiHgopMyBaTH Nali€HTIB, 1O BOHH He
MOBHMHHI NpHiiMaTH NOABLIHY 103Y.

OcobMBIOCTI 103YBaHHs B AEAKUX [MONVJISILIAX.

Koingperyin BL/I-1

Cnix AoTpUMYyRaTHCA peKOMeHMaLliit 1010 103y BaHHs, BUKIaleHHX B Tadbmuui 1. [{ns oTpumanus
pexoMeHIaLil 10/10 103yBAHHS CYMYTHIX IPOTURIPYCHUX Mpenapatie npotd BIJI-1, 3BepHiThCa 10
posainie 4.4 Ta 4.5. JIng orpuMaHHs goaaTkoBoi iHdopMauil auB. pozain 4.8 ta 5.1.

Peyunienmu nevinku

Peuunicuram neyinku peKoMEHIY €ThCA NPHIAMATH NikapcbKuii 3acid Bipenakip Ta KOMOIHALIIO _ oy,
omOiTacBip/napuranperip/puToHasip 3 pubaBipuHom npotarom 24 TuxkHiB. Ha novarky nil(yzﬁﬁﬁ? i
MOHa BUKOPHUCTOBYBATH 3HWKEHY 103y pubaBipuHy. Y N0CHIDKEHH] cTaHy mics Tpch%ﬁéHx&ﬁh ;
MeviHKH f03a pubaBipuHy OyIa iHIWBIAYaNEHOW, i OIIBIICTE NALIEHTIB OTPUMYBasa Bi




Mr puGasipuny Ha 106y. (qus. posain 5.1). Jins oTpUMaHHs peKoMeHaalii 1o/10 103y BaHHS
IHrIGITOPIB KATBIIMHEBPUHY, 3BEPHITHCS 0 po3aiy 4.5.

Jhodu noxunozo giky

Y nauieHTiB MOXHIOro Biky Kopekuis go3u Bipesakipy He norpidHa. (TuB. posain 5.2).

TTopyuienns yukyil Hupox

Y NauieHTiB 3 JErKAM, NOMIPHUM YU TAKKHM MOPYIIEHHAM GYHKUIT HUPOK, a0o y nauienTis B
TepMinanbHiil cTanii HUpkoBoi XBopoGH, AKi nepebyBaloTh Ha Aiajisi, kopekuis go3u Bipenakipy ne
noTpi6Ha. (uus. posain 5.2). B pa3si HeoOXiAHOCTI BKIKOYEHHA B CXEMY JTiKyBaHHS pubaBipuHy,
3BepHiTLCA 10 [HCTPYKLIT 71 MeaudHOTo 3acTocyBanHs Jlikapcekoro 3acody pudasipuH, 1010
3aCTOCYBaHHA Y MALIEHTIB 3 MOPYLUeHHAM QYHKLIT HUPOK.

Mopyuienns ymxyil nevinku

V naui€eHTis 3 1erkuM nopyiueHHaM GyHkuii nedinku (knac A 3a Yaitna-IT10) kopekuis 103u
Bipenakipy He notpiOHa. Jlikapcekuii 3aci6 Bipenaxip He pekoMeH/[OBAaHHI 10 3aCTOCY BaHHSA
natienTam 3 MOMipHUM nopyiueHHAM byHKUiT nedinku (knac B 3a Yaitng-IT10). (auB. posain 4.4 ta
4.8). Jlikapcekuii 3aci6 Bipenakip He ITOBHHEH 3aCTOCOBYBATHCE Y MAL€HTIB 3 THKKUM NOPYLICHHAM
dyukiii nevinku (knac C 3a Yaitna-IT"10) (aus. posain 5.2).

Himu

EdexTupHicTs Ta Gesneka 3acTocyBaHHs Jlikapcekoro 3acoby Bipenakip y jitel Ta nijuniTkiB Bikom /10
18 pokie He BeTaHoBeHo. Jlani BiICyTHI.

Crocid 3acTocyBaHHs

TaGneTkn, NOKPUTI MIIBKOBOK 000IIOHKO0, MPH3HAYEH] T NIepOpaibHOrO BUKOPHCTaHHS — X CJTij
KOBTATH LLIMMH, HE PO3XKOBYBATH, HE PO3JIaMyBaTH, He N0/IPiOHIOBATH Ta HE PO3YUHATH. 3 METOHO
MakcHuMisanii abecop6uii Tabnetku Bipenakip cnia npuiiMaT pazoM 3 Dkero 0e3 ypaxyBaHHs BMICTY
skupy abo kanopiii. (uB. po3ain 5.2).

4.3 IporunokasaHHs

[TijBULIEHA Yy TITHBICTE 10 OY/b-AKOr0 aKTHBHOrO ab0 HEAKTHBHOTO KOMIIOHEHTA Mpenapary,
HaBeJCHOT0 Y po3aini 6.1.

OJHOYACHE 3aCTOCYBAHHA 3 JIIKApCHKUMH 3ac00aMH 110 MiCTATH €THHINIECTPAIiON, TAKUMH SIK
GibIIicTh KOMOIHOBAHHX OpalbHAX KOHTPALENTHBIB Ta KOHTPALIENTHBHUX BariHANIbHUX Kijellb. (JIUB.
posain 4.4 ta 4.5).

OpaHouacHe 3acTocyBaHHs Bipenakip 3 nikapchkuMHu 3acobaMu, ki € NOMipHUMY ab0 MOTYKHHMH
inlykTOpamn (pepMEHTIB, MOkKe 3HH3HTH KOHIEHTpallito facabyBipy B [171a3Mi KPOBI Ta IPU3BECTH /10
3HMKEHHS iforo TepaneBTHuHOro edekty (1B, po3ain 4.5). IpHKIIan MPOTHIIOKA3aHUX TOTYKHUX abo
MNOMIpHHUX IHAYKTOPIB (hepMEeHTIB HaBEEHO HHAKUE.

luaykropu hepMeHTiB:

» kapGamazenin, ¢enitoin, ¢penobapbiran

s edapipeH3, HeRipariH, eTpaBipUH

* cH3aIyTaMia

e MiTOTaH

® pudamiiluH

° [penapari poc/MHHOTO MOXO/UKEHHS, WO MICTATh 3Bipobiit npoaipsenennit (Hypericum
perforatum).

OpHouacHe 3acTocyBanHs Bipenakipy 3 JikapchbKHMH 3aco0amu, siKi € MOTYKHUMH iHriGiTOpamMu
CYP2C8 i MOy Th NPU3BECTH JI0 MiABUIIEHHS KOHIIEHTpalil 1acabyBipy y nnasmi kpoBi (AMB. po3ii
4.5). lNpuknaan notyxuux inriditropis CYP2CS8 nageneHo HuxKye.
InridiTopu CYP2CS:

e remdibpozun
Bipenakip 3actocoByeThes y koMGiHalii 3 ombiTacBipom/ napuranpesipom /putoHasipom. [lozxo
NPOTUIIOKA3aHb 10 3aCTOCYBaHHA OMOITACBIpY/NapHTanpeBipy/pUTOHABIPY 3BEPHITHCA 10 KOPOTKOT,,,
XapakTepUCTHKH BiIIOBIIHOrO JliKapchKOro 3acody. s

4.4 Ocobausi3axoan Ge3nexku
3aranbHi




Jlikapcekuii 3aci0 Bipenakip He peKOMEH/I0BAHO /10 3aCTOCYBAHHA Y SKOCTI MOHOTepanii, BiH Mae
npusHadaTues y koMOiHaLil 3 iHIINMK TiKapChKUMU 3ac00aMU 114 iKY BaHHs BipycHOro renarury C
(nue. po3ain 4.2 Ta 5.1).

Puszuk gekomneHcauil pyvHKUIT neviHku / MeviHKOBOT HEIOCTATHOCTI ¥ MALICHTIB 3 [HPO30M.
[TicnspeecTpalliitHi faHi Mpo 3acTocyBaHHSA Nikapckkoro 3aco0y Bipenakip 3
ombiTaceip/napuranperip/putoHapip abo Ge3 Hboro Ta 3 pudasipuHoM ado O¢3 HBOIO MICTATH
HOBIIOMIICHHA PO BUMNAAKK ACKOMIIEH AT MeqiHKOBOT HEIOCTATHOCTI, BKJIIOMAIOTH HeobXiAHiCTh
TpaHCIIAHTALIT TTeYiHKK a0 NeTansHIil KiHellb. JIng OiNBIIOCT] MALIEHTIB 3 TAKUMU BAKKMMU
Hacniakamu OyaM J0Ka3u HasBHOCTI 3aHen0aHoro abo HEKOMIIEHCOBAHOTO LIMPO3Y LUE 10 [10YaTKY
nikyBaHHsa. Xoua H NPUHMUHHHIN 3B'A30K BaXKKO BCTAHOBHTH Yepes Mi3HIO CTail0 3aXBOPHOBAHHA,
NOTEHUINHUN PU3KK He MOXKe Oy TH BUKJIOYEHO..

Jlikapcekuii 3acid Bipenakip He peKOMEHI0BaHO [0 3aCTOCYBaHHA Y Malli€HTIiB 3 TOMipHUM
nopyieHHsM GyHkuii nevinku (kaac B 3a Yaitng-IT"10). Jlikapepkuii 3acié Bipenakip ne nosuHen
3aCTOCOBYBATHCE ¥V MALIEHTIB 3 TAXKKAM NopylieHHs GyHkuii nedinku (knac C 3a Yalng-1T10) (1us.
po3ninu 4.2, 4.8 Ta 5.2).

Y nauieHTiB 3 LHPO3OM MEUIHKH:

® MOHITOpPYHTE KIIHIUHY CHMIITOMATHKY y 3B’A3Ky 3 MO/IHBOIO MOSBOI O3HAK JAeKOMIEHcaLlil
dyukuil medinkn (TakMX SK aclUMT, NeviHkoBa cHIedanonaTis, KpoBOTeua 3 BAPHKO3HO
PO3LIMPEHHUX BEH CTPABOXO/LY);

e DioxiMIUHI MOKa3HUKH (YHKUIT MeUiHKH, BKIIIOYAIOUH NPAMUI OlTipyOiH, MOBMHHI OLIIHIOBATHCE
mepejl MOYATKOM JIKYBaHHS, MPOTAroM Mepmux 4-X THXHIB JiKyBaHHA Ta Hajaml 3a
KJIIHIYHUMH TOKa3aHHAMM;

® [IPUMHHITE NIKYBaHHs B pasi MOSBH 4ITKHUX 03HAK AeKoMIeHcalil Gy HKLIT neviHKu.

[Tixgitom pienie AJIT

B xoai kniHIYHUX J0CHipKeHb 3acTocyBaHHa komOiHauii Bipenakip + omOiTacsip/ napurarnpesip/
puToHagrip 3 pubasipuHom ado He3 HeoTO, MeHLIe Hixk y 1% nauientis (35/3039) nicna noyaTky
JIKYBaHHS CIIOCTEPIranock nijIBHIIeHH cupoBaTkoBuxX piBHIB AJIT 1o 3Havens, mo B 5 Ta Oinblue
pa3iB mepeBHLLyBaIM BepXHIO Mexky HopMH. [linsuineni pisui AJIT Oynu 3a3suyait
ACUMINTOMATHYHHMHE, BHHUKAIIU IIPOTATOM MeplInX 4 THXKHIB JIIKyBaHHA, HE CYMPOBOKYBATHChH
riiioMoM piBHiB OlTipyOiHy, Ta 3HUIKY BAJTMCH IPOTATOM 2 THXKHIB NicA MOABH Ha (OHI
NPOAOBKEeHHs puitomMy cxemu Bipenakip + ombiTacsip/ napuranpesip/ puToHaBsip 3 pubaBipHHOM
abo Ge3 HeorO.

Taxi nigitomu pienis AJIT criocTepiraniick JOCTOBIPHO HacTille Y NALi€HTiB, IKi BHKOPHCTOBY BAJIM
nikapcbki 3aco0M, 10 MICTATE eTHHINECTPAioN, HAaNpHKIal, KoMOiHOBaHI MepopabHi
KOHTPALeNITHRH, KOHTPALICNTHBHI riacTupi abo KOHTpalleNTHRHI BariHanbHi KimbLsg (6 3 25
mauientis). Ha BiMIHY Bia LBOro, cepel *iHOK, Kl BUKOPHUCTOBYBAIH {HILI THIIHM €CTPOreHiB, TakKi K
ecTpa/ios i KOH FOroBaHi ecTporeHH, 0 3aCTOCOBYIOTLCS B 3aMiCHI ropMoHabHiH Tepanii, yacrora
Bunaakie nigeuients AJIT 6yna noaidHoO A0 Takol, BiA3HAYeHOI y MaLli€HTIB, 1110 He MpHiMau
*O0/JHUX ecTporeHiB (1%).

[TaieHTH, gKi BUKOPUCTOBYBAIH JliKApPCEKI 3aco0H, 110 MICTATE eTHHINecTpanion ( koMOiHORaH]
nepopalibHi KOHTpalenTHBH ab0 KOHTpaleNTHBHI BariHajlbHi KijbLid) IOBUHHI OyTH Nepese/ieHi Ha
aJIbTePHATUBHHUI METO/ KOHTpaLenuil (HanpuKIaa NporecTH abo HEropMOHa/IBHI METOH) 10
nouaTky Tepanii cxemoro Bipenakip + omOitaceip/mapuranpesip/puToHasip.(auB. posain 4.3 ta 4.5).
Xoua i migpuuenus pienis AJIT, mo cnoctepiranuck Npu 3acTocyBaHHi Bipenakipy 3 kombiHalieto
ombitaceip/napuranperip/putoHasip, Gy 0e3cHMITOMHUMHU, MALIEHTIB CIiJ NOBIAOMHUTH PO
HeOoOXIiqHICTh HeraifHO 3BEPHYTHCS 3a KOHCYbTALCIO JTikaps y BUMAAKY OB PaHHIX 03HaAK
3anajgeHs MeviHKy, TaKnX 9K BTOMA, ¢1a0KiCTh, BIICYTHICTE alleTUTY, HyAOTH | ONIIOBAHHSA, a TAKOK
OinbL MI3HIX 03HAK, TAKUX SIK XKOBTsHULA abo 3HeOapBneHHa dekaniil. [TocTiiiHuit MOHITOPUHT
dhepMeHTIB nevinky He € HeoOXITHUM IS MAlliEHTIB, SKi He MAlOTh UMPO3Y (PeKoMeHaaLii 1
MAIiEHTIB 3 HUPO30M JIMB. BUILE). PaHHS BiAMiHa NpuiioMy Jikapcekoro 3aco0y MozKe MPU3BECTH 110
PEe3UCTEHTHOCTI 10 Tipenapary, ane HeBiIOMO, AK Lie MOYKe BIIMHYTH Ha HACTYIIHY Teparlito.
BariTHicTb Ta cYIMYTHE 3aCTOCYBaHHA 3 pudaBipuHOM

Takox quB. po3ain 4.6. o
Cnaij IoTpuMyBaTHIICE 0COONIHBOT 00epesKHOCTI, 1100 YHHKHYTH BariTHOCTI y nauieigmﬁ"ﬁiﬁg%ﬁ? :
MapTHepiB NAUieHTIB Y0/10BIYOT CTaTi, Y BUIIAAKY 3acTOCyBaHHS Bipenakipy B koMBIHALIFS ™ =
pubaBipuHoM (MB. po3ain 4.6). ng oTpuMaHHA AeTanbHol iHdopMauii ciij o3 aifo ""’ngﬂ 3 i
[HeTpy KLU0 AN MeUUHOrO 3aCTOCY BAHHS pHOaBIipHHY. iz‘é? K;‘S"\
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3acTocyBaHHA 3 TAKPOIIMYCOM. CIPOJIIMYCOM Ta €BEPONTIMYCOM.
OnHoyacHe npu3HavyeHHs Biabsio 3 TakponiMycom, cipomiMycom abo  eBeposliMycoMm  LIO
3aCTOCOBYCTLCA ~ CHCTEMHO, [IIBHMULYE KOHLUEHTpalilo iMmyHocynpecanty uisxom CYP3A
inri6ypanus putonasipom. Cepiiosni Ta/abo skl Taki, 10 CTAHOBAATH 3arpo3y JUIA HKUTTA, MOOITHI
peakuii CloCTepiraiues [pu 0AHOMaCHOMY npu3HadenHi BinbBio 3 1acabysipom 3 TaKpoldiMycoM, LIO
3aCTOCOBYRABCA CHCTeMHO. Takuil caMMll PHU3HMK IIPOTHO3YETLCS IPU OJHOYACHOMY 3aCTOCYBaHHI 3
cipoJiimycom abo eBeponiMycom.

VHuKailiTe BUKOPUCTAHHA TakpoJsimycy abo cipomimycy 3 BinbBio, SKIIO PH3MK NEPEeBaXae KOPUCTh.
OaHOYacHO 3acTOCOBYBAaTH TakposiMmyc afo cipomimyc 3 BineBio 3 nacabysipom OJHOYACHO
HeoOXi/IHO 3 00epexkHICTIO (MB. po3ain «B3aemoais 3 iHIIMMYU JiKapchbKMMH 3ac00aMM Ta iHILI BHIH
B3aemMosiitn). EseponmiMyc He MoOKHA BMKOPHUCTOBYBATH Hdepe3 BIACYTHICTE BIIOMHX 103 JUls
KOPHUTYBaHHS.

KouueHTpauiio TakpoliMycy abo cipomiMycy B KPOBi ClliJl KOHTPOJIFOBATH [iC/Is [I0YATKY 1 MPOTArOoM
YChOTO CHiLHOrO BHKOpHCTaHHs 3 BinbBio Ta aacafysipoM. 3a HeoOXinHocTi 103y Ta/abo yactoTy
npuiiomMy Takposimycy abo ciponmiMycy cnia Biakopuryath. HeoOXijiHO peTesibHO criocTepirati 3a
MalieHToM Ha mpeaMeT Oyab-ikHX 3MiH @yHkUii HUpok abo HeGakaHHMX ABUIL, MOB'S3aHUX 3
TakpoiiMycom abo ciponimycom.

[CeHoTun-cneun@ivHa akTUBHICTD

[1{o0 pekOMeHI0BaHUX peXkUMIB s pisHnX renotunis BI'C, qus. posiin 4.2. [lloao rerorun-
creudiyHOT BipyconoriuHol Ta KTiHi4HOT aKTHBHOCTI JMB. po3/in 5.1.

EdextusHicts gacabyBipy He gociikyBasach v nauiedTis 3 inmmvu renotunamu XBI'C okpim
resoTumy 1. Bipenakip He MOBHHEH 3aCTOCOBYBATHCA JUTA JTIKYBAHHA iHLUIMX MEHOTHUIIIB, OKPiM
reHotuny l.

OaHOYacHe 3aCTOCYBAHHS {HITUMH MPOTUBIPYCHUMH MIpenaparaMu npsmoi Aii npotu XBI'C
BesneuHicTs Ta edekTUBHICTE 3acTocyBaHHs Bipenakipy Oyio focnigxeHo B kombinamii 3
oMOiTaceipoM/napuranperipoM/puroHasipom Ta pudaBipuHoM abo 6e3 HEOro. 3aCTOCYBAHH 3
{HIIUMH TPOTHBIpYCHUMHU 3acofaMi He JIOCII iKY Balocs, 0TKe, He MOXKe OyTH PEKOMEH/I0BAHHM.
[ToBTOpHE NiKYBaHHS

EexTuBHICTE NikyBaHHA qacabyBipoM y Mali€eHTiB, L0 paHille OTPUMYBaIu aacabysip, abo iHui
MiKapehKi 3ac00H, [0 MOXKYTh BUKJITHKATH IIEPEXPECHY PEe3UCTEHTHICTh, He BUBYAIACK.

3acrocyBaHH: 31 cTaTHHAMMU

3acmocyeanna 3 po3ysacmamuHom

QuikyeThbed, o npuiioM Bipenakipy 3 kombiHauietro ombiTaceip/mapuTanpesip/puronasip 30insiye
€KCIIO3HILII0 po3yBacTaTiHy Oi/bll Hixk Y 3 pasu. SKII0 B NepioJl JlikyBaHHs BUHHKAE n0Tpeda y
34CTOCY BAHHI po3yBaCTaTHHY, MaKCHMalbHa 1000Ba 1034 po3yBacTaTHHY Mae CKIagar 5 Mr (uB.
poznin 4.5, Tab. 2).

3acmocysanns 3 nimasacmamuHom ma ¢ysacmamuHom

B3aeMozis Mixk miTaBacTaTHHOM Ta (pryBacTaTuHOM Ta Bipenakipom He fociiiKyBanacs.
TeopeTHuHO, OAHOYACHE 3acTOCYBaHHA Bipesakipy 3 komOiHallieto
omGiTacBip/napuTanpesip/puTOHaBIp Mozke 301TBIINTH EKCIO3HILIO MITABACTATUHY Ta (IIyBACTATHHY.
TuMyacoBe NPUIMHEHHs Teparlil niTapacTaTMHOM Ta (UIyBacTATHHOM PEKOMEH/I0BAHE MPOTATOM
nikyBaHHa koMGiHauiero oMbiTacBip/mapuTanpesip/putonasip. KO 0/JHOYACHA TEPAIlis CTATHHAMY
€ HeoOXi/IHO mij yac nikyBaHHA Bipenakipom 3 koMmGiHalicto omOiTacBip/napuranpesip/puTOHABIp,
MOYIHBIH Mepexiil Ha 3MeHILeH] 1031 NpaBacTaTHHY/po3yBacTaTuHy. (AuB. po3ain 4.5, Tab. 2).
JlikyBaHHs nauientis 3 koindexuicio BIC/BLI

Bipenakip pekOMeH/10BaHHi 10 3aCTOCYBAHHSA Pa3oM 3 KoMOiHawi€0
omGiTacBip/napuTanpesip/puTOHABIP, a PHTOHABIP MOXKE CIIPUATH BiIGOPY MyTallii pe3uCTeHTHOCTI
7o inriGiTopis nporeasy y koiHdikosannx BI'C/BIJI nauieHTiB, AKIIO BOHH He nepefyBaloTh Ha
aHTUPETPOBipycHiil Tepanii. [lauienTn 3 moeananoto indekuiero BI'C/BLI, siki ne nepedyBaioTs Ha
CyNpecHBHifl aHTUPETPOBipyCHOI Teparlii, He MOBUHHI JlikyBaTHCcs Bipenakipom.

V pasi HassHocTi koiHpekuil BI'C/BIT ciia yBaxkHO BpaxoByBaTH B3a€MOJIT Mi npenapataMu (171s
JetansHol iHdopmauii auB. po3ain 4.5, Tab 2).

ATazaHaBip MOXe 3acTOCOByBaTHcs y komOiHauil 3 Bipenakipom ta ombitaceipom/ napwpaﬂﬁé%g%»
PUTOHABIPOM B OJIMH 1 TOM camuil yac. ATasaHaBip MOBHHEH 3aCTOCOBYBaTHCA 0e3 pH’l;E)H&BIpy«
ockineku 100 Mr puToHasipy pa3 Ha 400y BXOAMTH A0 ckiany ¢ikcoBaHoi komOiHaLyj 4
oMmbiTtacsip/naputanpesip/putonasip. KomGiHallia MoxkKe NiABUILUTH PU3UK BHHHKI




rinepGinipyGiHemii (B TOMY YHCII, OYHY YKOBTSHHIIIO), OCODIHMBO KO prubaBipHH BXOJUTE 10
pexumy nikyBaHHsa XBI'C.

Hapynagip y 1031 800 mr 1 pa3s Ha 100y MO:Ke 3aCTOCOBYBATHCA B OJIMH 1 TOH camMuif vac 3
Bipenakipom 3 oMOiTacBipoM/MapHTATPERIPOM/PHTOHABIPOM, Y BHIIAJKY BiJCYTHOCTI pe3UCTEHTHOCTI
10 IHriGiTopis MpoTeasu (Yepes HHKUY eKCMOo3uILiio AapyHasipy). JapyHaBip IOBHHCH
3acTocoByBatHcs Oe3 pUTOHaBipy, ockinbki 100 Mr puTOHaBipy pa3 Ha 100y BXOAMTE 10 CKIa1y
(ikcoranoi komOiHanii ombiTacBip/mapuTanpesip/puToHasip.

By b-akKi iHwi inri6itopyu npoteasu BIJI, okpim atasanagipy Ta aapyHagipy (Hanpukiaj, iHAMHaBip,
CakBiHABIp, TUIIPAHABID, JIONIHABIP/PUTOHARIP), MTPOTUIIOKA3aHI 10 OAHOYACHOTO 3ACTOCY BAHHA,
Excrosunis panrerpasipy ictoTHo 36inpuryetses (B 2 pazn). KomGiHoBaHe 3acTOCYBaHHS NPOTATOM
12-24 ThxkHiB B 0OMeskeHi# BUOOPLI MalicHTIB He TMOB'A3yBaI0CA 3 XKOJAHKMH 1podneMamu Oe3neKkH.
Ekcnosunis punmiBipuy icToTHO 36ibLIyeThCA (B 3 pasu) MpH 0ZHOYACHOMY 3aCTOCYBaHHI 3
Bipenakip 3 nacabysipom, 3 noreHuifinnM 30inbmeHHsa™M intepsany QT. Jlonasanns o cXeMu
nikyBaHHs iHri6iTopis nporeasu BIJI (aTazanaBipy, fapyHaBipy) Moxke 1ie OiibIue MmiABHLIIMTH
eKCIIO3MIII0 PUITIBIPHHY, OTKE HE peKOMeH/I0BaHe. PUIINIBIPHH CITi/] 3aCTOCOBYBATH 3 00€pEXKHICTIO,
3 MOBTOPHUM MoHiTopHHrom EKI".

Bynae-aki inmi HHI3T okpim punnisipuny (Hanpukiaai, edaripens, eTpaBipuH i HeRipaniH)
npoTUnokasani. (uB. posain 4.3).

PeakruBauis Bipycy renatuty B.

Bunajaku peaxrusauii gipycy rematuty B (BI'B), inkomnu 3i cMepTebHUMH Hactizkamu, Oyno
3apeecTPOBAHO MMijl yac abo mic/st JIiKyBaHHs [IPOTUBIPY CHUMM 3aco0amMu npaAMol Aii. CKPUHIHT 1010
HassHocti BI'B cnia npoBoauMTH y BCIX NauieHTIB 40 novaTKy nikyBanus. laientn 3 koindekiieio
BI'C/BI'B maroTs pusuk peaktusauii BI'B, i Tomy BoHH NoTpedyrOTh CIIOCTEPEKEHHA Ta BEACHHA
BIIMTOBI/IHO /10 YMHHUX KITIHIYHUX peKOMeH/Iallii.

iTH
EdexTuBHicTh Ta Ge3nexa 3acTocyBaHHs Jlikapebkoro 3acody Bipenakipy y aiTeil Ta mianiTkis Bikom
1o 18 pokis He BcTaHoBneHo. JlaHi BifcyTHI.
Jlakrosa
Bipenakip MicTuTh makto3y. [TaieHram 3 ciaIkOBUM MOPY LICHHAM TOJIEPAHTHOCTI 10 ralakTO3H,
nediuuroM nakrasy abo rIFOKO30-TalaKTo3HOK MankabcopOuicto He ¢l npuiiMaT neil ikapebkuii
npernapar.

4.5 Bszaemogaist 3 iHINHMH JIKAPCEKHME 3ac00aMH Ta iHIII BHIH B3a€MO/Iiii.

JlacabyBsip ciijJ 3aBx/1I1 3aCTOCOBYBATH pasomM 3 komOiHalielo omOiTacsip/mapuranpeip/puToHasip. ¥
pasi cynyTHROTO 3aCTOCYBaHHS BOHHM MalOTh B3aEMHHIT BIITMB OJMH Ha OJHOrO. (JUB. po3Ail 5.2).
Omxe, npodisib B3aeMO/iT UMX KOMITIOHEHTIB ClTiA po3raaiaTd B koMOiHauii.

dapmakoMHaMidHa B3aEMOIA.

CynyTHE 3aCTOCYBaHHA 3 IHAYKTOpaMu (epMeHTIB Moske 30inbLIyBaTH PU3HK MM0ABH HebakaHUX
sasuil Ta migsuieHus AJIT (aus. Tadn. 2).

CynyTHe 3aCTOCY BaHHA 3 eTHHIIECTpa1ionoM Moske 301nbIyBaTH pU3HK miasumenns AJIT.

(nuB. posuin 4.3 Ta 4.4). [Ipuknanu iHIyKTOpIiB epMEHTIB, CYNMyTHE NPU3HAUCHHS AKUX
MIPOTHIIOKA3aHe, HaBe1eHl B po3aiai 4.3,

DapMaKOKiHeTHYHA B3AEMOJLIA.

Homenyiiniii énnus nikapceko2o 3acoby Bipenaxip Ha papmakoxinemuxy inuux aikapcokux 3acoois.
JocnikeHH B3aEMOZIT Npenaparis in vivo OLiHIOBAIH CyKyTHHUi eeKT KoMOIHOBAHOI Tepartii, 1o
BK/II0YAJIa PUTOHABIP. ¥ HACTYIHOMY PO3/i/i OMHCaHi AesKi TPAHCHOPTHI MOJIeKy /1M Ta MeTabosiuHi
dhepMeHTH, Ha AKi BiiBac gacalyBip B moeaHaHHi 3 koMmOiHallier
oMmbiTaceip/napuranpesip/puToHasip. Y tabnuui 2 HaBeAeHi peKoMeHAalll 00 NOTEHLIAHNX
B3aEMO/IH 3 IHIIMMH JTiKapChKUMH 3acobamu Ta KopekLUii o3 A/ Jikapckkoro 3acoby Bipenakip B
pasi CymyTHBOro 3acTocyBaHHs 3 KoMmOiHalieto ombiTacBip/mapuTanpesip/puToHaBIp.

AT I

W,

Jlikapcvki 3acobu, wo memabdonizyemocs CYP3A4. P
3a JeTansHo iHGopMalico 3BepHITECA 40 IHCTPYKUIT U1 MEAMUHOrO 3aCTOCY BAHHA niy@“@_&iﬁdﬁb : “\
3acody Bipenakip (takox aus. Tabiu. 2). £ 453?"5""?*‘2‘
Hixapcoki 3acodu, wo mpancnopmyomsca 3a 0onomozolo OATP. e
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3a neraneHo0 iHGOpMaLiew 3BepHITLCA 10 IHCTPYKUIT 111 MEAMYHOTO 3aCTOCY BaHHA JIIKapChKOro
3aco0y Bipenakip, uiono OATP1B1, OATPIB3 ta OATP2B1 cyfcrparis (Takox AMB. Tadmn. 2).
Hixapcvki 3acobu, ugo mpancnopmylomsca 3a oonomoeoo BCRP.

Haca6ysip ¢ inribitopom BCRP in vive. CynyTHe 3acTocyBaHHs Aacaldyeipy 3 komOiHauiero
omOiTacBip/napuranpesip/puToOHARIp pa3oMm 3 nikapehkumu 3acobamu, skl € cyGerparamu BCRP,
MO2Ke [LABMLLY BATH IJ1a3MOBI KOHLIEHTpaLT UMX cyOcTpariB TpaHCIopTepy, WO MOTeHLUIHHO
noTpedye KOPHTYBAHHS JIO3W/ KITIHIYHOTO MOHITOPHHTY. Jlo TakHX MikapchkHX 3aco0iB RiTHOCATRCA
cynbdacanazu, iMaTuHiO 1 neski cTatuHu. B tabnuui 2 HaBeeHi okpeMi pekoMeHzallil 1o/10
pO3yBacTATHHY, AKWIl BHBYABCA ¥ JOCIIKEHHAX B3aeMOil MixK JTiKapCbKMMH 3aco0aMu.

Jikapewki 3acodu, wo mpancnopmyomscs 3a 0onomo2010 P-gp 6 kuwkienuiy.

Xoua pacabysip € iHribiTopom P-gp in vitro, He 0yJ10 BiA3HAYEHO CYTTEBOI 3MiHH B €KCIIO3HLIT
cybeTparty P-gp aurokcuHy y pasi iioro 3acTocyBaHHS 0JIHOHACHO 3 JiKapehkuM 3acobom Bipenakip
paszom 3 KomOinauieto omOiTacBip/naputanpesip/puTonasip. He MoxkHa BUKITFOUNTH, IO CHCTEMHA
eKCIo3ullis gabiraTpany eTeKCHIaTy MiIBULIY€EThCA Yepe3 iHriOyBaHHA qacadyBipoM P-gp y
KMILKIBHUKY.

Jikapeoki 3acobu, wo memadonizyempes WiAAXom enoKypoHioayil.

Hacadyip e inri6itopom UGTIAI in vivo. CynmyTHe 3acTOCYBaHHS JjacadyBipy 3 JTiKapChKMMU
3aco0ami, sKi MeTaboni3yoTeCs roJIoBHIM YMHOM 3a Jonomororo UGTTAL, npu3goauTs 10
NiABHIICHHS MJIa3MOBUX KOHLICHTpaLiil TakuX JikapCcbKUX 3ac00iB; I7A JTIKApChKUX 3ac00iB 3 BY3bKHM
TepaneBTHUHUM Aiana30HoM (HANPUKIAM, TeBOTHPOKCHH) PEKOMEH/IY €THCS PY THHHUH KITiHIMHHIA
MOHITOPHHT. JIuB. Takox Tadnuio 2 11 OTpUMaHH KOHKPETHUX PeKOMEeHAall il L0J10 panTerpaBipy
Ta OynpeHopdiny, AKl OLIHIOBATUCE Y JAOCITIIKEHHAX B3aeMOIil penapaTis. Byio Takox BUABIEHO,
o pacadysip inribye UGT1A4, 1A6 ta kuwkosuit UGT2B7 in vitro y KOHIEHTpaLisX, 110
BIJIMOBIIHI TAKUM in Vivo.

Jikapewki 3acodu, wo memabonizyemoca 3a oonomozow CYP2CI19.

CynyTHe 3acTocyBaHHs JlacabyBipy pazoM 3 kombiHallieto ombiTacBip/mapuTanpesip/pHToHaBip Moxke
3HHU3UTH €KCIO3MIIII0 JTiKapchKUX 3acobiB, 1o MetadonizytoTecas CYP2C19 (nanpuknan,
JTAHCOTPA30ll, e30Mernpaso, S-Me(eHiToTH), o MoXKe MoTpedyBaTH KOPUTYBAHHS J103U/KIIiHIYHOrO
moHiTopuHry. CyGerparn CYP2C19, saki Oynu ouiHeHi y JOCTiIPKeHHAX B3acMO/1ii Mpenaparis,
BKJIIOYAIOTL OMelnpa3ol i ecuuraionpam (Tabmuus 2).

Hikapcoki 3acobu, wo memabonizyemsca 3a donomoeoro CYP2C9.

HMacabyBsip, 110 3acTOCOBYBABCs pa3oM 3 koMOiHalieto oMOiTacBip/napuranpesip/puTOHaBIp, HEe
BILTHBAB Ha ekcno3unio cyberpary CYP2CY Bapdapuny. Ouikyerbes, o iHmi cyberpatn CYP2CY,
taki sik HII3IT (nanpuksian, iGynpoden), nporuaiadetnyni 3aco0u (HanpukIaz, riiMenipu,
riainisua), He NoTpedy0Th KOPUIYBaHH:A JO3H.

Jikapcwki zacobu, wo memabonizyemscs 3a donomozoo CYP2D6 abo CYP1A2.

JacaGyBip, 110 3acTOCOBYBaBCs pa3oM 3 komOiHauicio omOiTacBip/napuranpeBip/puToHaBip, He
BIUIMBAB Ha ekcrnozuuito cyberpaty CYP2D6/CYPLA2 aynokcetuny. Excriosuuis yukinodeHsanpumy,
cyberpary CYP1A2, smeniyerbes. KUtiHIYHMA MOHITOPHHT Ta KOPUTYBaHHA J03H MOXKe
3HanobuTucs A cydcerparie CYPLA2 (nanpuknan, nunpodokcaliyt, HMKI00eH3anpHH, Teodinin i
xoein). OuikyeTtnes, uio Jas cyoerparie CYP2D6 (Hanpukiaj, Ae3HNpaMid, METONPOIION |
JiekctpoMetopdan) He NOTpiOHE KOPHUIYBaHHS 03H.

Jlikapcoki 3ac06u, Wo eKcKpemy€emvpCa HUPKAmu 3a O0NOMO2010 MPAHCHOPMHUX OLIKIE.

Jlacabygip He inribve Tpancnoptep opradiyaux aHioHis (OATI) in vivo, Lo NiATBEPIKYETCA
BiZICYTHICTIO B3aeMofil 3 TeHodosipom (cydctpatom OATI). JlochizKeHHs in vilro JEMOHCTPYIOTE,
110 AacabyBip y KJIIHIYHO 3HAYY IMX KOHIEHTPALfX He € iHr0ITopoM TpaHCIopTepiB OpraHivHuX
katioHis (OCT2), rpaHcnoprepis opradiudux aHioHis (OAT3) abo OinkiB ekcTpysii nikapchKkux
3aco0ir Ta TokcuHie (MATE] Ta MATE2K).

Takum 4MHOM, 04iKy€ThCs, 1110 JacabyBip He MAE BIUIMBY HA NPENapartH, AKi eKCKpPeTyioThes
FOJIOBHHM YHHOM HHPKAMH 3a JI0MOMOTOIO IIMX TPaHCNopTepiB . (AMB. po3ain 5.2).

[loTeHuifiHuii BIUIMB IHIIKX JIIKAPChKHX 3ac00iB Ha hapMakokiHeTUKY nacabyBipy.

Hixapcuki 3acobu, wo ineityrome CYP2C8. <

CynyTHe 3acToCyBaHHA AacadyBipy 3 NiKapCbKMMHU 3acobamu, 110 iHTI0YI0Th CYPZC@B*(/ ar!puma,a
tepiduyHoMizoM, ledepacipokcom), Moxke ITiIBUIYBaTH MIa3MOBI KOHLI@HTpALil nacaﬁympy
[MoTtyxHi inriGitopu CYP2C8 npoTunokasati 10 3acTocyBaHHA 3 gacalyBipom (,u B p03
Tabnumo 2).
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Hikapcwki 3acobu - indykmopu ghepmenmis

BBasaeThes, 110 CYMYTHE 3aCTOCY BaHHS JlacadyBipy 3 JIiKapcbKUMHU 3aco0aMHu, AKi € NOMIPHUMH 4u
[OTYKHHMH IHAYKTOpaM# GepMEeHTIB IPH3BOAMTS /10 3HIKEHHS M1A3MOBHX KOHIIEHTpALii
nacabyBipy Ta 3MEHILEHHSA HOro TepaneRTHYHOTO edekTy. [TpoTHnokaszani iHayKTopH (PepMEHTIB
npejctasieHi B po3aini 4.3 ta B Tabmui 2.

Jacadysip € cyGerpatom P-gp ta BCRP, a fioro ocnoeuuii merabonit M1 € cyberpatom OCTI in
vitro. BeaxaeThed, 1o inrioysanus P-gp Ta BCRP He npu3BoAMTE 10 KIHIYHO 3HAYYLIOrO
MiBUINEHHS ekcro3uuii Jacabysipy (Tabmuis 2).

Meta6osir qacadysipy M1 BU3HAYABCS KiNbKICHO B yCiX J0CII/PKeHHSX B3aeMOil penapartie. 3MiHu
eKCMo3UIii MeTaboniTy 3a3BHYal CiBIaJaIN 3 THMH, L0 crocTepiranies 1 JacabyBipy, OKpiM
nociimkes iHrioitopy CYP2C8 remdibposuily, B AKHX €KCIO3MIIIA META0OIITY 3HMKY BANIACH Ha
<95%, Ta ingykropa CYP3A kapbamazeniny, B AKMX €KCIO3HILIsS MeTaboJIiTy 3HHXKYBAIaCh TUIbKH Ha
<39%.

Hayienu, axi ompumyroms anmazonicmu simaminy K

OckiJibkH (pyHKLIs MeYiHKY MOKe 3MIHIOBATHCA MiJ] 4ac Ky BaHHA JTikapChbKUM 3acoboM Bipenakip 3
KomOiHauiero ombiTacBip/napuranpesip/pUTOHaBip, PEKOMEH/ Y EThCH PETEIbHUH MOHITOPHHT
Mi’KHapOJHOro HopMasizoBaHoro Bignouents (MHB).

JloctipKeHHs B3aEMOJIT TiKapcLKHUX Npernaparis.

PekoMeH/IalliT LI0/10 CYMYTHBEOTO 3aCTOCY BaHHA Jlikapekkoro 3aco0y Bipenakip 3 komOinaniero
ombiTacBip/napuTanpesip/puToHaBip AU psAIy NTikapchKuX 3aco0iB HaBeeHi B Tabmuui 2.

Sxuro Ha oui npuitomy nikapcekoro 3acofy Bipemakip 3 komOinaliero
omGitacBip/niapuranpesip/pUTOHABIP MALIEHT BXke NpuiiMae abo nounHae npuiMaTH iHIIMi
nikapehbkuii 3aci6 (3acolu), A AKOTO OUiKYETBCS MOTECHLIHHA B3a€MO/lis NIPenaparis, CJIij
PO3CISHYTH MOK/IHBICTE KOPUTYBaHHS J03H CYNYTHLOTO NiKapceKoro 3acoly (3acobis) abo
BianoBigHOro KIiHiuHOro MoniTopuHry (Tabnuus 2).

SIKIO KOPUTyBaHHA J103M CYYyTHBOTO JiKapchKoro 3acofy (3acobiB) 00yMOB/IEHO JIiKYBaHHAM i3
3aCcTOCYBaHHAM JlikapchKoro 3acofy Bipenakip 3 kombinaiiero omOiTacsip/mapuranpesip/puToHasip,
CJiJl IPOBECTH MOBTOPHE KOPUIYBaHHA JI03H Mic/IsA 3aBeplICHHA MPHHOMY JiIKapchKoro 3acoby
Bipenakip 3 komGiHaiicto ombitacBip/napuranpesip/puToHaBip.

B Tabnuui 2 HaBeJeHi JaHi po BIUIMB Ha KOHLUEHTpauil nacadyBipa, koMOiHaLiL
om0iTacBip/napuranpesip/pUTOHABIp Ta CyIyTHIX NTikapchKHX 3acobiB. HanpasneHHs cTpiiok
BKa3YIOTh Ha HAIPABIIEHHA 3MiH [TOKa3HUKIB ekcro3ulii (Cpa, Ta AUC) nikaperkux 3acobis (T =
36inbLIyI0TECS Oiblie Hixk Ha 20%; | = 3MeHIIyI0TbC Ginbll Hixk Ha 20%; <> = He 3MIHIOITHCH, a0
IMIHIOIOTECA MeHII Hixk Ha 20%).

Lle He BukmoYHKii nepenik. Jlikapchkuii 3aci6 Bipenakip 3acTOCOBYEThCA pa3oM 3 KOMOiHaLi€w0
ombitacsip/napuranpesip/puronasip. Jlns otpumaHHa iHopmauii npo B3aemoii 3 komGiHaliero
omBiTacsip/ napuTanpesip /pUTOHABIP 3BEPHITHCS /10 BIANOBIAHUX [HCTPYKUIT A7 MEAUYHOTO
3aCTOCYBaHHH.

Tabauus 2. Bzaemonii Mizk komOinauiero JikapesKux 3acodiB Bipeaakip + Biabgio Ta inmmmu
JiKapchKHMH 3aco0aMu

Jlikapebki 3acTocyB BIIJIUB e AUC Cii Kainiuni komeHnTapi
3aco0un/Mox AHHSA
JIUBI
MeXaHi3MH
B3aEMOIT
AMIHOCAJIIIHWIIATH




Jlikapebki 3acTocyB BIIJIUB Conax AUC Cruin Kainiuni komenTapi
sacoon/Moxk AHHS
JIMBI
MexXaHizMu
B3acMoil
Cynndacanaz | Bipenakip | He gocaigxysanoca. QuikyBaHHs: Cnin 6ytn gyxe
uH 1 1 cynedacanazun YBOXHHMH B pasi
omGiTacei CYIYTHBOIO 34CTOCY BAHHA
Mexanizm: p/mapuran cynbacanazuty 3
iHriGyBaHus pesip/put komOiHauiew Bipenakip
BCRP OHaBIip + Binbgio.
MapUTanpesip
oM,
pHTOHABIpOM
Ta
npacabyBipom.
[TPOTHAPHUTMIYHI 3ACOBH
JMrokcuu Bipenakip > 1.15 1.16 1.01 s aMrokcuny
0.5 mr pazoea | + JINTOKCHH (1.04-1.27) (1.09-1.23) (0.97-1.05) | kopuryBaHHs 0034 He
103a ombiTacsi o 0.99 0.97 0.99 notpitHe,
p/maputan | pacabysip (0.92-1.07) (0.91-1.02) (0.92-1.07) | pekoMeHJI0RaHHiT
Mexanizm: pesip/put “ 1.03 1.00 0.99 BiANOBIAHUIT MOHITOPHHT
iHriGyBaHHs OHaBip omBitaceip | (0.97-1.10) | (0.98-1.03) | (0.96-1.02) | cHMpOBAaTKOBHX PiBHIB
P-gp — 0.92 0.94 0.92 JIMTOKCHHY
nacabyBipom, naputanpee | (0.80-1.06) (0.81-1.08) (0.82-1.02)
napuranpesip ip
oM Ta
PUTOHABIPOM.
AHTHUBIOTHUKH (CUCTEMHE 3ACTOCYBAHHS)
Cynedamero | Bipenakip t 1.21 1.17 1.15 Kopurysanns 1031 11s
Kcasoll, + ) . Cynupamer (]]5-128) (|14—120) (110-120) BipenaKipy ]
Tpumetonpu | OMOiTacei el i) omOiTacBip/napurarnpes
" p/mapuran T 1.17 1.22 R ip/puTOHABIpOM He
800/160 mMr pemp:’pm tpumetonpu | (1.12-1.22) (1.18-1.26) (1.19-1.31) HoTpiGHe
OHaBip M
AB4 pasht Ha = 0.88 0.85 NA
Acdy omGitaceip | (0.83-0.94) | (0.80-0.90)
e 1 0.78 0.87 NA
30IbLISHHS napuranper | (0.61-1.01) | (0.72-1.06)
KOHLEHTparLll ip
i 1 nacaGysip 1.15 133 NA
Jacadysipy (1.02-1.31) | (1.23-1.44)
MOZKIIHBE
yepes
iHri0yBaHHs
CYP2CS8
TPUMETOIPH
MOM

[MPOTHUITY XJIMHHI 3ACOBH

Ensanyramin | Bipenakip

MitoTaH +
ombiTacsi

MexaHizm: p/mapuTan

iHIYKYBaHHA | peBip/pHT

CYP3A4 OHaBIp

€H3aTy TaMizo

M abo

MITOTaHOM

| nacabysip
| ombiracsip
| mapurtanpesip

He pocnimkyeanocs. OuikyBaHHs:

CymyTHE 3acTOCYBaHHS
MpOTHIOKA3aHe )IHB.
posmin 4.3)
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Jlikaperki 3acTocys BIIVINB Civax AUC Cais Kuiniuni komenrapi
3acobn/Mox AHHSA
JIUBI
MeXaHi3Mu
B3acMoail
IMaTHHiO Bipenakip | He nocnimxkysanocs. OuikyBaHHs: PexkomenpoBanui
* T imatuui6 KITiHIYHII MOHITOPHHT |
omObiTacei HHKUI 1030 iMaTHHIOY
MexaHizm: p/napuran
iHribyBaHHs peBip/put
BCRP OHaBip
napuranpesip
oM,
PHTOHABIpOM
Ta
nacadyBipom
AHTHKOAT'YJIAHTH
Bapdapuu Bipenakip > 1.05 0.88 0.94 Hisxkux 3MmiH y
Swmr pasoBa & R'BﬂP@HPHH (095-117) (08[-095) (084-105) tbapMaKOKiHETHLLi
nosa Ta iHwi | omGitacsi o 0.96 0.88 0.95 BapGapuHy He
aHTﬂrOHiCTH p/l'[i:lp;{Tan S-Bapcbapm-l (085- 1 08) (081 -096) (088- 1 02) OquyETbCﬂ.
BiTaminy K PCBIP/pHT — 0.97 0.98 1.03
¥ oHasip | nacabymip | (0.89-1.06) | (0.91-1.06) | (0.94-1.13) E;‘Z:i‘;;”ﬁg‘;?mpmr
o 0.94 0.96 0.98 .
om6itaceip | (0.89-1.00) | (0.93-1.00) | (0.95-1.02) | MPKHapoAHOro
- 0.98 1.07 0.96 HOPMAaJI30BaHoro
napuranpes | (0.82-1.18) | (0.89-127) | (0.85-1.09) | BiAHowenks (MHB)
ip JUIA BCIX aHTaroHICTIB
BiTaminy K depes aminu
(yHKLIT neviHku
MPOTArOM JIiIKYBaHHS
Bipenakipom 3
ombitacBip/napuranpes
ip/puToHaBipom
Jabiratpany | Bipenakip | He pocnigxysanocs. OqikyBaHH:A: Kom0inauia Bipenakip +
eTeKcHar i 1 nabiratpany erexcunar Binneio Moxe
omOiTacel MIBMLLYBATH M71a3MOBI
Mexanism: p/napurtan KOHLIeHTpAaLii
inriGysanns | PeBip/paT nabiraTpaHy eTeKcHIary.
KHUIIKOBOTO OHaBip 3aCTOCORYBATH 3
P-gp obepexHicTIO.
[apuTanpeBip
oM Ta
PUTOHABIPOM
ITPOTUCYJJOMHI 3ACOEH
Kap6awmazeni | Bipenakip | « 1.10 117 1.35 OpHoYacHe 3acTOCYBAHHA
H + kapbamazeni | (1.07-1.14) (1.13-1.22) (1.27-1.45) | nporunokazaxe (AUB.
ombitacei | H pozain 4.3).
200 Mr pa3 Ha p/maputan | | 0.84 0.75 0.57
JIeHb 3 peeip/pur | kap6amazeni | (0.82-0.87) | (0.73-0.77) (0.54-0.61)
nopanbumm | OHABIp H- 10, 11-
3aCTOCYBaHHs CIIOKCHL
M 200 Mr jgBa i 0.69 0.69 NA
pa3H Ha JieHb OM6iTaCBip (0.61-0.73) (0.64—0.74)
l 0.34 0.30 NA
Mesaiiiaig naputanpes (0.25-0.48) (0.23-0.38)
ip
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Jlikapebki 3acTocys BILJIUB Ciae AUC Caia Kainiuni komenTapi
3acobu/Mox AHHA
JIMBI
MeXAHI3MH
B3aEMO/LIT
1H/IYKYBAHHS l 0.45 0.30 NA
CYP3A4 nacadygip (0.41-0.50) (0.28-0.33)
kapbamazeniu
oM
Menobapbita | Bipemakip | He gocaijukysanocs, QuikyBaHHs: OaHouacHe 3aCTOCYBAHHA
n + | macabysip MpOTHUIIOKA3aHE (AHUB.
oMGiTacei | | mapuranpesip pozain 4.3)
MexaHizm: p/mapuran | | omGitacsip
IHAYKYBaHHA | peBip/pHT
CYP3A4 OHaBip
thenobapbiTan
OM.
denitoin Bipenakip | He mocnimxysanocs. OqikyBaHHS: OpHouacHe 3acToCyBaHHA
+ | nacadyeip MPOTHMOKAa3aHe (JTHE.
MexaHizm: ombitacei | | naputanpesip pozain 4.3)
iHaykyBaHHs | p/mapuran | | omGitacsip
CYP3A4 peBip/puT
dbeniToiny. OHaBip
S-medenitoin | Bipenakip | He mocnimkysanocs. OuikyBaHHs: Jlna S-medeniroiny
+ | S-medenitoin MOXKYTb 3HaA00HTHCE
MexaHizMm: ombiTacsi KIIIHIYHHA MOHITOPHHT i
IHAyKyBaHHA | p/mapuran KOPEKLis J03H.
CYP2C19 peBip/pHT
PHTOHABIpOM. | OHaBip
AHTHUJIEIIPECAHTH
Ecuurtanonpa | Bipenmakip | < 1.00 0.87 NA [na ecunranonpamy
M + ecluTanon (0.96-1.05) (0.80-0.95) KOpEeKLis J03H He
ombGiTacBip | pam MoTpidHa.
10 mr pazora | /maputanp | 1 S- 1.15 1.36 NA
03a eBip/putoH | Jlecmernmu | (1.10-1.21) (1.03-1.80)
aBip UTAI0Npam
— 1.09 1.02 0.97
omOitaceip | (1.01-1.18) (1.00-1.05) (0.92-1.02)
o L2 0.98 0.71
napuranpes | (0.88-1.43) (0.85-1.14) (0.56-0.89)
Ip
— 1.10 1.01 0.89
nacabysip (0.95-1.27) | (0.93-1.10) (0.79-1.00)
Hynoxcerun Bipenakip | | 0.79 0.75 NA Jis mynokceTHHy
¥ nynokcetn | (0.67-0.94) (0.67-0.83) KOpEeKLLIA 1031 He
omOiTaceip | H noTpidHa.
/mapuranp | < 0.98 1.00 1.01
6 epip/puton | ombiracsip | (0.88-1.08) (0.95-1.06) (0.96-1.06) | Mas Bipenakip +
pazoBa : s : ;
E—- asip l 0.79 0.83 0.77 0M61Tac3.1p."napma'mpemp/
rnapuTaripe (0.53-1.16) (0.62-1.10) (0.65-0.91) PHTOHABIP KOPEKI[IA 103K
Bip He moTpibHa.
> 0.94 0.92 0.88
nacabygip (0.81-1.09) (0.81-1.04) (0.76-1.01)
IMPOTUI'PUEKOBI 3ACOEH |
Kerokonazon | Bipenakip | T 1/ES 217 NA OnnovacHe 3aCTOCYBaHHA
400 mr paz Ha | + KETOKOHA30 (1.09-1.21) (2.05-2.29)
JIeHb ombitacei | 7
p/maputa | <> 0.98 1.17 NA
MexaHnizm: npesip/pu | omGitacsip (0.90-1.06) (1.11-1.24)
iHribyBaHHS TOHaBip 1 1.37 1.98 NA
CYP3A4/P- maputanpes | (1.11-1.69) | (1.63-2.42)

11
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Jlikapebki
3acoomn/Mowk
JIMBI
MeXaHiZMH
B3aEMOAIT

3acrocye
AHHSA

BIIJIUB Crax AUC

Cmin

Kainiuni komenTapi

gp
KCTOKOHA30J10
M Ta
napuranpesip
om/oMBiTacBi
pOM/pHTOHARI
poM

ip

1 1.16
nacadyBip (1.03-1.32)

1.42
(1.26-1.59)

NA

AHTHUT'TIEPIT

[MIAEMIYHI 3ACOBH

Cembidbpozmn
600 mr nBa
pasu Ha JeHb

MexaHizMm:
NIABUILEHHS
piBHA
nacabygipy
yepes
IHri0yBaHHA
CYP2C8 ta
MiABHILIEHHA
piBHs
MapuTanpeBip
y depes
iHri0yBaHHsS
OATPIBI
remdibazonun
OM.

Bipenakip
+

omGiTacsi
p/nmaputa
npesip/pu
TOHABIp

2.01
(1.71-2.38)

11.25
(9.05-13.99)

1 macabysip

NA

1 1.21
napuranpes | (0.94-1.57)
ip

1.38
(1.18-1.61)

NA

OnHouacHe 3aCTOCY BAHHA
MPOTHIOKa3aHe (AHB.
po3nin 4.3)

AHTHUMIKOLAKTEPIAJIBHI 3ACOBHM

Pudamnitmx

MexaHnizm:
IHAYKyBaHHA
CYP3A4/CY
P2C8
pudamninnHo
M

Bipenakip
4
omOiTacsi
p/napuran
peeip/put
OHaBip

He nocnimkyranocsa. OuikyBaHHs:
| nacaGysip

| omBiTtaceip

| mapuranpesip

OnHouacHe 3aCTOCYBAHHA
NPOTHIIOKA3AHE (KB,
posain 4.3)

AHTUI'ITIEPTJIKEMIYHI 3ACOBHM I'PYTIM OPAJIBHWX BII'YAHIIB

Mergopmin | Bipenaki | |merdopmi | 0.77 0.90 Kopexkris 103u He
500 mr p+ H (0.71-0.83) | (0.84-0.97) | NA noTpitHa npu
pa3osa 103a omOiTacB | «» 0.92 1.01 1.01 3aCTOCYBaHHI
ip/maput | om6itacsip | (0.87-0.98) | (0.97-1.05) | (0.98-1.04) | merdopminy 3
anpesip/ | | BipenaxipoM 3
puroHasi | naputanpe | 0.63 0.80 1.22 omOiTacBip/mapurarnpes
p Bi (0.44-0.91) | (0.61-1.03) | (1.13-1.31) | ip/puToHaBipom
=
nacadysip | 0.83 0.86 0.95
p (0.74-0.93) | (0.78-0.94) | (0.84-1.07)
BJIOKATOPH KAJIBLITIEBHUX KAHAJIIB
AMIoauni Bipenakip T . 1.26 2.57 NA 3meﬂmm“.u 203y,
+ ammomunin | (1.11-1.44) | (2.31-2.86) aMnoanmAy Ha L.:S“O%\ﬁ‘
5 Mr pazopa ombitacei - 1.00 1.00 1.00 T3
033 p/napuTa omOiTacBip (0.95-1.06) (0.97-1.04) (0.97-1.04)
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Jlikapebki 3acrocys BIIJINB Cons AUC Caii Kainiuni komenTapi
3acobn/Mox AHHHA
JIMBI
MeXaHi3MH
B3aEMOIT
nperip/pn l 0.77 0.78 0.88 XBOPOIO.
Mexaniam: TOHABIP naputanpes | (0.64-0.94) (0.68-0.88) (0.80-0.95)
iHriOyBaHHA ip
CYP3A — 1.05 1.01 0.95
PUTOHABIPOM nacalyeip (0.97-1.14) (0.96-1.06) (0.89-1.01)
KOHTPALIEIITHUBH
eTuHinectTpani | Bipenakip — 1.16 1.06 1.12 3acTocyBaHHA
on/HoprecTtiM | + eTuHinectpa | (0.90-1.50) (0.96-1.17) (0.94-1.33) | nepopaneHux
ar omMbiTacei Jion KOHTpALIENTHBIEB, 110
0.035/0.25 mr | p/napura MeTaboniTi HOprecTUMaTy: MIiCTATb €THHINECTpaaion
paz Ha JeHb npeeip/pu 1 2.26 2.54 293 MPOTHIIOKAa3aHe (JIHB.
TOHABIP Hoprectpen | (1.91-2.67) | (2.09-3.09) (2.39-3.57) | poanin 4.3)
Mexanizm: i 2.01 2.60 3.11
iHribyBanus nopenrectp | (1.77-229) | (2.30-2.95) | (2.51-3.85)
UGT OMIH
napuTanpesip > 1.05 0.97 1.00
OM, ombiraceip | (0.81-1.35) | (0.81-1.15) (0.88-1.12)
omGiTackipom ! 0.70 0.66 0.87
Ta naputanpee | (0.40-1.21) (0.42-1.04) (0.67-1.14)
nacabyBipoMm. ip
| nacabygip 0.51 0.48 0.53
(0.22-1.18) | (0.23-1.02) (0.30- 0.95)
Hoperunapon | Bipenakip | «» 0.83 0.91 0.85 Kopekuis 1o3u He
(mirynka, mo | + Hoperunapo | (0.69-1.01) (0.76-1.09) (0.64-1.13) | norpibua
MiCTHTh MIIe | omOiTacei | H
[POrecTHH) p/maputa | > 1.00 0.99 0.97
0.35mMrpas B | mpeeip/pu | omGitaceip (0.93-1.08) (0.94-1.04) (0.90-1.03)
JIeHb TOHABIp i) 1.24 1.23 1.43
naputanper | (0.95-1.62) (0.96-1.57) (1.13-1.80)
1p
> 1.01 0.96 0.95
nacadyBip (0.90-1.14) (0.85-1.09) (0.80-1.13)
JIVPETHKH
Dypocemin Bipenakip 1 1.42 1.08 NA Cnin crioctepiraT 3a
+ thypocemin (1.17-1.72) (1.00-1.17) KJIHIYHHM CTaHOM
20 Mr pazoea ombiTaci > 1.14 1.07 1.12 XBOPOT0; MOe
nosa p/napura ombitaceip | (1.03-1.26) (1.01-1.12) (1.08-1.16) | 3HAnOOGMTHCL 3HHIKEHHA
npesip/pu — 0.93 0.92 1.26 nozu dypocemiay 1o
Mexanizm: TOHABIP napuranpes | (0.63-1.36) | (0.70-1.21) (1.16-1.38) | 50%.
1p
r;)::;uﬁo PN 1.12 1.09 1.06 Jnsa KgMGiifaui'i Bipenakip
iHriGyBass nacabysip (0.96-1.31) | (0.96-1.23) (0.98-1.14) |+ 0M61T3031P/ )
UGTIA1 napu‘ral:tpemp/ PHUTOHaBIp
napuTanpesip s e
noTpibHa.
oM,
ombiTacBipoM
Ta
nacabysipom
[TPOTUBIPYCHI 3ACOBH ITPOTH BIPYCY I'ETTIATHUTY C
Codocbysip | Bipenaxip 1 1.61 2.12 NA Kopekuis 1031
400 mrogun | * | codocBysip codocbyripy-He
pas Ha o0y | oMOiTacsi (1.38-1.88) | (1.91-2.37) W0TpiGHa npd
Mexanizm: | P/naputa T GS- 1.02 1.27 NA f3aCTOCYBaHHi 3 <
inriGysauus | "PCBIP/PH 331007 Bﬁen@ﬁf)m@“ B
FRRIR (0.90-1.16) | (1.14-1.42) (& o

13




14

Jlikapebki 3acTocys BILJIUB Gl AUC Chin Kainiuni komenTapi
3acodn/Moxk aHHdA
JIHBI
MeXaHiIMH
B3acMoail
BCRP Ta P- € 0.93 0.93 0.92 ombiTacBip/mapuTanpes
gp omOitacsip ip/puTonasipom
napuTanpesi (0.84-1.03) | (0.87-0.99) (0.88-0.90)
pomM, = 0.81 0.85 0.82
puUTOHaBipO IAPHTANpPCR
M Ta 1P (0.65-1.01) (0.71-1.01) (0.67-1.01)
}Iaca6y3ip0M — 1.09 1.02 0.85
nacalyBip
(0.98-1.22) | (0.95-1.10) (0.76-0.95)
POCJIMHHI [TPEITAPATH ;
3Bipobii Bipenakip | He mocmimiysanocs. OvikyBaHHS: QOnHouacHe 3aCTOCY BaHHA
NpoaipABIEHH | + | nacabysip MPOTHUIIOKa3aHe (JIHB.
it (Hypericum | ombitacei | | omGiracsip pozzin 4.3)
perforatum) p/mapuTan | | mapuTanpesip
peBip/pur
OHaBip
MexaHnizm:
IHIYKyBaHHA
CYP3A4
3BipoGiem
MponipABIEHH
M

[MPOTHUBIPYCHI ITPETTAPATH TIPOTH BUT: IHI'IBITOPH IIPOTEA3H

Jlns orpumaniis 3araneHol iH(opmanii [WO/0 iKY BaHHA XBOPHX 3 KO- iHdekuicto BLJI, Bkmtoyaroun obroBopeHHs
Pi3HHX CXEM aHTHPETPOBIPYCHOT Tepanii, ki MOKyTs OyTH BHKOpHCTaHi, Oyab nacka, AuBiTeca po3nin 4.4 (JlikyBaHHs
XBOpHX 3 Koindekuieo BLJI) Ta kopoTKy XapakTepHCTHKY Ha oMmGiTacBip/mapuranpesip/pHToHaBip.

ATazanasip Bipenakip — 0.91 1.01 0.90 Pexomennosana 1o3a
300 mroaun | + arazaHaBip (0.84-0.99) (0.93-1.10) (0.81-1.01) | arazanaBipy cTaHOBHUTE
pas Ha 100y omGiTacsi I 0.77 0.83 0.89 300 mr, 6e3 puToHaBipy,
(onHoOuacHO 3 | p/mapuTa omOiTaceip (0.70-0.85) (0.74-0.94) (0.78-1.02) | paszom i3 kombiHaLIEX
Bipenakipom) | npeeip/pu 1 1.46 1.94 3.26 Bipenakip +

TOHaBIp napuranper | (1.06-1.99) | (1.34-2.81) | (2.06-5.16) | ombiracsip/napuranpesip/
Mexanizm: ip PUTOHABIpP. ATazaHagip
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Jlikapebki Jacrocys BILVINB Clss AUC Con Kuiniuni komenTapi
sacoln/Mox AHHS
JIMBI
MeXaHi3MH
B3aEMO/LIT
301bIIEHHA > 0.83 0.82 0.79 ciig npuitMarty B Toil
piBHA nacabyBip (0.71-0.96) (0.71-0.94) (0.66-0.94) | camui yac, wo i
nmapUTanpesip komOiHaliro Bipenakip +
y uepes omOiTaceip/mapuranpesip/
IHri0yBaHHs puToHagip. /loza
OATP pUTOHABIPY B cKnani
aTazaHaABIpOM JIIKapcbKoro 3acoly
Bipenakip zabezneuye
MOKpaLIeHHA
thapMakoKiHETHKH
arazaHageipy.
Hna Bipenakip +
omGiTaceip/napuraripesip/
PUTOHABIP KOpeKLlif 103K
He noTpibHa.
TloetHaHHs aTazaHasipy i
kombinauil Bipenakip +
omGiTaceip/napuranpegip/
PHUTOHABIP MiJBUILYE
piBHi OinipyDiHy,
0COOJIHBO KOJIM B CXEMY
nikyeaHHs renatuty C
BKJIIOUEHO pubaBipun
(muB. po3ain 4.4 Ta 4.8).
ATazaHarip/ Bipenakip | < 1.02 1.19 1.68
pPHTOHABIp + aTaszaHaBip (0.92-1.13) (1.11-1.28) (1.44-1.95)
300/100 mr omGiTacei - 0.83 0.90 1.00
OIIMH pa3 Ha p/mapuTa ombiTacsip (0.72-0.96) (0.78-1.02) (0.89-1.13)
noby npesip/pH 1 2.19 3.16 11.95
(3a 12 roguH | TOHaBIp napuranpee | (1.61-2.98) (2.40-4.17) | (8.94-15.98)
nicas ip
Bipenaxipy) - 0.81 0.81 0.80
nacadyeip (0.73-0.91) (0.71-0.92) (0.65-0.98)
MexaHizm:
36inbIIeHHA
piBHA
napuranpesip
y Hepes
iHri0yBaHHA
OATPIB1/B3
Ta CYP3A
aTazaHaBipoMm
i CYP3A
MOJATKOBOIO
J103010
PHTOHABIPY.
JHapyHagip Bipenakip | | napynasip 0:92 0.76 0.52 Pekomengopana noza
+ (0.87-0.98) (0.71-0.82) (0.47-0.58) | napyHaBipy CTAaHOBHTb
800 mroamuu | ombitacsi > 0.86 0.86 0.87 800 mr paz #a,100y, Ge3
pas Ha 100y p/mapura ombiTacsip (0.77-0.95) (0.79-0.94) (0.82-0.92) | pur l@sﬁiﬂ%
(onmnouacHo 3 | mpeBip/pH i 1.54 1.29 1.30 MGinaiéno Bipenakip,
Bipenaxipom | Tonasip naputanpee | (1.14-2.09) | (1.04-1.61) (1.09-1.54) _}Mﬁt}‘acm a?anpeai;&
+ ip ) Hagf,p (é&
Sy
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Jlikapebki 3actocye BIIJIUB (Gl AUC Ciw Kainiuni komenTapi
sacodn/Mox AHHS
JIMBI
MeXxaHi3MH
B3a€MOJLIT
omGitTacsip/ma — 1.10 0.94 0.90 pHTOHABIpY Y cKiaai
pUTanpeBip/p apacadysip (0.88-1.37) (0.78-1.14) (0.76-1.06) | omGiraceip/napuranpesip/
MTOHABIp) puTOHaBip 3abe3neuye
NOKpalleHH
MexaHi3m: (hapMaKkOKiHETHKH
HEBIIOMHH napanysipy). Lla cxema
MOJKE BHKOPHCTOBYBAaTHCE
3@ BiJICYTHOCTI BUCOKOT
pesuctentHocTi go 11
(TofTo, MapyHagip-
acolifioBaHUX MYTallifi
PE3UCTEHTHOCTI) (JTHB.
pozain 4.4).
3acToCyBaHHs TapyHaBipy
pazom 3 KoMOiHaUi€l
Bipenakip +
oMbGiTaceip/naputanpesip/
PHUTOHABIp He
PEKOMEHIIYEThCA Y
MALIEHTIB 3 BHCOKOK)
pezucteHTHicTO 1o 1IT.
Jlnsa komOinauii Bipenakip
.*.
oMGiTaceip/mapuranpegip/
PUTOHABIP KOPEKLIiA /103U
He noTpibHa.
Hapynagip/ Bipenakip = 0.87 0.80 0.57
PHTOHABIP + JlapyHasip (0.79-0.96) | (0.74-0.86) (0.48-0.67)
600/100 mr ombiTacei L 0.76 0.73 0.73
aBivi Ha o6y | p/mapura ombGiTaceip | (0.65-0.88) (0.66-0.80) (0.64-0.83)
npesip/pu l 0.70 0.59 0.83
Mexanizm: TOHaBip naputanpes | (0.43-1.12) (0.44-0.79) (0.69-1.01)
HEBIOMHIT ip
| nacabyeip 0.84 0.73 0.54
(0.67-1.05) (0.62-0.86) (0.49-0.61)
Hapynagip/ Bipenakip | T mapyHagip 0.79 1.34 0.54
pUTOHABIP ¥ (0.70-0.90) (1.25-1.43) (0.48-0.62)
800/100 mr ombiTacsi — 0.87 0.87 0.87
O/IMH pa3 Ha p/napura omGiTaceip | (0.82-0.93) | (0.81-0.93) (0.80-0.95)
nody npeBip/pH l 0.70 0.81 1:59
(3a 12 roauH | ToHaBip napuranpes | (0.50-0.99) (0.60-1.09) (1.23-2.05)
micas ip
Bipenakip+ | nacabygip 0.75 0.72 0.65
ombiTaceip/ma (0.64-0.88) | (0.64-0.82) | (0.58-0.72)
puTanpesip/p
HUTOHABIp)
MexaHizm:
HeBIIOMHIT Ty,
Jloninagip / Bipenakip > 0.87 0.94 1135 3ac1"0(‘:kxﬁaﬂﬂn )
pUTOHABIP + AomiHaBip (0.76-0.99) (0.81-1.10) (0.93-1.42) | noniga B{p)fpu‘ror—;amgy '
400/100 mr omOiTacsi — 1.14 1.17 1.24 4004 DDfmr, AT HET
JBivi Ha 100y | p/naputan | omGiracsip | (1.01-1.28) (1.07-1.28) (1.14-1.34) | a60Z8 , j
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Jlikapebki 3acTocys BIIJITUB Crisx AUC [ S Koiniuni komenTapi

3acoOu/Mozx AHHSH
JIHBI

MEeXAHIIMH

B3a€MOIT
: peBip/pUT T 2.04 2.17 2.36 n06y NpoTHNOKA3aHE 3

OHaBip naputanpes | (1.30-3.20) (1.63-2.89) (1.00-5.55) | xombinauicto Bipenakip +
ip Binegio uepes

Mexanizm: > 0.99 0.93 0.68 MiABUILEHHS eKCIO3MLIT
36inbIIeHHS nacadygip (0.75-1.31) (0.75-1.15) (0.57-0.80) | mapuTanpesipy (IMB.
PiBHIO IHCcTpyKUito ans
MapUTanpeBsip MEJIMYHOI0 3aCTOCY BAHHA
y 4epes nikapcLKoro 3acoby
iHribyBaHHA Binegio).
CYP3A/edaro
KC
TpaHcnopTepi

B
JIONiHaBIpoOM
Ta

30inbIeHo0
J103010
pUTOHABIpY
[TPOTUBIPY CHI ITPEITAPATH [TPOTH BIJI: HEHYKJIEO3W/IHI IHI'TEITOPH 3BOPOTHOI
TPAHCKPUIITA3HU -
Pinnigipin’ Bipenakip 1 2.55 3.25 3.62 CyIyTHE 3aCTOCYBaHHA
i planisipuH (2.08-3.12) (2.80-3.77) (3.12-4.21) | xomOinawii Bipenaxip +
25 Mr pa3 B omOiTacBi - 1.11 1.09 1.05 Binegio 3 punnisipunom
NeHs 3panky 3 | P/maputa | ombirtacsip | (1.02-1.20) | (1.04-1.14) (1.01-1.08) | pas Ha noBy cnin
e npesip/pu T 1.30 .23 0.95 PO3CIIAAATH TUIBKH Y
TOHABIp napuranpes | (0.94-1.81) (0.93-1.64) (0.84-1.07) | mauienTis He3 Bigomoro
R s ip NOAOBKEHHA IHTEPBAILY
QT, Ta axuwo He
- o 1.18 1.17 1.10 NPHAMAIOTECS 1H1I
g’{;gg;a““” nacabysip | (1.02-137) | (0.99-1.38) | (0.89-1.37) | mpenaparu, wo
) MOAOBXKYIOTh IHTEpPBAlI
PHTOHABIpOM QT. Sxuwo Taka
KoMmOiHaLig
BHKOPHCTOBYETLCH, CIifl
PeryiapHo NPOBOIUTH
moHiTopunr EKI', nus.
po3ain 4.4.
Ina komGinauii Bipemakip
+ BiibBiO KOPHUI'YBaHHsA
J103H He NOTpidHe.
Edasipens/ Bipenakip | CymyTHe 3acTOCYBaHHs PeXKHMIB Ha OCHOBI edaBipeHsy OnHovacHe 3aCTOCYBaHHA
emTpuumTabi | + (inaykropa depmenTir) pazom 3 Bipenakipy Ta 3 eharipeHzoM
H/ ombiTacsi | omOiTacBipu/napuTanpeBipy/pHTOHaBIpY MPHU3BOAMIO 10 MpOTHIMOKa3aHe (IHE.
TeHodoBipy p/mapura | nigsuiuends AJIT i, ianoeiano, 10 mepeayacHoro posnin 4.3)
JU30TMPOKCHIT | MpeBip/pH | NPHUIHHEHHS AOCIIHKEHHS.
y bymapar TOHABIp
600/300/200
M pa3 Ha
NeHb
Mexa#nizm:
MOMKITHBE
iHIyKyBaHHA
thepmeHTiB

ehasipeHsom
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Jlikapebki 3acrocye BILJIUB Cis AUC Couia Kniniuni komenTapi
sacobu/Mox AHHH
JIMBI
MexXaHi3sMH
B3acmoail
Hesipaniu Bipenakip | He nocnijpkyeanocs. Ouikypanus: QaHovacHe 3acTOCYBAHHA
+ NPOTHIOKA3AHE (AHB.
eTpasipu omGitacei | | nacabysip posnin 4.3
p/napura | | omOGiTacip
npesip/pu | | napuranpesip
TOHABIp
[TPOTHUBIPYCHI ITPEITAPATH INMPOTH BUL: IHTIBITOPH IHTET'PA3H
HonyTtarpesi | Bipenakip | fnomyTarpe 1.22 1.38 1.36 Kopexuis 103u
p L | Bip (1.30-1.47) | (1.19-1.55) | nomyTerpaBipy He
50 mr oy | OMbiTacei (1.15-1.29) notpibHa npu
pas Ha goGy | P/mapura 3aCTOCYBaHHI 3
MexaHi3M: npen:]?/pu o 1.01 0.98 0.92 kombinauiero Bipenakip
UGTTAd TR gacabyrip | (0.92-1.11) | (0.92-1.05) | (0.85-0.99) | 5
iHrioyBaHHs ombiTacBip/napuranpes
ggilirranpem == 0.96 005 0.92 ip/puTOHaBIpOM
nacaGyBsipom ombitaceip | (0.89-1.03) | (0.90-1.00) | (0.87-0.98)
Ta
i e 4 - 0.89 0.84 0.66
HILC 0 napuranpe | (0.69-1.14) | (0.67-1.04) | (0.59-0.75)
mr|6y3a?ma Bip
pPUTOHARIPO
M
Panrerpasip Bipenakip 1 2.33 2.34 2.00 Jna panterpagipy abo
+ panrerpaBip | (1.66-3.27) (1.70-3.24) (1.17-3.42) | xomGinauii Bipemakip +
400 mr aBa ombiTacsi ITia yac cymyTHBOTO 3aCTOCYBAaHHA JacalyBipy, Bineeio kopuryeaHss
pasu Ha ieHb | p/mapuTa napuranpesipy i oMGiTacBipy (Ha niicTaBi NOPIBHAHHA 3 [103H He NoTpibHe.
npeeip/pu icTopHUHMMH JaHHMH) He OY/0 BIA3HAYEHO KIiHIYHO
MexaHizMm: TOHABIp 3HAYYLIMX 3MIH EKCMO3HLI.
IHri0yBaHHA
UGTIAL

napuTanpegip
oMm,
omOiTacBipoM
Ta
nacabyBipoMm.

TIPOTUBIPYCHI IIPEITAPATH I[TPOTH BIJI: HYKJIEO3U/IHI IHTTEITOPH 3BOPOTHLOI

TPAHCKPHIITA3H
Abakasip/ Bipenakip | < abakasip 0.87 0.94 NA Kopekuis 1031 He
namipyaun | * (0.78-0.98) | (0.90-0.99) notpibua ans
600/300 mr | OMOiTacei e 0.78 0.88 1.29 abakasipy a6o
ONIMH pa3 Ha p/napma J1aMiBYJIHH (0.72-0.84) | (0.82-0.93) (1.05-1.58) NaMiByTHHY TIpH
106y npemg/pu l 0.82 0.91 0:92 O/THOUACHOMY
TOHABIp omGiTacBip (0.76-0.89) [ (0.87-0.95) | (0.88-0.96) 3ACTOCYBAHHI 3
l 0.84 0.82 0.73 : .
napurtanpesi | (0.69-102) | (0.70-0.97) | (0.63-0.85) | KoMOinauieo
p Bipenakipy 3
= 0.94 091 0.95 ombiTacBip/mapuranpen
nacaGysip | (0.86-1.03) | (0.86-0.96) | (0.88-1.02) | ip/puTonasipom
Emtpuuurabi | Bipenakip - 1.05 1.07 1.09
H/ + emtpuuuTad | (1.00-1.12) (1.00-1.14) (1.01-1.17)
TeHO(ORIp ombiTacsi iH
p/maputa — 1.07 1.13 1.24
npesip/pu | TenodoBip (0.93-1.24) (1.07-1.20) (1.13-1.36)
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Jlikapebki 3acrocys BILJIUB Chw AUC Chaisi Kainiuni komenTapi
3acobu/Momx AHHS
JIUBI
MexaHizMu
B3aeMoil
TOHABIp “ 0.89 0.99 0.97 norpidHe,
200 mr * | ombitaceip | (0.81-0.97) | (0.93-1.05) (0.90-1.04)
300 mr x 1 napuranpee | (0.42-1.11) (0.59-1.17) (0.83-1.35)
pa3/noby ip
“— 0.85 0.85 0.85
nacadyeip (0.74-0.98) (0.75-0.96) (0.73-0.98)
IHI'IEITOPH I'MI-KoA-PEIYKTA3H
Pozyeacrarun | Bipenakip 1 7.13 2.59 0.59 MakcumMaiibHa 1o60Ba
5 pa3 Ha geHs | + posypeacrat | (5.11-9.96) (2.09-3.21) (0.51-0.69) | mosa posyeacTaTHHY — 5
ombiTacgi WH MT. )IMB. po3ain 4.4)
p/mapuTa
Mexauizm: npesip/pu — 0.92 0.89 0.88
iHrifyBaHHs TOHABIP ombGitaceip | (0.82-1.04) (0.83-0.95) (0.83-0.94) | Jns Bipenakip +
OATP1B T 1.59 1.52 1.43 ombiTaceip/mapuranpesip/
napm‘anpeBip napurarpeB (|13-223) (123-190) (122-168) pHTOHaBip Kopekuig N03H
oM Ta ip He notpidHa.
iHriGyBaHHs o 1.07 1.08 L.15
BCRP naca0yBip (0.92-1.24) (0.92-1.26) (1.05-1.25)
flapuTanpesip
OM,pHTOHABIp
om abo
nacabyripom
[Tpapactatun | Bipenakip i 157 1.82 NA 3MEHLUUTH A03Y
10 Mr oauH + npagactari | (1.11-1.69) (1.60-2.08) npagactaTHHy Ha 50%.
pa3 Ha 100y ombiTacei H
p/napura
Mexaniam: npesip/pu o 0.95 0.89 0.94 Jlns Bipenakip +
inribyBanns TOHARIp omGiTacBip (0.89-1.02) (0.83-0.95) (0.89-0.99) | omGiraceip/mapuranpesip/
OATPIBT o 1.00 0.96 1.03 PHTOHABIp KOPEKIif 1031
napuTanpesip nacabygip (0.87-1.14) (0.85-1.09) (0.91-1.15) | me moTpi6Ha..
oM
> 0.96 1.13 1.39
napuranpesi | (0.69-1.32) (0.92-1.38) (1.21-1.59)
P
dnyeacratud | Bipenakip | He nocnimkysanocs. O4ikyBaHHS: OnHoYacHe 3aCTOCYBAHHA
+ T dmyBacTaTiH 3 (ryBacTaTHHOM i
MexaHizm: ombiTacei | T miTaBacTaTHH MiTaBacTaTHHOM He
iHridyBanHus p/maputa | > nacadbysip pPEKOMEHI0BaHO. (1MB.
OATPIB/BC | npeeip/pn | <> omGitacsip posnin 4.4)
RP TOHaBIp > rapuTanpesip
MapUTAanpesip B nepion nikyBaHHA
oM PEKOMEHJIOBaHe

[TiraBacTaTuH
MexaHi3m:
iHribyBaHHs
OATPI1B
napuTanpesip
oM

THMYACOBE MMPU3YTHHEHHA
npuiioMy MiTaBacTaTHHY
Ta yBacTaTHHy. fKmo B
nepioj NiKyBaHH:A
BHHHKaE notpeba y
3aCTOCYBAHHI CTATHHIB,
MOXKITHBIH nepexia Ha

AL oY

3HIKeH] T3 L || T
npasac@g‘fﬁ;&a@&f-f;:
posysfcasatiny.
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Jlikapebki 3acTocys BIIJIUB C iga AUC i Kuainiuni komenTapi
zacobn/Mow AHHSA
JIMBI
MeXaHIZMH
B3aemoil
na kombiHanii Bipenakip
+
omOiracsip/napuranpesip/
PHTOHABIP KOPHTYBaHHA
1034 He N0TpibHe
IMYHOJIEINIPECAHTH
[uxnocnopux | Bipenakip T 1.01 5.82 15.8 [TounHarouu cynyTHe
30 Mr pazoBa | + uuknocnopu | (0.85-1.20) (4.73-7.14) (13.8-18.09) | zacTocyBaHHA i3
103a OfIuH paz | omBiTacsi H Bipenakip +
Ha JIeHb’ p/mapura s 0.99 1.08 1.15 ombiTaceip/napuTanpesip/
npeeip/pu | ombGirtacsip (0.92-1.07) (1.05-1.11) (1.08-1.23) | puToHarip, npuzHayaiirte
Mexauizm: TOHABIp ) 1.44 172 1.85 OfIHY I’ ATY CYKYMHOT
BIUTUE HA naputanpes | (1.16-1.78) (1.49-1.99) (1.58-2.18) | mobosoi mo3u
LHKITOCTIOPHH ip LIMKJIOCIIOPHHY OTMH pa3
uepes | nacaGyeip 0.66 0.70 0.76 Ha 100y ONHOYACHO 3
inribypanus (0.58-0.75) | (0.65-0.76) (0.71-0.82) | Bipenakip +
CYP3A4 ombiracsip/napuranpesip/
pPHTOHABipOM puToHaBip. MoHiTopyiite
Ta PIBHI UIMKJIOCTIOPUHY Ta
MiABMILEHHA KopHryiite nozy abo
piBHIO YacTOTY NpUHOMY 3a
napuTanpesip HeoOXITHOCTI.
y yepes
iHriGyBanHs Hna Bipenaxip +
OATP/BCRP/ ombiTaceip/mapuranpesip/
P-gp PHUTOHABIp KOPEKIis 103H
LHKIOCTIOPHH He noTpibHa.
OM.
Eseponimyc | Binesio i 4.74 27.1 16.1 OpHouacHe
0,75 mr 3 gBEpOIIMYC (4.29-5.25) (24.5-30.1) (145-179)4 3aCTOCYBAHHS
pasoBa j03a | aacalyBi = 0.99 1.02 1.02 Bipenakipy 3
Mexanizm: | pom onbiracsip (0'915'212'03) (0'919-216;05) (0‘919616.06) ombiTacBipom/napuran
el mpurpen | (DSL45) | (LiRLA9) | @maas | PRPepEONasiion
eBepoJIiMyC i T4 €BEPOJIIMYCY HE
;‘:E;;B . 1.03 1.08 1.14 PomeHﬂgB‘?‘Ho Silpes
aHHA ; 3Ha4YHe OMiNbLIeHHS
CYPAAL nacaGysip | (0.90-1.18) | (0.98-120) | (1.05-1.23) it
PUTOHABIpPO eBepolliMycy
M,
Ciponimyc Bineeio | T cuponimyc 6.40 38.0 19.6 CynyTHE 3aCTOCY BaHHS
0,5 mr 3 (5.34-7.68) | (31.5-45.8) | (16.7-22.9)° | ciponimycy Bipenaxipy
pasosa 03a | gacaOyBi 3 omOiTacBipom/
MexaHizm: pom i 05 i 1.0 nmapuTanperipoM/puToH
e e ouditaceip (0.93—118.13) (0.916-119.09) (0.918-116.12) aipom He
. : = | . ’
R napuranpes | (0.91-1.54) | (0.97-146) | (1.00-134) | PEROMCHAOBAHE, AKIIO
uepes ip TiTbKH KOPUCTH HE
iHribyBaHHs = 1.04 107 113 nepeBullye puszuk. [Ipn
CYP3A4 nacabysip | (0.89-122) | (0.95-1.22) | (1.01-1.25) | OAHOUACHOMY
PHTOHABIPO 3aCTOCY BaHHI \”,f?::m
4

20




21

Jlikapebki
3acodn/Mow
JUBI
MEXAHIIMH
B3aCMOIIT

3acrocys
AHHSA

BIIJIUB

Cmax

AUC

Cmin

Kuiniuni komenTapi

M,

Bipenakipy 3
oMbiTacBipoM/niapHrart
peBipoM/puTOHABIPOM
ciponimyc
npusHadaerbes no 0,2
MT JiBa pasu Ha
THKISHB (depe3 KOwmHI
3 abo 4 ;Hi, B OJIUH i
TOW caMHil JCHb
TIkHA). HeoOxigHo
KOHTPOJTIOBATH PiBEHBL
ciponimycy B maasMi
KpOBI KOKHUH 47
JIHIB, TTOKHU 3
NocIia0BHI
BHMipIOBaHHA HE
MOKAKYTh 0JJHAKOBY
MiHIMalbHY
KOHLEHTpallito
ciponiMycy B KpoOBi.
o3y i/abo yacToTy
npuitoMy ciiz
peryaoBatH 3a
HeoOXiTHOCTI.

Yepes 5 auiB micis
3aBePLIEHHS JIIKY BaHHA
Bipenakipy 3
ombitacBipom/mapuranpe
BipOM/pUTOHABIPOM , CITiI
TIOBEPHYTHUCH 10
JIO3YBAHHS Ta YacTOTH
npuitomy ciponiMycy,
1o Oy 10 1104aTKy
nikyBaHHs Bipenakipy 3
oMmbiTaceipom/mapuranpe
BIpOM/pPHTOHABIPOM ,
KOHTPOIOIOYH
KOHIEHTPALIIO.

Takposnimyc

2 Mr pazoea
nosa’

Bipenaxip
-+
omOiTacsi
p/mapuTa
npeeip/pu
TOHABIp

7

TaKpoJiMyc

3.99
(3.21-4.97)

57.1
(45.5-71.7)

16.6
(13.0-21.2)

«—r

omGiTacBip

0.93
(0.88-0.99)

0.94
(0.89-0.98)

0.94
(0.91-0.96)

i
napUuTarpes
ip

057
(0.42-0.78)

0.66
(0.54-0.81)

0.73
(0.66-0.80)

CynyTHe 3acToCy BaHHs
3 Bipenakipom 3
ombiTaceipom/napuTar
peBipoM/pUTOHABIpOM
MOKITHBE, SKILIO
KOpPHUCTE MepeBHLIYE
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Jlikapebki
3acodn/Mox
JIMBI
MexXaHizMH
B3aEMO/IIL

3acrocye
AHHS

BIL/IUB

Cmax

AUC

Cmin

Kainiuni komenTapi

MexaHnizm:

Briiue Ha
piBEHB
TakponiMyca
uepes
IHr10yBaHHA
CYP3A
PHTOHABIPOM.

«—

nacabyeip

0.85
(0.73-0.98)

0.90
(0.80-1.02)

1.01
(0.91-1.11)

pu3uK. K0 1
JlKapehKi 3ac00H
3aCTOCOBYIOTLCS
O/IHOYACHO, TAKPOIIMYC
HE i1 3aCTOCOBYBATH
B NepILUUii 1eHb
npuiiomy Bipenakipy 3
ombitacBipoM/mapuran
PEBIPOM/PUTOHABIPOM .
HactynHoro gus
npuiiom TakponimMycy
MOXHO BiTHOBHTH.
HeobxinHo
MOHITOpPYBATH PiBHI
TaKpoJiMycy B KpoBi Ta
KOpHUTryBaTHI03y abo
4acTOTy NpUHOMY 3a
HeoOXiAHOCTI.
PexomennosaHa nosa
Takponimycy 0,5 mr
KO3KH1 7 JHIB.
Konnenparniio
TakpoIiMycy B M1asMi
KpORi HEOOXITHO
KOHTPOJIKOBATH J10
MOYATKY Ta BIPOJIOBHK
3aCTOCYBaHHA 3
Bipenaxipom 3
omOiTacBipom/napurarn
peBipoM/pUTOHABIpOM
Ta KOPUI'YBaTH J103Y
k1o noTpibxo. Iicas
3aKiHUCHHA JIIKY BaHHA
Bipenakipom 3
oMOiTacBipoM/mapuTar
peBIpOM/PUTOHABIPOM
JI03Y Ta HacTOTy
NpUHOMY TaKpOIiMyCy
HeOOXi/IHO KOPUIyBaTH
3TiJTHO KOHLEHTpaLliX
TAKPOJIMYCY B KPOBI.

XEJIATOPH 3AJII3A

Hedepacipok
c

Bipenakip
+
ombiTacsi
p/napuran
pegip/put
OHaBIp

He pocnimkysanocs, QuikyBaHHA:

T nacabysip

JHedepacipoke Moske
MiJABHLIYBaTH €KCHO3MLIT
nacabyeipy, oTxe Horo
CJIiJI 32CTOCOBYBATH 3
ofepekHicTIO,

JIIKAPCBLKI 3ACOEH, 1110 BUKOPUCTOBYKOTECA ITPHU PO3CIIHOMY CKJIEPO3I
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Jlikapebki 3acrocys BILJIUB - AUC it Kainiuni komenrapi
sacobu/Momx AHHA
JUBi
MexXaHiIMu
B3aEMOAIT
Tepidnyromi | Bipenakip | He mocnimxysanocs. OuikyBaHHA: Tepiduynomia Mmowe
il + 1 macadysip MIJIBHIIYBATH €KCTIO3UILIT
oMOiTacBi nacaGyBipy, oTie ioro
p/napuTan CITiZt 3aCTOCOBYBATH 3
peBip/pHT ofepekHICTIO.
OHaBip
QIO
Merazon Bipenaxip « R- 1.04 1.05 0.94 Jlns MeTaioHy Ta
& MeTaI0H (0.98-1.11) (0.98-1.11) (0.87-1.01) | xombinauii Bipenakip +
20-120 wmr paz | omOiTacei < S- 0.99 0.99 0.86 ombitaceip/mapuranpesip/
Ha JIeHp" p/mapura METaa0H (0.91-1.08) (0.89-1.09) (0.76-0.96) | puTOHaBip KOPHIYBaHHSA
npesip/pu «» om0OiTaceip/napuranpesip i nacabysip (Ha miacTasi ZI03M He noTpidHe.
TOHABIp NOPIBHAHHA MiZK JAOCHIKEHHAMH )
bynpenopdin | Bipenakip T 2.18 2.07 3.12 Jns
/HaNOKCOH 3 Gynpenopdi | (1.78-2.68) (1.78-2.40) (2.29-4.27) | GynpeHopdiny/Hanokcony
omOiTacei H Ta kombinauii Bipenakip
4-24 mr/1- p/mapura T 2.07 1.84 2.10 4
6 Mr pas Ha nperip/pu | HopOymnpeHo | (1.42-3.01) (1.30-2.60) (1.49-2.97) | ombitaceip/napuranperip/
fenn’ TOHABIp pdin PHTOHABIP KOPHTYBaHHA
1 HAJIOKCOH 1.18 1.28 NA 1031 He NOTPiOHE.
Wékaiin (0.81-1.73) | (0.92-1.79)
< oMGiTaceip/napuranpesip i gacadysip (Ha miacTagi
spibymanas MNOPIBHAHHA MiZK J10C/IKEHHAMM)
CYP3A
pUTOHABIpOM
Ta
inribyBaHHa
UGT
napUTanpesip
oM,
ombGiTaceipom
Ta
nacabyBipoMm.
MIOPEJIAKCAHTH
Kapusonpog | Bipenakip | 0.54 0.62 NA Kopekuis no3u ams
01250 Mr + | xapusonpon | (0.47-0.63) | (0.55-0.70) KAPU30MPOAOIY He
pazosa go3a | OMOiTacBi G noTpibHa.
MexaHizm: p/naputa = 0.98 0.95 0.96 JlomycKaeThes
CVYP2C19 npeBl]?/pH omOGitaceip (0.92-1.04) (0.92-0.97) (0.92-0.99) [T IBUIEHHS TO3M B
IHOYKLis e - . 1.5 ol pasi kiiHivyHOT
. naputanpesi | (0.75-1.03) (0.85-1.08) (1.02-1.27) : :
PUTOHABIPO b HeobOXigHOCTI ..
M — 0.96 1.02 1.00
nacabyBip (0.91-1.01) | (0.97-1.07) (0.92-1.10)
[{uknobensa | Bipenakip 1 0.68 0.60 NA Kopexkitist 1034 ams
NpUH 5 MP | uuwnoGensa | (0.61-0.75) (0.53-0.68) LMKI0OeH3apHHY He
pasoBa jJ03a ombiTacei NpHH noTpidHa.
Mexanism: | P/napura F 0.98 1.00 1.01 JlomyckaeTbes
SHMSKEHHS "PeBlE?/P" omGiTacBip (0.92-1.04) | (0.97-1.03) (0.98-1.04) | yjingumenns 1034 B
MOKITHBE R = 1.14 1.13 113 pasi KIiHiuHOf
yepes napm;npem (0.99-1.32) (1.00-1.28) (1.01-1.25) S r—— S
iHAyK1Liio - 0.98 101 113 - "
CYPIA2 nacaGysip | (0.90-1.07) | (0.96-1.06) | (1.07-1.18) &

HAPKOTHUYHI AHAJIbI'ETHKH
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Jlikapenki 3acrocyr BILJIUB [ — AUC Coin Kainiuni koMeHTapi
sacoin/Mouwk anms
JIUBI
MeXaHi3MH
B3AEMOIT
[Tapanera | Bipenakip + — 1.02 1:17 NA Kopekiiist 1031 He
Mol (npH omGiracsip/ | napaueramo | (0.89-1.18) | (1.09-1.26) notpibHa npu
sacrocysa | MapHTanped L 3aCTOCYBaHHI 3
aiil B ip/puToHaBi = 1.01 0.97 0.93 Bipenakipom 3
xomGinami | P ombitaceip | (0.93-1.10) | (0.93-1.02) | (0.90-0.97) omGiTacBip/mapuTanpes
riapo napu;:npeni ip/puTOHABIpOM
KOJOH/TIap 5
ateramoit)
300 mr
pasoBa
Jl03a 1.01 1.03 1.10
(0.80-1.27) | (0.89-1.18) (0.97-1.26)
[igpokono | Bipenakip + — .13 1.12 1.16
H (1py ombitaceip/ nacadyBip (1.01-1.26) (1.05-1.19) (1.08-1.25)
3acTOCyRa | I'ApHTanpes ) 1.27 1.90 NA 3HUKEHHS TO3H TiaApo
- ip/putonaei | rigpokogod | (1.14-1.40) | (1.72-2.10) Ko10HY Ha 50% Ta/abo
komGinanii p 3Mi}_m a1 omBiTacBipy, napuranperipy Ta nacabyBipy Taki | kiiHIYHHH MOHITOPHHT
I"i)lpo cami AK a4 napaueTaMO.ny BHILIIE Mae HpOBOAHTHCH Hpn
KOJIOHJ"Hap 3aCTOCYBaHHI 3
aleTamonn) Bipenakipom 3
5 Mr omOiTacBip/mapuTarnpes
pazosa ip/puTOHaBipOM
Josa
MexaHi3Mm:
[uridyBaH
HA
CYP3A4
pPUTOHABIp
oM
IHT'TEITOPH [TPOTOHHOI ITOMITH
Owmenpazon Bipenaxip 1 0.62 0.62 NA VY pasi kaiHiyHOT
% OMernpazoJ (0.48-0.80) (0.51-0.75) HeoOXIAHOCTI cItif
40 mMr oaun oMb6iTacBi > 1.02 1.05 1.04 OiBUIIATH 103y
pas Ha a00y p/napura ombitaceip | (0.95-1.09) | (0.98-1.12) (0.98-1.11) | omenpasony.
npeeip/pu - 1.19 1.18 0.92
MexaHizm: TOHaBIp napuranpes | (1.04-1.36) | (1.03-1.37) (0.76-1.12) | [na Bipenaxip +
IHIyKyBaHHs ip omOitacsip/napuranpesip/
CYP2C19 “ 1.13 1.08 1.05 PHTOHABIP KOPEKLIst 103K
PHTOHABipOM nacabyeip | (1.03-1.25) | (0.98-1.20) | (0.93-1.19) | He notpibua.
Ezomenpason | Bipenakip | He nocaimkysanocs. OuikyBaHHA: Y pa3l kIiHibHOT
Jlanconpason | + | ezomenpasou, nanconpason HeoOXiHOCTI ¢t
ombiTacsi MiIBHIIHATH 103y
MexaHizm: p/napurarn esomenpasony/
iHLyKyBaHHSA peBip/puT JIAHCOMpa3oy.
CYP2C19 OHaBip
PHTOHABIPOM.
CEJIATUBHI / CHOJIMHI 3ACOBH
3onminem Bipenakip | < 3onmigem 0.94 0.95 NA Jna zonminemy ta
= (0.76-1.16) (0.74-1.23) koMOiHauil Blpenamp +
S wr pazopa | oMbiTacsi 0M61Tac3ép{ﬁ§pm‘anp‘empx
1034 p/mapura pmonaﬁ:p'rcopﬂzsyaaﬂﬂ »
npesip/pu o 1.07 1.03 1.04
TOHaBIp omGitaceip | (1.00-1.15) | (1.00-1.07) (1.00-1.08)
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Jlikapebki 3acrocym BIIJINB s AUC Com Kuiniuni komeHTapi
3acobn/Momx AHHSHA
JIMBI
MeXAHIZME
B3aemo/il
! 0.63 0.68 1.23
naputanpes | (0.46-0.86) (0.55-0.85) (1.10-1.38)
1P
— 0.93 0.95 0.92
nacabysip (0.84-1.03) (0.84-1.08) (0.83-1.01)
Hiazenam Bipenakip | | niasemam | [.18 0.78 NA Kopexkuis 1o3n
2mrpasosa | T (1.07-1.30) | (0.73-0.82) Jiazernamy He noTpidHa.
n03a oMGiTacsi i} 1.10 0.56 NA Mok TuBe MiIBHINECHHS
MexaHizM: p/maputa | woppniazena | (1.03-1.19) | (0.45-0.70) JIO3H SKIIO KNIHIYHO
[aykyBaHH npes:p/pu L HeoOxiIHO
S CYPacio | ™A= o 1.00 0.98 0.93
PUTOHABIPO omGitaceip | (0.93-1.08) | (0.93-1.03) (0.88-0.98)
> 0.95 0.91 0.92
H naputanpee | (0.77-1.18) (0.78-1.07) (0.82-1.03)
iBp
PN 1.05 1.01 1.05
JacadyBip (0.98-1.13) | (0.94-1.08) (0.98-1.12)
Annpazonam | Bipenakip | 1 1.09 1.34 NA PekomenioBaHe KaiHivHe
+ annpasonam | (1.03-1.15) (1.15-1.55) CIIOCTEPEkKEHHs 32
0.5 Mr pasoBa ombiTacsi nauieHToM. ¥ pasi
n03a p/mapura KITIHIYHOT HeoBXiTHOCTI
npeeip/pu R 0.98 1.00 0.98 MO3KHA PO3IIIAHYTH
HORasIp omGitaceip | (0.93-1.04) | (0.96-1.04) (0.93-1.04) MOKITHBICT 3MEHUICHHA
MexaHizM: ¥ 0.91 0.96 1.12 AOSH ANUPASONANY.
paritaprevir | (0.64-1.31) (0.73-1.27) (1.02-1.23)
iHriGyBaria o 0.93 0.98 1.00 L _
CYP3A nacaGyeip | (0.83-1.04) | (0.87-1.11) | (0.87-1.15) | [na komBinauii Bipenaxip

PHTOHABIpOM

+
ombiTaceip/mapurarnpesip/
PHTOHABIP KOPHTYBaHHS
JIO3H He NOoTpifHe.

"OPMOHU U TOBH/THOI 3ATIO3U

JleroTHpOKCH
H

MexaHizm:
iHribyBaHHs
UGTIAL
MapHTanpesip
oM,
oMbiTacripom
Ta
nacabyBipopm

Bipenakip
g
ombiTacsi
p/napurar
peBip/pur
OHABIp

He nocnijokysanocs. OqikyBaHHA:
T 1eBOTHPOKCHH

JIns 1eBOTUPOKCUHY
MOKYTb 3HafoBHUTHCS
KJIiHIYHUHA MOHITOPHHT i
KOpPHUI'YBaHHA J03H.
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Jlikapebki 3acTocys BIIJIUB (- AUC € sia Kniniuni komeHTapi
3acotn/Momx AHHS
MBI
MexaHi3zMH
B3AEMOIT

1. Jloninagip/puronasip 800/200 Mr pa3 Ha 106y (BewipHiil MPUAOM) TaKOK 3aCTOCOBYBaBCA 3 AacabyBipoM pazom
3 komBinaticio ombitacsip/napuranpesip/puronasip. Bnans na C,, 1 AUC mpoTHBipycHux npenaparis
npaMoi Aiii Ta noninaripy Gye noaiGHUM [0 TAKOTO, IO CTIOCTEPIraBCs IPH 3aCTOCY BaHHI
noninaeipy/putonasipy 400/100 mr igii Ha 106y 3 komGinauiero Bipenakip + omGiracsip / napuranpesip/
PUTOHABIP.

2. B nocnimkenHi i3 cynmyTHIM NpU3HaYeHHAM PUINIBIpHHY Ta KoMGiHauii Bipenakip + omGirtacsip/
napuTanpesip/ pUTOHABIp 3MiHH eKCMO3NLIT puniBipuiy OyiH NOAIGHUMH AK MpH HOro 3aCTOCYBaHHI BpaHLi
pazoM 3 ker0, Tak i pH BedipHbOMY MpuitoMi pazom abo 3a 4 roaHHM MicA Dki.

3. Ilukjocnopus npuitvasca camocTiiino B 103i 100 Mr, aGo B 103i 30 Mr pasom 3 komGinauicto Bipenakip +
omGiTaceip/naputanpesip/puTonarip. PiBHI LMKIOCTIOPHHY, HOPMAI30RAHI 32 /103010, HABEACHI [UIA B3AEMOLLT
3 komOinalielo Bipenakip + omGiTaceip/mapuTanpesip/puTOHABIp.

4. C12:= koHIeHTpalis uepes |2 rofuH mic/A MpUHOMY pasoBoi 03 €BepoTiMycy

5. 2 Mr ciponimMycy n03yeThes okpemo, 0,5 Mr npuiiMaeThes pasom 3 Bimbsio 3 nacabysipom. PisHi ciponimycy
HOPMA/Ii30BaHI 32 103010 HaBeeHI LUl B3aeMO/il 3 Binbeio 3 nacaGysipoM.

6. C24:= kouuenTpauis yepes 24 TOAMH Mic/s NPUAOMY Pa3oBOT 103H LHKIOCTIOPHHY, TAKPOiMyCy afo
ciponimycy.

7. Takponimyc npuitMaBcst caMocTiiiHO B 1031 2 Mr, aGo B /1031 2 Mr komGinauiero Bipenakip +
oMmGiTacsip/maputanpesip/putonasip. PiBri Takposimycy, HOPMai30BaHi 3a 103010, HaBE/IEH] [UId B3aEMOZII 3
komGinamiero Bipenakip + omGitacsip/napuranpesip/puToHasip.

8. TMoka3HHKH HOPMATi30BaHi 3a 103010 HABE/AEHI /Us MeTanoHy OynpeHopdiny Ta HATOKCOHY.

TpumiTka: [[03H, 110 BHKOPUCTOBYBanucs Ais komGinauii Bipenakip + Binbsio cranosniu: omGiraceip 25 mr,
napuranpeeip 150 mr, putonagip 100 Mr oauH pas sa 108y i nacaGysip 400 mr giui Ha 106y abo 250 mMr aBiui Ha
106y, ITokasHUKM eKcro3uuii Ana aacabysipy, orpumMani ana gopmu sumycky 400 mr i rabretku 250 Mr, nozxiGHi.
Kombinauis Bipenakip + omGitacsip/mapuranpesip/puToHaBip NpH3Havanach B NOBTOPHUX [03aX B YCiX
[OCTIAKEHHAX B3AEMO/IT MPenapaTiB 3a BUHATKOM J0CIiKeHb B3aEMOIi 3 npenaparamu kapGamasenin, remgiGposui,
KETOKOHA30JICYJIb(haMeTOKCA30// TPUMETOIIPHM.

iTH
JocnimKeHHs B3aeMOJIiT MPOBOIMIINCA JIUILE JUIs JIOPOCITHX.

4.6 @epTHIBHICTB, BATITHICTL TA TOAYBaHHS TPY/ULI0

Minku NiTOPOAHOro BiKY / KOHTpaleniii y YoN0BiKiB i XKIHOK
Heo6XiIHO yKMTH BCiX MOXKIMBHX 3aXO0/IB /IS 3an00iraHHs BariTHOCTI Y JKiHOK-IALLIEHTIB Ta XKiHOK,
1110 € NapTHEepaMy YOJIOBIKiB-TIALIEHTIB, KOIH Jlikapchkuil 3acid Bipenakip 3acTOCOBY€ThCA 3
pubasipuHoM. B yciX J0CTiUKeHHAX Ha TBApHHAX pUOaBipnH MPOAEMOHCTPYBAB 3HAYHUH
TepaTtoreHHuii Ta/abo eMOpiouuanuil edexT, oTke pudaBIpHH NPOTHIIOKA3AHNUI 10 3aCTOCYBaHHA Y
BAriTHHX KiHOK Ta IX MapTHEPiB 4osIoBivoT cTaTi. 32 101aTKOBOKO iH(OPMALLIEIO 3BEPHITHCS 10
[HeTpyKUiT A% MEAHYHOrO 3aCTOCYBaHHS pUOABIpUHY.

JKinru: YKigku AiTOpoHOrO BiKy He MOBHHHI npuiiMaTh pubaBipuH, KO JIHIIE BOHK HE
BHKOPHMCTOBYIOTE e(DeKTHBHY (OpMY KOHTpALENLUil POTATOM Mepio/ly Ky BaHHS Ta Mic/s
3aBEPIUEHHS JTIKYyBaHH:A: IPOTATOM Lie 4 MicsLiB

Hayienmu vonogixu ma ix napmuepxu. Talientn 4o10Bi4o1 cTati abo iX napTHEPKM AITOPOAHOrO BiKy
MOBHHHI BUKOPHCTOBYBAaTH eeKTHUBHY (OpMY KOHTpAIEMNLii Mijl 4ac NikyBaHHs 3 puOaBipHHOM i
npoTAroM 7 MicALiB micng nixysaHHS,

ETHHMIECTpa/1ioN MPOTHIIOKa3aHHii 10 3acToncyBanHsA 3 Bipenakipom (auB. posain 4.3). Jlus.
JOATKOBY iH(OPMALLiIO OO0 OKPEMHX FOPMOHAILHUX KOHTPaLENTHBIB Y po3aiti 4.3 ta 4.4.
BaritHicTh

[cHYROTB Tyske oOMexeHi AaHi o0 BUKOPHCTaHH s Jikapcbkoro 3aco0y Bipenakip y BariTHuX miaoxﬁ.m
V joclikeHHAX Ha TBApHHaX oMOITacBip i mapuTanpeRip/pUTOHABIP MPU3BOANIIH JIO Ba TKYi
(auB. posain 5.3). IToTeHUiHMIT PU3NK U8 JHOAMHHK HeBinomuid. Jlikapehkuii 3aci6 Bipe KIEJ-{E'CIIT
BHKOPUCTOBYBATH MiJl 4ac BaritHOCTI a60 y XKiHOK JiTOPOIHOTO BiKy, SKi HE BAKOPHCT ﬁ%@
e(eKTUBHY KOHTpALEMNIIo. \ 2

S
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Sxuio pubanipun npHiiMaroTL pa3oM 3 3acoboM Bipenaxip, ¢l BpaxoRyBaTH NPOTHITOKA3AHHS
CTOCOBHO BHKOPHCTAHHs pUOaBipuHy Mia Yac BariTHOCTI (3BepHIThCA JI0 [HCTPYKIUIT /171 MEAMYHOTO
3acTocyBaHHA pubaripuny).

[ojvBaHHA YO

Hesijgomo, yn napuranpesip/putonasip abo oMm0itacBip Ta IXHI METabOIITH EKCKPETYIOTHCH B
MaTepUHCLKE MOJIOKO. Y (hapMakoOKiHETHHHUX JOCTIKEHHAX Ha TBApUHAX 0yJI0 IPOAEMOHCTPOBAHO
eKCKpellilo aKTURHUX PEUOBUH | MeTabOIITIB Y MOJIOKO (JMB. posjiin 5.3). Yepe3s MOXKTUBICTH
PO3BUTKY HebaxaHNX peakliiii 3acofy y HEMOBIAT, SKHX FOYIOTh IPYJULIO MMij Yac 3aCTOCY BaHHS
NiKapchKOro 3aco0y, cJli/i NPUIHATH pillleHHs, 4M Tpeba NPUNMHHTH IPY/AHe BUMO10BYBaHH:A abo
MPUMMHKUTH JTiKYBaHHA i3 3acToCyBaHHAM Bipenaxipy, 6epy4y 10 yBaru BaxkIMBICTh Teparii s
matepi. SIKIIO NAUiEHTH OTPUMYIOTE pUOABIPUH, 3BEPHITBCA 10 IHCTPYKIIT IS MEAUTHOTO
3acTOCyBaHHS puOaBipHHY.

DepTuiIeHicTh

Jani oo srutBy 3aco0y Bipesnakip Ha (hepTUIBHICTE BiICyTHI. JlocmifKeH A Ha TBAPUHAX HE
BKa3yBaM Ha WKiKB] edekTn Ha (PepTHIIBHICTE. (JUB. po3ain 5.3).

4.7 3aaTHicTL BILIMBATH HA IBHIKICTH peakuil NpH KepyBaHHI aBTOTpaHcnopTom abo poboTi
3 IHIIMMH MeXaHi3sMaMu

[Manienris HeoGXiAHO NPOiHPOPMYBATH PO MOMIUBICTE BUHMKHEHHS BTOMJIIOBAHOCTI I1/1 4ac
BUKOpHCTaHHs Bipenakipy y koMbiHaii 3 omGiTacipom/napuranperipoM/puToHasipom Ta
pubaBipuHoOM (AUB. po3ain 4.8).

4.8 Ilo6iuHi pearuii

3arajibHI JlaHi

3mejeHi ani npo Gesneky 6a3yl0Thes Ha CyKYTIHOCTI pe3yibTaTiB, OTPUMAHHX 3 KIIHI9HAX
Bunpodysans pasu 2 i 3 3a ydacTio Ginbiue nizk 2 600 nauienrax, aki npuiiMan nikapchkuit 3acio
Bipenakip y komGinawii 3 omGiTacBipoM/mapuTanpeBipoM/puToHaBipoM 3 pubaBipiHOM 4u Oe3 HBOTO.
Y nauieuTis, ski orpuMyBsain Bipenakip y kom6inanii 3 omOiTacBipoM/napuTarnpesipoM/puUTOHaBipom
3 pubapipuHOM, HaiiGiNbI YacTUMH HebakaHUMH peakiismu (6inbie Hix y 20% nauienTis) Oyiu
BTOMJTIOBAHICTE i Hy10Ta, Jlons malieHTiB, SKi THMYAcOBO MepepuBai JiKYBaHHs Yepes MosBy
HeOaxanux aBuml ctaHoemaa 0.2% (5/2,044) ta 4.8% (99/2,044) nauieHTiB 3Ha100MI0CH 3HUMKEHHS
11031 pubaBipuHy depes MosBy HebakaHNUX ABHIL.

YV nauicHris, ski orpumyBany Bipenakip y komGiHauii 3 omOiTacBipom/napuranpesipomM/puToHaBipom
6e3 pubasipuny, nobivna peakuil sk nmpasuio OynH acouiiiosani 3 pubasipuHoM (Ha IPHKIAL HYyA0Ta,
HescoHus, aHeMis) 6yIu He YACTHMH | xkoeH 3 nauieHTiB (0/588) He NPUITHHNUIK JTIKYBAHHA Yepes
no6iuni peaxuii.

[Tpodine Gesnekn Bipenakipy y kombinaitii 3 ombitacsipom/mapurtanpesipom/putonasipom 0ys
CXOXHUM JUTs XBOpHX 6e3 LMPOo3y Ta 3 KOMIIEHCOBAHHM LIMPO30M 3a BUHATKOM 3011bIIEHHS 4aCTOTH
CKOpOMHHYIIOT rinepbinipybinemil, konmu pudaBipuH 0yB YACTHHOKO CXEMH

[lepesnik HeDaxcanux peakiliil y BUDIAAl Tabauii.

V rabnuni 3 HageneHi nodiyHi peakuil, /Ut SKHX BCTAHOBIEHO NPUYMHHHHA 3B'A30K 3 pHIOMOM
cxemu pacabysip + ombitacBip/mapuranpesip/puToHaBip 3 pubasipunom abo Ge3 HbOTO, a TAKOK
MOTeHLiHHO MokIUBI MoGiuHi peakuil. BinplicTs Hebaxanux peakuiil, npeacrasnennx B Tabnuui 3,
HaJlexana 10 | cTymeHs BaXKKOCTi y cXemax i3 3actocyBaHHAM Bipenakipy Ta komGiHauii
ombiTacBip/mapuranpesip/pUTOHaBIp.

Hebaxani peakiii, 1o HaBeIeHO HUKYE, 3rPYMOBaHI 3a OpraHaMH, CHCTEMAMH i YACTOTORO
BuHHKHenHs, YacTOTY BUHMKHEHHS BU3HAUEHO HACTYITHUM YMHOM: jiyxe dacTi (>1/10), sacti (=1/100
- <1/10), newacri (>1/1 000 - <1/100), piaki (=1/10 000 - <1/1 000) abo my»xe piaki (<1/10 000).

Ta6anus 3. Hebaxani peakuii Ha npenapat, BUSIBJIEH] IPH 32CTOCYBAHHI JIIKAPCHKOTO sacogy
Bipeaakip y kombinauii 3 om6iTacBipom/napuranpesipom/putonasipom abo 3
ombiTaceipom/maputanperipom/puroHasipom Ta pudariputom

acToTA Bipenakip + Bipeaakip +
BHHHKHEHHS ombiTacBip/napuranpeBip/puToHaBip omﬁrracs|p/napHTanpemp/pHTuHaplp 3
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+ pudasipun®

N =12,044 N = 588
Hopywenns 3 00Ky Kposi ma gimgamuyrol cucmemu
Yacto Anemis [ —
Heuxiampuuni poznadu
Ilyxe yacro | Besconns I =
TTopywienns 3 DOKY WYHKOBO-KUUIKOE020 MPAKmy
Jysxe yacTo | Hy nota | —

Hopywenns 3 60Ky wKipu ma nIOWKIpHOT KIIMKOGUHY

Jlyxe yacTo Crep0isk mkipn =
Yacro — Cgepbix HIKipH
Pigxo AHTiOHeBPOTHUHMIH HAOPAK AHrioHeBpoTHYHUIT HAOPAK

3azansHi ROpVWEeHHs ma Cmanu, nos 'a3aHi 3 micyem 3aciocyeantis

AcTeHis
BroMmoBaHICTh

Hyxe uacTo

* CykynHi mani 3 ycix nauientie 3 indexuiero BI'C renotuny 1y BunpoGypannax apyroi ta TpeThoi pasu,

BKJIFOYAIOYH MALIEHTIB 3 LHPO30M MeUiHKH.

Veara: 1aHi 1po BiAXKICHHA V Tab0paTOPHUX NokasHuKax — auB. Tab.4
Onuc 1esKknX N00IUHMUX peakLiii

Bioxunennsa nabopamoprux napamempia

B Tabnui 4 omucani 3MiHM 06panux 1abopaTopHUX napameTpis. JlaHi 3 pisHUX J0C/iKeHb HaBe/leHi
NopA/ JMIIE UTA CIIPOLIEHHS TTPEJICTARNEHHA — He CIIiJl IPOBOMTH MPAMUX MOPIiBHAHB MiX

BUNPOOYBAHHAMH, 1110 PO3PI3HAIOTLCSA 3a TH3AHHOM.

Tabauus 4. O6pani BiaxuaenHs jJadopaTopHUX NapaMeTpiB, NOB A3aHi 3 JIKYBAHHAM

SAPPHIRE IiII PEARLIL IIL i IV

TURQUOISE I1
(MamieHTH 3 LHPO30M

MeYiHKH)
Bipeaaxkip + Bipeaaxip + Bipeaaxkip +
ombiTacBip/ ombiTaceip/ ombiTacBip/
JlaGopaTopHi napuTanpesip/ napuranpesip/ napuranpesip/
napamMeTrpH pHTOHABIp PHTOHABID PHTOHABIp
+ pudaBipuH + pudaBipHH
12 TizkniB 12 TrxHiB 12 a6o 24 THxknHi
N=770 N =509 N =380
n (%) n (%) n (%)
AJIT
>5-20 x ULN* (cTyniHb 6/765 (0.8%) 1/509 (0.2%) 4/380 (1.1%)
3)
>20 x ULN (cTyTiHb 4) 3/765 (0.4%) 0 2/380 (0.5%)
I'emorno06in
<100-80 g/L (cTyniHb 2) 41/765 (5.4%) 0 30/380 (7.9%)

[=]

<80-65 g/L (cTymiHb 3) 1/765 (0.1%)

3/380 (0.8%)

<65 g/L (cTyniHb 4) 0 0

17380 (0.3%)

3arajabHuil 6L1ipyoiH

>3-10 x ULN (cTyniHb 19/765 (2.5%)

3)

2/509 (0.4%)

37/380 (9.7%)

>10 x ULN (cTymiHb 4) 1/765 (0.1%) 0

*ULN: BepXHsi Mexka HoOpMH (anen. upper limit of normal)

Hiosuwenns pisnis AT 6 cuposamuyi kpogi

3rijIHO 3 AHANI30M CYKYMHUX JaHHX KITiHIYHUX J0C/ixKeHb cxeMu Bipenaxip + 0M61Tact§1p :
napuTanpeBip/ puToHaBip 3 pubasipuHoM abo 6e3 HLOro, MEHIIE HiXK Y 1% mauieHTis mut,a noq,aﬂzgcy f’#@,w'_‘{
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MiKyBaHHA CHOCTEPIranoch MiABAIEHHA cHpoRaTKOBUX piBHiB AJIT 10 sHaucHS, 1O B 5 Ta Dinbie
paziB MepeBUIILYRATH BEPXHIO MeKY HOpMHU. OCKIILKM 4AacTOTA TAKHX Mi/IBHLIEHL CTAHOBIIA 20%0
cepel KiHOK, SKi 0/THOYACHO MPHiiMaH JliKapebki 3ac00M, MO MiCTATbL eTHHINECTPaLio, Taki
nikapebki 3aco0u npoTunokasaHi UTA 3acTocyBanHs i3 3acobom Bipenakip i kombinaitieio
ombitacsip/mapuranpesip/puronasip. [Tpi BUKOPHCTAHHI (HIIUX THITIB CUCTEMHUX CCTPOICHIE, O
3a3BUYAll 3aCTOCORYIOTHCS B 3aMiCHii ropMOHalIBbHif Tepanil (Hanpukiaj, ecTpation i KOHHOrOBaHi
ecTporenn), He criocrepiranocs 30inbuienns yactotn nigsuwenns AJIT. TTiagumenss AJIT oynu B
OCHOBHOMY aCHMIMTOMATHYHHMH, 3a3BUYal BUHHKAIN IPOTATOM MepIINX 4 THXKHIB JIIKY BAHHS
(cepenniit wac 20 1i6, aianazon 8-57 4i0) i B GiAbMWIOCT] BUMANKIB 3HUKANM 3 IPOIOBKCHHAM Tepartii,
JlBa NauieHTH IPUIMHIIN pUitoM Nikapchkoro 3aco8y Bipemaxip i komGinauii ombitacsip/
napuTanpesip/ pUTOHABIp Yepe3 miaBuienHs pisHis AJIT, BKIIOYaIOUM OAHOrO NAli€HTa HA
eruninecrpazioni. Tpoe nauienTis nepepusanu npuiiom nikapebkoro sacofy Bipenakip i kombinauii
omMbiTaceip/mapuranpesip/puToHasip Ha nepioz Bia 1 g0 7 1id, BKIIOYAIOYN 0JIHOTO MALIEHTA HA
eTuninectpagioni. Binpmicts Takux niasuiens AJIT Gy/ia TpaH3NTOPHOIO | BBAXKANACh 0B’ I3aHOIO i3
npuiioMom 3aco6y Bipenakip i kombinauii ombitacBip/mapuranpesip/putonasip. ITiABHILEHHS piBHIB
AJIT 3a3Buyail He CYNPOBOJIKYBATUC IIiABULIEHHAM piBHiB OinipyOiny. [{upo3 meuiHku He OYB
thakTopom pusuky uis nifBuiieHHs pisua AJIT (aus. posain 4.4).
Hioswwenns pisuie Oinipyoiny 8 cuposamiuil Kpoei
V mauieHTiB, fKi OTPUMYBanu nikapchkuil 3aci6 Bipemakip i koMmbinaniro ombiTacsip/ napuranpesip/
PHTOHABIp pazoM 3 puOABIPHHOM, CIIOCTEPIralIucs THMYACOBI MIABUIICHHSA piBHIB 0inipyOiny
(FOJIOBHHM YHHOM HENpPAMOro), OB’ A3aHi 3 iHri0yBanHAM TpaHcroptepis OinipyGiny OATPI1BI1/1B3
MapUTanpeBipoM Ta 3 puGaBUpHH-iHIYKOBaHUM remoiizoM. [TiBuILCHHS PIBHIB Oinipy6iHy BMHMKAIN
mics MOYaTKy JIiKyBaHH:, CArANM MiKy Ha 1-OMy TIDKHI JJOC/IiKEHHS Ta 3a3BM4ail 3HUKAIH B X0/
tepanii. ITinsuimenns 6inipyGiny He Oyi10 acouiifiosane 3 nigBuieHHAM amMiHoTpaHchepas. Cepest
nauieHTiB, AKi He OTPUMYBaNM PUOABIPHH, YaCTOTA NiABHILEHb Henpamoro GinipyOiny OyIra HIKYOKO.
Peyunienmu newinku
3arasbHuil mpodine Gesneku y BI'C-iHpikoBaHHX peLUITieHTiB NewiHKN, AKI IpUiimMay 1ikapehkHil
3aci6 Bipenakip i kom6inarito oMmGiTacsip/napuranpegip/putonasip Ta pubasipuH (Ha J0AaTOK 10
iMyHoaenpecanTis), 6yB MoAiGHNM 10 Takoro y nauicHris, 1o npuiimanu Bipenakip i komGinaniio
oMbGiTacBip/mapuTanpesip/puTonasip Ta pubaBipHH B X0/ KIiHIYHHX J0CHiKeHb TPEThOI (asH, Xoua
yacToTa AeAKNX MobiyHuX peakiiit 6yna Buworo. B 10 ocif (29,4%) xoua 6 0AnH pas Mmicis no4aTky
JOCIiKeHHs crocTepirases piBeHb reMoriodiny mMexmii 3a 100 r/n. B 10 3 34 oci6 (29,4%)
sHamoOWIach MoHdiKallif 1031 pubaBipuHy Yepes 3HIKEHHs PiBHIB remornobiny, Ta B 2,9% (1/34)
BiZGYI0CH THMUYACOBE NepepUBaHHs NpU3HaueHHA pubasipuny. Moaundikauis 1031 pubasipuHy He
BIUIMHYJIA HA 9aCTOTY JOCATHEHHs CTiifkol Bipycosoriunoi sianosiai (CBB). 5 ocid oTpumyBanu
epPUTPONOETHH, 3 AKUX BCI Ma/IM M04aTkoBy 103y pndasipuy 1000 — 1200 mr na nody. Koaen
MauieHT He MoTpe0yBas MepeIuBaHHs KPOBI.
Hayienmu 3 xoingeryicio BUI/BI'C
3aranpHuil npodins Gesnexn y nauientis 3 koingekuiero BICC/BLJI-1 6yB noiGHUM 10 Takoro, 110
criocTepirases y namientis 3 MoHoindekuieto BI'C. TuMyacosi ni/IBHILEHHS 3aranpHOro OinipyOiHy
(FOJTOBHMM YMHOM 32 PaXyHOK HElpsAMOoro) Jo piHiB, o B 3 Ta Giiblue pasis MepeBHLLYIOTh BEPXHIO
MexKy HOPMH, criocTepiranucs y 17 (27,0%) mauientin; 15 3 uux nauienTis oTpuMyBanu atasaHasip. B
JOJIHOTO 3 MALi€HTIB 3 rinepOinipyGiHeMi€lo He BiIMi4aI0Ch CYMYTHHOTO MiJBULIEHHSA
amiHoTpaHcdepas.
IMocrpeecTpallifini Jiadi npo HebaxkaHi SBULILA
TIenamobiniapni  posnadu:  Jlexomnencauis — yHkuil — neviHkW, nedyiHKOBa HEJIOCTAaTHICTE
criocTepiranucs IPOTATOM JIKYBaHHA Bipenakipom y komOinarii 3
oMbGiTacBipoM/mapuTanpeBipoM/pHTOHaBIpOM 3 pubaBipHHOM 4K 6e3 HROIO (AMB. po3ain 4.4). HactoTa
BHHHKHEHHA peakiiii He BioMa.
Hitn
Beaneka 3acTocyBaHHs Jikapebkoro 3aco0y Bipenakip y airteit Ta mianiTkis Bikom 1o 18 pokis
He BCTaHOBJeHO. JlaHi BiACyTHI.
[ToBiJoMIEHHS PO MOKJIHBI MOOIMHI peakiii
[oBifoMiIeHHs PO MOXIIMBI MOBiUHi peakuil mcis peecTpatlii ikapebkoro 3acoby Mae Bk
3xavenHs. Lle 103BONAE MPOIOBAKYBATH MOHITOPHHT GalaHCy KOPHCTE / PH3HK JTIKAPCHKOTO 3¢ 200
JlikapiB NpoCATH MOBIIOMIATH PO Gy Ab-sIKi MOXIIHBI MOBIYHI peakuil yepes HALOHAILHY: Cf C}W
3BITHOCTI, HaBedeHux B JlogaTky V. b k;t 7
I
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4.9  llepenozyBanug

Haiiguia sajokyMeHTOBaNA pa3oBsa 103a AacalyBipy, AKy npuiiManu 3710poBi 106poBosbLL,
craHoeuna 2 r. He cnoctepiranocs %oaHUX HeGaKaHUX peakiifi alo KIiHIYHO 3Ha4Y X BIAXUICHE
nabopaTopHHUX MapaMeTpis, 0B’ A33HMX i3 3aCTOCYBAHHAM Mpenapary. ¥ BUIIAAKY 11CPELO3Y BAHHI
PEKOMEHJLYEThCS CHOCTEPiraTH 3a nauicHToM. Y pasi nossu Oy Ab-AKUX 03HAK 41 CHMITTOMIB
HeGaxkaHnx peakiiit abo edekTis ci1ia HeraiHO 3anNPOBAJMTH CHMITOMATHYHE JIIKYBAHHS.

5, @apMako/JI0TiuHi BIaCTHBOCTI
5.1 ®apmakoIHHAMIYHI BJIACTHBOCTI

dapmakoTepaneBTHuHa rpyna: [IpotusipycHi 3aco6H U1 CHCTEMHOTO 3aCTOCY BaHHS, IPOTHBIPY CHI
sacodu npsimvoi ail, Kog ATX: JOSAX16

MexanizM aii

JacaGyBip € HenykneosuHuM iHriGitopom PHK-3anexuoi PHK-nonimepasu sipycy renaruty C, 1o
koayeThes reHoM NS5B Ta rpae KIl040oBYy pojib Y perulikallil BIpyCHOTO reHOMYy.

OjHouacHe Npu3HadeHHs AacabyBipy i oMOiTacBipy/napuranpesipy/pupoTHaBipy MO€E/HY€E TPH
MPOTURIPYCHUX 3aco0U MPAMOT AiT 3 pisHMMH MeXaHi3MaMu i i npoQinsaMu pe3sHCTEHTHOCTI, AKi He
TepeKpUBaIOThLCA, 1A 3a0e3leueHHs CIpAMOBaHol 6araTocTyMiHYacTol il Ha pisHNX eTanax
skutTeBoro unkny BI'C. Tngopmanito npo ¢papmakonoriuni BnactuBocti komOiHalii omoitacsip/
napuranpesip/ puToHasip AuBiThCA Y KopoTkiil XapakTepucTuil 11bOT0 JKapChKOro 3aco0y.
AKTHBHICTb V KYILTYPi KNITHH i Oi0XiMIYHMX JOCTIKEHHIX

Hanisedextnsna konuentpauis ECso nacadysipy ans mramis la-H77 i 1b-Conl B gocmigxeHHAX B
KIiTHHHIA KyaeTypi permnikony BI'C cxnamana 7,7 i 1.8 HMOJB/  BIANOBIIHO. AKTHBHICTh
ombiTacsipy ocnadmosanaca B 12-13 pasis y nmpucytHocti 40% numasmu kposi soantu. Cepejs
HaniBedekTHBHA KonueHrtpauis ECs, aacaOysipy s permikoHis, uo mictsats NS5B 3 BuOipkH
i3onaTiB Bipycy renotumis la i 1b Big nauieHTiB, NiKyBaHHA SKMX paHille HE [POBOAMIOCH, B
JOCTKEHHAX B KyJbTypi kiaiTuH pertikony BI'C ckmajana 0,77 umons/n (mianason: 0,4 -
2,1 amons/n; n=11) i 0,46 amons/n (aianason: 0,2-2 Hmone/n; n=10) BianosigHO. Y GioxiMiunux
JOCTiDKeHHSX facalyBip MpPUTHIYYBaB aKTUBHICTB ModiMepas rewotunie la i 1b i3 cepexnim
3HayeHHAM HamiBiHri6yrouoi konuenTpauii [Cso 4,2 HMons/n (nianason: 2,2 — 10,7 aMouns/; n=7).
Merabonit nacabysipy M1 mas 3HaueHHs HaniBedexTuBHOT koHueHTpauil ECso 39 i 8 umons/n ans
wramis l1a-H77 i 1b-Conl B JocnifkeHHsX B KJIITHHHINA KyneTypi perikony BI'C siamosigHo.
AKTUBHicTb MeTaboniTy M1 ocnabmosanacs y 3-4 pasu y npucyTHocTi 40% rn1a3sMu KpoBi JIOMHM.
VY GioxiMiuHUX AO0CHiIKeHHAX AacalyBip MaB 3HMKEHY aKTHMBHICTH MO BiJHOLIEHHIO 10 MOJliMepas
NS5B i3 BI'C renotumnie 2a, 2b, 3a i 4a (3HaueHHA HaniBiHridyw4dol koHuenTpauii ICsy konuBanucs B
nianazoni Big 900 HMoab/1 10 >20 MKMOIB/IT).

Pe3ucTeHTHICTD

B xynemypi kainin

PeancTeHTHIiCTH 10 Jacabysipy, ska o0ymosiena Bapiautamu NS5B, sinibpanumu B KyJIbTypi KIiTHH
aGo  ifeHTHQiKOBaHMMM y KIiHiYHMX Jocnimkennsx Pasu 2b i 3, Oyna QenoruniuHo
OXapaKTepH30BaHa y BIANOBIIHUX perulikoHax reHoTuiy la aGo 1b.

V BHUNAAKy 3 FeHOTHNOM la 3aMiHK C316Y, M414T, Y448H, A553T, G554S, S556G/R i Y561H B
Ginky NSSB BI'C 3HmKyBand CIPpHAHATIHBICTE 10 AacalyBipy. Y BHIAJKY 3 PEMUIIKOHOM PEHOTHITY
la akTHBHICTE JacabyBipy 3HmxkyBanacs B 21-32 pasu 3aminamu M4 14T, S556G abo Y561H; y 152-
261 pas saminamu ASS3T, GS554S aGo S556R; i B 1472-975 pasis saminamu C316Y i Y448H
pianmoimno. 3aminn G558R i D559G/N crocrepiranucs sK 3aMiHM, 110 BHHKIM MiCAA NOYatky
JKYBaHHA, ane il uacaGyBipy, CrpsAMOBaHy NPOTH L[HX BapiaHTiB, 6y/I0 HEMOXKIMBO OUIHUTH Yepe3
noramuy penmiKaTHBHY 3/1aTHiCTb. ¥ BUNaAKy 3 reHotnnom 1b saminu C316N, C316Y, MA414T, Y448H worom.,
i 8556G y 6inky NS5B BI'C 3umxyBamu cnpuﬂamnumcm 10 nacadyBipy. AKTHBHICTE Jacady pr §7 iy
3HIKYBAlacH B 5-11 pa31B nig gieto C316N i S556G ianoeiano; B 46 pasis — nig Aiero M41 ;\60 S
Y448H i B 1569 pasis m,u ,cue}o 3aM1H C316Y B pennu{om IeHOTHITY lb J_],acaoymp 36eplr§B ﬂGBHy tl_.,d!
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Brnue nascnocmi samin/nonimopdhizvy BI'C do nowamry nikysanns a 4o2o pesyisman

OG'equannit  anamiz nauienTis, iHdikosanux BI'C reHotuny 1, fKi NPOXOAWIH JiKYBaHHS
nacaGygipom, omGitaceipom i napuranpeeipom, 3 puGasipurom abo 6e3 HbOro, B KIiHIYHHX
nocripkennax dasu 2b i 3, IPOBOAMBECI 3 METOM BHBYESHIA 3B'A3KY MiX 3aMiHamMu/mosiMopdismManmi
NS3/4A, NS5A abo NS5B i pe3yIbTaToM JiKyBaHHA 3 3aCTOCY BAHHAM PEKOMEHIOBAHNX PEIKNUMIB.

Y 6imsim Hik 500 spaskax pipycy renotuny la, BiTibpaHuX 10 MOYATKy JIKYBaHHS /LIS BHKOPUCTAHHS
B I[LOMY aHaji3i, HaifuacTiwe crocTepiraincs pescTeHTHICTh-acollifosani Bapiantn M28V (7,4%) B
NS5A i S556G (2,9%) B NSSB. Q80K, xoua i € npesamorouum nonimopdizmom B NS3 (41,2%
3paskiB), CIPMUMHAC MiHIMabHY PE3MCTEHTHICTh 10 mapuranpesipy. PesucTenTHicTh-acouifoBaHi
BapiaHTH B aMiHOKMCIOTHHX no3ulisx R155 i D168 B NS3 10 nouatky JikyBaHHs criocTepiranucs
pinko (menie Hix 1%). ¥V Ginswe Hix 200 3paskax Bipycy reHotuiy 1b, BitibpaHHX 10 nouaTky
MKYBAHHA /11 BUKOPHCTAaHHS B I1bOMY aHali3i, Haifyacrille CMOCTEpiranuch pe3HCTEHTHICTb-
acowiioBani Bapiantn Y93H (7,5%) y NS5A, C316N (17,0%) i S556G (15%) B NS5B. 3
ypaxyBaHHAM HU3bKMX [OKA3HUKIB BipycomoriuHoi HeeeKTUBHOCTI, fKi criocTepiraniucs Mpy
3aCTOCYBAHHI PeKOMEH/IOBaHMX PEXUMIB JIiKyBaHHA TanieHTiB, indikopanux BI'C renotumy lai 1b,
371a€ThCH, 110 HASBHICTh PE3NUCTEHTHICThL-ACOUIOBAHUX BapiaHTiB Majlo BIUIMBAc Ha AMOBIpHICTE
JIOCATHEHHS CTiHKOI BipycosoriuHol BiANOBizi.

V kniniunux docniodcenmax

3 2510 nauientis, indikoanux BI'C resotuny 1, ski OTpUMYBaJIK JIIKYBaHHS 33 PEKUMaMH, 110
nepenGaualoTh 3acTOCY BaHHs Aaca0yBipy, ombitacBipy i mapuTanpesipy, 3 pubasipuHom abo bes
HLOTO, (MpoTaroM 8, 12 a60 24 TIHKHIB) B KIIHIYHUX J10C/iKeHHAX pasu 2b i 3, B uiioMy y 74
nauienTis (3%) Mana Micie BipyconoriyHa HeeeKTHBHICTb JIIKYBaHHS (MePEeBAKHO PELHAMB TTCIs
nikyBaHHs). BapianTy, 110 BUHMKAIOTH 3 Yac JTiKyBaHHs, i piBeHb X MOWMPEHHS B LHX KATEropiix
MalieHTiB 3 Bipyconoriunow HeedeKTUBHICTIO JTKYBaHHs nokasadi B Tabyuui 5. 3 67 nauieHTis,
indikoBaHnX Bipycom renorumy la, Bapianti NS3 crioctepiramucs y 50 nauientis, BapianT NSSA
criocrepiranucs y 46 nauientis, Bapiantit NS5B crioctepiramucs y 37 nauieHTis, a BapiaHTH, 1110
BHHUKIIN MiC/Is TTOUATKY JiKyBaHHs, criocTepiranues B ycix 3 ob'exrax aif nmikapcbkux 3acobis y 30
nauieHTiB. 3 7 naiieHTis, indikoBaHUX BipycoM reHOTHITY 1b, BapiaHTH, 1110 BUHUKIIH MC/s MOYATKY
nikyBaHHs, cnioctepiranucs B NS3 y 4 nauientie, B NS5A y 2 nauieHris, i oaHovacHo B NS3 ta B
NS5A —vy | nauienta. ¥ xoaH0ro nauieHra, inpikoBaHoro sipycom reHotuny 1b, He crocrepiranocs
HISKHX BapiaHTiB, 1110 BUHUKAIOTE MiC/I IOYATKY JIiKyBaHHs, B Oy/Ib-ikoMy 3 3-X Oi/IKiB, Ha sKi
HalllJIeH] IpenapaTH.
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TaGauus 5. 3aMinp aMiHOKMC/I0T, 110 BHHHKJIH 32 4ac JIKYBAHHS, B 00'¢IHAHOMY aHai3i
Bipeaakipa i om0iracsipy/napuranpesipy/puToHagipy, siki 3aCTOCOBYBAJHCH 32 PE:KHMAMH, 110
nepeadaualoTh i He nepeadauaioTs BBedenns PEB, B kainiunnx focaimkennsax gasu 2b i gasu 3
(N=2510)

IenoTni 1a I'enorun 1b
N=67" N=7
06’ cker | 3aMiHH AMIHOKHCJIOT, 1110 BUHHKAKTH' Y% (n) % (n)
NS3 | VS5 6(4) -
Y S6HE 9(6) 42903
[132v° 6(4) -
RIS5K 13,4 (9) --
DI168A 6 (4) -
D168V 50,7 (34) 293y
DI68Y 7,5 (5) --
V36A°, V36M°, F43L°, D168H, E357K"® <5% --
NS5A | M28T 20,9 (14) --
M28v* 9(6) -
Q30R® 40,3 (27) -
Y93H 28,6 (2)
H58D, H58P, Y93N < 5% --
NS5B | A553T 6,1 (4) --
$556G 33,3 (22) -
C316Y, M414T, G554S, S556R, G558R, <5% -
D559G, D559N, Y561H

a. Crocrepiranacs woHaiiMeHLe y 2 MamieHTIB 3 OJHHM 1 THM e TiITHIIOM.

b. N=66 nna NS5B.

¢. 3aMiHM criocTepiranucs y MoenHaHHI 3 IHIIAMH 3aMiHaMH, 1110 BUHUKaIOTh, B nosuuii NS3 R155 a6o
D168.

d. Cnocrepiranacs B komGiHauii y nauieHTig, iHikoBaHHX BipycoM reHoTumy lb.

e. Cnocrepiranacs B kombinauii y 6% (4/67) naiicHTig.

IpumiTka: nepeniueni fani BapiaHTn Oynu BiaiGpaHi B KyNbTypi KITHH, a HE BHHMKIM B IIPOLECI

nikysaHHa: RapiauT NS3 A156T B resotuni la, a Takoxk R155Q i D168H B renoTumi 1b; papiantu NS5A

Y93C/H B redoruni la, a Takox L31F/V a6o Y93H y noeananni 3 L28M, L31F/V abo P58S B renotnmi

1b; i BapianTi NS5B Y448H & redorumni 1a, a rakox M414T 1 Y448H B renotumi 1b.

[MepcucTeHLis Pe3NCTEHTHICTb-acoNiOBaHUX 3aMiH

[MepcucTeHIlis MOB'A3aHUX 3 Pe3UCTEHTHICTIO 10 AacabyBipy, oMOiTacBipy i napuTanpesipy 3aMiH
aMIHOKHMCJIOT B Oiikax NS5B, NS5A i NS3 BianoBiJHO OLiHIOBAIACH Y NALIEHTIB, iH(PIKOBAHUX
BipyCOM IeHOTHITy 1a, B Joc/iakeHHAX dasu 2b. Bapiantu M414T, G5548S, S556G, G558R abo
D559G/N B 6inky NS5B, 110 BUHHKAIOTH i Yac JIiKyBaHHs AacadyBipom, crocTepiranucs y 34
narientis. Bapiantu M28T, M28V ato Q30R B Oinky NSSA, 110 BUHHKAIOT ITifl 4ac JIIKYBaHHS
ombirtacgipom, crioctepiranucs y 32 nauientis. Bapiantu V36A/M, R155K ado D168V, 1o
BHHMKAIOTE I1i/1 Yac JIiKyBaHHs naputanpesipom y 6inky NS3, cnocrepiranucs y 47 nauieHris.
Bapiantun V36A/M i R155K B 6inky NS3, a takox Bapiantu M414T i S556G B Oinky NS5B Bce e
BuABAAANCA Ha TwkHi 48 micns nikyBaHHsA, npu ToMy, 110 BapianT D168V B 6inky NS3 Ta Bei iHwi
Bapianti NS5B na Tuxni 48 micnsg nikysanus ve criocrepiranucs. Bei Bapiantu B NSSA, 1o
BHHMKAIOTH TTi/] Yac JIiKyBaHHs, BCe e BuaBasaucs Ha Tikni 48 nicns nikysanus. Yepes BUCOKY
yactoty CBB (criiikoi BipycooriuHoi BiINORIAT) MpH NikyBaHHI Bipycy reHotuily 1b BusHauuTy
TeH/IeHILT B [epcueTe T BapiaHTiB, 1110 BUHHKAIOTB I1i/1 Yac JIIKY BAHHH, 0yJ10 HEMOKIIUBO.

HeBusBIEHHA BipyCY, IO MICTHTh 3aMiHy, MOB'A3aHy 3 PE3UCTEHTHICTIO, HE CBIAYMTE PO TE, LIO
pe3snCTeHTHH Bipyc Oinblie He NPUCYTHIl Ha KITIHIYHO 3HAYYLIMX PiBHAX. [lOBrOCTPOKOBHIA
KJIIHIYHHUI BIUTMB BUHUKHEHHA a00 MepcHCTeHLT BIpyCy, 10 MICTUTE 3aMiHM, [TOB'A3aH] 3
pe3ucTeHTHiCTIO 10 Bipenakipa ta omGitacBipy/maputanpeBipy/pHTOHARIpY, Ha Mail0y THE “il%%mmﬁ
HEBiZOMUIA. o« i
[lepexpecHa pe3UCTEHTHICTD #
VTBOpPEHHS MepeXpecHol pe3MCTEHTHOCTI OUiKy€ThCA BCepe/IMHI Kiacis npenapatis: N§ 54,
inribitopis npoteasu NS3/4A 1 nenykieo3uanux inriditopis NS5B. Brus nonepemggdr' ) JTLEES
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nacabysipom, omGitackipom abo mapuTanpenipom Ha edeKTHBHICTE iHUIMX iHriGiTopis NSSA,
inrigiTopin npoteaszn NS3/4A abo inridiropis NS5B e Bup4ascs.

Kuiniuna edextuBHicTs i Delneka

Edekupnicts i Gesrexa Bipenakipa B kombinauii 3 omGitacBipom/mapuranpesipomM/pHToHaBipom,
[p¥ 3acTOCYBaHHi i 6e3 3acTocyBanHs pubasipiiy, OLIHIOBANACS B CeMH KIIHIMHHX AOC/IKEHHAX
Dasn 3, B TOMY 9HCITI Y JIBOX JIOCTIKEHHAX, AKI POBOLHIMCA BHHATKORO Y TAIlICHTIB 3
KOMIICHCOBAHIM IIMPO30M nevinku (kinac A 3a Yaitna-11"10), y 6inbuie nixk 2360 nauienris 3
xponiunum renaturom C resotuy 1, sk mokasano B Tabuui 6.

Tabauus 6. MizkHapoaHi 6araTOEHTPOBI J0CAIKeHHA da3zn 3, AKi NPOBOIHIHCH i3
3acrocyBanHam Bipeaaxipy Ta omGiTacBipy/mapuranpesipy/putonasipy 3 pudasipunom (PbB)
uu 0e3 HbOTO.

KinbKicTh IedoTun
: NauicHTIB BI'C e ” g
Jlocaipxenus - 2 KopoTkuii onuc IH3aiHY 10CHIKEHHS
SAKi OTPUMAJIH rrT)
JIKYBaHHS

IManienTy He3 UMPo3y MediHKH, K paHilIe He NMPOXOAUIH JiKYBAHHS
[pyna A: Binssio i Bipenakip + PBB

SAPPHIRE I 631 I'Tl o w—

PEARL 11l 419 Friy LPyosAcBLIAD | BIFETSUD - BB
I'pyna B: Binesio i Bipenakip

PEARL 1V 305 rog  COUEASBUGEG [ Bipgmasip-r 5B
['pyna B: Binseio i Bipenakip

GARNET e ; ;

(Bimkpire) 166 GTlb Biasgio i gacadysip (8 TH#kHIB)

[auienTy 6e3 UUPO3Y MeYiHKH, IKI POXOAHIH JiKYBaHHs KomOiHauielo nerinTepgepontpudasipun
SAPPHIRE II 394 Tl ['pyna A: Binseio i Bipenaxip + PEB
['pyna B: nnaue6o
PEARL I I'pyna A: Bineeio i Bipenakip + PbB
. 179 I'Tlb o i .
(BinkpuTe) I'pyna B: Binesio i Bipenakip
IauicHTH 3 KOMIEHCOBAHUM LIHPO30M NeviHKH, siKi paHinie He MPOXOANJIH JIIKYBaHHS, | NALICHTH
AKi NPOX0ANIN JiKyBaHHA KoMGiHauicio nerinTepgepon+pudasipun

TURQUOISE II 380 I'T1 I'pyna A: Binsgio i Bipenaxip + PEB (12 Tnxnis)
(BiaxpuTe) ['pyna B: Binesio i Bipenakip + PEB (24 THxhi)

TURQUOISE TIT

PR 60 I'Tlb Bipenakip i Bussio (12 THkHIB)

B ycix BockMu oCTiIkKeHHAX J03a Bipenakipy cikiaanana 250 mr asivi Ha 100y, a 103a
omGiTacBipy/naputanpesipy/putoHasipy ckianana 25 mr/150 mr/100 mMr oauH pas Ha 100y. ¥
nauieHTiB, AKi npuiiManm pubasipuH, f1o03a pubasipuny ckmagana 1000 mr Ha 100y AU1s NALIEHTIB 3
Macolo Tina Merire 75 kr a6o 1200 mr Ha 106y U1 MALiEHTIB 3 Macoro Tina 75 Kr i Oinbuie.

Criiika Bipycosoriyna Bianosias (CBB) 6y/1a nepBHHHOIO KIHUEBOIO TOYKOKO JUIA BCTAHOBICHHA
piBHs BuiikyBanHs Big BI'C y nocnipkennax ®asu 3 i BusHaqanaca sk pisens PHK BI'C, axuit ne
Mi/UTA€TBCA KiNbKICHOMY BH3HAYEHHIO af0 He BHABIAETbCA Yepes 12 THKHIB [ic/is 3aBepIleHHA
nikysauna (CBB12). Tpusanicts NikyBaHHs Oyiia (hikCOBAHOIO B KOKHOMY JOCIILKEHHI 1 He
saneskana Bijt pieais PHK BI'C y nauienTis (6e3 3acTOCYBaHHA aIrOPUTMY Tepartii, ska
MoandikyeThes 3anexHo Big Bianosixi). [Mokasauku pisas PHK BI'C y niasmi kpoBi BU3HaYamucs
Mz yac KAIHIYHIX JOCIiIKeHb i3 3acTocyBanHaM metoy BI'C - COBAS TagMan (sepcia 2.0) Ta
cuctemu High Pure System

( okpim GARNET, B sixomy BukopuctocyBascs COBAS AmpliPrep/COBAS TagMan HCV Test
v2.0). High Pure System anaJii3 MaB HH/KHIO MeXYy KinbkicHoro susHavenns (HMKB), ska cknanana
25 MO/mn ta AmpliPrep ananiz mae HMKB 15 MO/mi.

o qﬂlmm:m“ﬁ]‘

Kniniuni docniovcenna y nayicnmie, AKi paninie He OMpUMyeanu NiKyeanns

SAPPHIRE-I — zenomun 1, nayicumu, sxki paniuie He NPOXOOUIU NIKYBAHHA
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SAPPHIRE-I 0yJ10 paH10Mi30BaHuM, MiXKHAPOIHAM, OaraTOLEHTPOBUM, MOJIBIFAHUM ClTinmuM,
nnane6o-KOHTPONLOBAHNM 10C/IIKEHHAM, AKE POBOAMIOCA 3a Y4acTIo 631 10pocoro naticxra 3
xponiunum renarurom C resoruny 1, ski He MalOTh UMPO3Y MEUiHKH i paHille He NpoxXouim
nikysanus. Bipenakip i omGiTacsip/napuranpesip/puToHaBip npu3HavYanuch NpoTarom |2 TiKHIB
NikyBaHHs B komGinauii 3 puGasipunom. [TallieHTH, po3MoAiNeHi 10 Py 3acTOCY BaHHs 11anebo,
npuiimanu nnaue6o npotsrom 12 THXKHIB, HIC/IA YOro BOHHM pHitManu He3amackoBani Bipenakip i
omGiTacsip/mapuranpesip/puToHasip B koMGiHauil 3 pubaBipMHOM NPOTATOM 12 TIOKHIB.

Cepe/uiit Bik (Meniana) nauienTiB, Aki oTpuMyBanu jikyeanHs (N=631), craHosus 52 poku
(mianazon: 18-70 pokis); 54,5% Gy wonosikamu; 5,4% Gyiu nerpoignoi pacu; 16,2% maiu injaekc
MacH Tina Minimym 30 kr/m2; 15,2% manu B aHamHesi aenpeciro abo Oinonspuuii posnaj; 69,3% mamm
IL28B, skuii He HayexkuTh 10 renotuny CC; 79,1% na Buxignomy erari mauu pisai PHK BI'C, axi
cTaHOBHIM LioHaliMeHe 800 000 MO/mit; 15,4% Manu nopransHuit ¢idpos (F2) i 8,7% manu
MocTonoi6uuit Gibpos (F3); 67,7% manu BI'C renotumy 1a; 32,3% manu BI'C renotuny 1b.

V Tabnuui 7 nokasado yacrotry CBB12 y nauieHTiB 3 BipycoM reHoTHITy 1, SKi HE IPOXOAMIN
nikyBaHHs paHile i ski npuiimMators Bipenakip i ombitacBip/mapuranpesip/puTonasip B koMOiHaLil 3
pubaBipuHOM npoTsarom 12 TiskHIB y Mexkax aociipkenns SAPPHIRE-L

Tab6auus 7. CBB12 y nauicurig, indgikosannx BI'C reroTumny 1, siki paHille He NPOX0IHIH
JiKyBaHHs, Yy jqocaigxenni SAPPHIRE-I

Bipenakip i ombiTacBip/naputanpesip/puronasip 3 PbB

PesyJnTaT JliKyBaHHs npotarom 12 THKHIB
n/N %o 95% I

3araabna CBB12 456/473 96.4 94.7, 98.1

BI'C resotuny la 308/322 95.7 93.4,97.9

BI'C renotuny 1b 148/151 98.0 95.8, 100.0
Bapiautu Hepocsirnenuss CBB12

BipyconoriuHa Hepaaua nia yac 1/473 0.2

NiKyBaHHA"

Peunaus 7/463 1.5

Trwe” 9/473 1.9

a) [Tigreepmxennii pisens BI'C > 25 MO/mn nicna toro, Ak nia yac fgikyeanns pisens PHK BI'C
cTaHoOBHB <25 MO/mn, ninteepkene migeuients pisis PHK BI'C va 1 logl0 MO/mn B
NOpiBHAHHI 3 MiHiMaTbHUM piBHeM abo 36epesxenns crabinsroro pisua PHK BI'C = 25 MO/mn
NPOTArOM LOHANMEHLUE 6 THAKHIB JIIKYBaHHS.

b) Kareropis «lHie» BKIIOYAE J1OCTPOKORE MPHITMHEHHS 3aCTOCY BAHH J1iKapchKOro 3acoby He
uepes Bipyconoriuny Hee()eKTHBHICTh Ta BIACYTHICTE AaHnX npo piseHs PHK BI'C y nepion
CBBI12.

V sxozHoro 3 nauientie 3 BI'C resorumny 1b He crocTepiranock Bipycosoriutol Hee()eKTHBHOCTI Mij
yac JikyBaHHsd, i B ojHoro nauienta 3 BI'C reHoTuny 1b BUHHK peLiuB.

PEARL-III — zenomun 1b, nauicumu, AKI paxiuie He ompumMy8aiu 1iKy8anHsl

PEARL-III 6yn0 pannomMizoBaHuM, MiXKHApOAHAM, 6araTOLEHTPOBUM, NOBIHHUM CITIMUM,
KOHTPOJILOBAHHMM JIOC/IKCHHAM, fKe MPOBOANIIOCA 32 y4acTio 419 10pOC/UX NaLieHTIB 3 XPOHIYHUM
renatutoM C renoruny b 6e3 upo3y nevinku, AKki paHilie He OTpUMYyiBanH JikyBaHns. [Tanienty
Gynu pangoMizoBaHi y criBBigHowenHi 1:1 s npuitomy Bipenakipy i omOiracsipy/ napuranpesipy/
puTOHaBipy, 3 pbaBipuHOM abo Ge3 HbOro, MPOTATroM 12 THXKHIB JTiKYBaHHSL.

Cepenuiit Bik (Meiana) nauienTis, aki orpuMyBats JikyBanusa (N=419), cknanas 50 pokis (aianason:
19-70 pokis), 45,8% Gymu yonoBikamu; 4,8% Gy HerpoiauHoi pacu; 16,5% manu injekc macu Tina
MiriMym 30 kr/m’; 9,3% manu B aHamHe3si fenpecito abo Ginonspuuii posnan; 79,0% mamu IL28B,
AKUI He Haﬂe}KHTh Jio redoruny CC; 73, 3% Ha BUXiJHOMY eTari MaJ'lH ple PHK BFC su<1 T

MocTomnoAioHui (idbpos (F3).
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YV Tabauui 8 nokasado yactoty CBB12 y nauieHTis 3 Bipycom rexotuny b, axi He

OTPUMY BaJIMIIPOXO/IM/IN JIIKYBaHHA paHilue, B rpyIax Wo Hpuimau Bipenaxip i
omOitacsip/mapuTanpesip/putonasip 3 pudasipusom abo npuitvanu Bipenaxip i Buibsio Oe3
pubasipuny nporsrom 12 twkHig y meskax pocnikenns PEARL 1L B usomy JIOCTT KT
Bipenakip i omMbiTacsip/napuranpesip/puronasip 6e3 pubanipuny 3adesiieyBajli aHalOrIUHy 4acToTy
CBBI12 (100%) y mopiBHsiHHi 3 1li€F0 MacTOTOIO NPH 3acTocysaHHi Bipenakipy i
ombiTacipy/mapuranpesipy/puToHagipy 3 pubasipunom (99,5%).

Ta6auus 8. CBB12 y nauicuTis 3 Bipycom resoTuny 1b, siki paniiue He npoxonim JikKyBaHHs, y
nocaigxenni PEARL IIT

Bipeaakip i omdiTaceip/napuranpesip/putonasip nporsrom 12
THKHIB

PesyabTaT NiKyBaHHS 3 PEB Ees PEB
n/N % 95% JI n/N %o 95% I

3araanHa CBB12 209/210 99.5 98.6, 100.0 209/209 100 98.2, 100.0
BapianTtn
nenocarvenuss CBB12

BipycosoriuHa 1/210 0.5 0/209 0

HeB/la4a mija yac

JIKYBaHHA

Peunnus 0/210 0 0/209 0

[H1IE 0/210 0 0/209 0

PEARL-IV — 2enomun la, nauicnmu, AKi PAHIWE He OMpuMyeait 1iKyeaHHsl

PEARL-IV 6yno pasaoMi3oBaHuM, MixKHAPOAHHM, OaraToOUEHTPOBUM, MOABIHHMM CIILTIUM,
KOHTPOJTBOBAHUM JI0CIiDKEHHAM, SKe [IPOBOIMIOCH 3a y4acTio 305 10poc/iuX NalieHTis 3 XPOHIUYHUM
renarutoM C reHoTuny la 6e3 UMpo3y MediHKi, sKi paHille He OTpUMyBau JikyBanHs. [TaieHTn
GyJIn paHZOMi30BaHi y criBsijHoweHHI 1:2 ans npuitomy cxemu Bipenakip + ombitacsip/
napuTanpesip/ puToHasip, 3 pubaBipurom abo 6e3 HbOro, NPOTAroM 12 THIKHIB JTiKYBaHHA.

Cepeaniit Bik (Meaiana) nauieHTis, Aki oTpuMyBanm jikysanus (N=305), cknajas 54 poku (nianasoH:
19-70 pokiB); 65,2% Gynu wonosikamu; 11,8% Gymu nerpoinuoi pacu; 19,7% mManu ingexe Macu Tina
MiHimy™m 30 kr/m’; 20,7% manu B aHaMHesi genpeciio abo GinonspHuii posnazn; 69,2% manu [L28B,
AKMii He HaneskuTh 10 redotuny CC; 86,6% ua BuxigHomy etani mamu pisni PHK BI'C, ski
cTaHoBMIM LioHaliMeHrIe 800 000 MO/mit; 18,4% manu nopransuuit Gidpos (F2) i 17,7% manu
MocTonoaibuuit ¢pidpos (F3).

Y Tabmuui 9 nokasado uactrory CBB12 y nmauieHTis 3 BipycoMm reHotuny la, siki He OTpUMYBajH
NiKyBaHHA paHile, wo npuitmManu Bipenakip + omGitacsip/ napuranpesip/ putoHasip 3 pu6baBipHHOM
a60 6e3 Hporo, mpotaroM 12 Tvxkuis y gocnimkenni PEARL IV. Cxema Bipenakip + ombiracsip/
napurarnpesip/ puTonasip 6e3 pubasipuHy Mana He MeHIly eeKTHBHICTD Y OPIBHAHHI 31 CXeMOI0
Bipenakip + om6itacsip/ napuranpesip/ putoHasip npH ii 3acTocyBaiHi 3 puOaBipHHOM.

Tatauus 9. CBB12 y nauicuris, indikoBannx BI'C renoruny la, siki panime He 0TpAMYBaJIH
JgikyBaHHs, y pocaigxenni PEARL TV

Bipenaxip i ombiTacsip/mapuranpesip/puronasip nporsirom 12

. THXKHIB
PesyabTart JNiKyBaHHA 3 PEB Ges PBB
n/N Yo 95% I n/N Yo 95% 11

3araasHa CBB12 97/100  97.0  93.7,100.0 185/205 90.2 86.2,94.3
BapiaHTH HeJOCATHeHH
CBBI12

Bipyconoriuna Hepla4a 1/100 1.0 6/205 29

Mij vac JikyBaHHA

Peunaue 1/98 1.0 10/194 52
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Tnme 1/100 1.0 4/205 2.0

GARNET — zenomun 1b, nauienmu 6e3z yuposy, aKi paniute He ompuMysaiy 1iKVeans.

Jusain: BiAKpHTE, MDKHAPOAHE, MYJILTHLCHTPOBE, HETIOPIBHAIIBHE JIOCTTIJIKEHHA

JlikyBauHs: BinbBio 3 1acabyBipoM mpoTarom 8 THxkHIB

Cepejniii Bik (Mediana) nauicurip, siki oTpuMyBaiid JTikyBanHs (N=166), ctanorus 53 poku
(nianaszon: 22 - 82); 56.6% Oynu skinkamu; 3.0% Oymu asiatamu; 0.6% Oyiu HerpoigHoi pacu; 14.5%
MaJIH iHeKe Mack Tina MiiMym 30 kr/m*; 68.5% mamu IL28B non-CC renotur; 7.2% Ha BUXigHOMY
erani manu pisai PHK BI'C, ki cranoBunu ujoHaitmeniue 6,000,000 MO/mi; 9% mann nopraibHui
bi6po3 (F3) ta 98.2% manu BI'C renotuny 1b (no ojHoMy nauieHTy Manu redotunu la, 1d ta 6).

Tabauus 10, CBB12 y nauienrig, ingikogannx BI'C renoruny 1b, siki paniuie He oTpuMyBa/u
JiKyBaHHs, 0e3 uupo3sy y gocaipxenni GARNET

Bisbgio 3 qacaGysipom nporarom 8 THikHIB
n/N (%)
CBBj; 160/163 (98,2)
95% JII° 96,1 - 100,0
FO-F1 138/139 (99.3)°
F2 9/9 (100)
F3 13/15 (86,7)°

a. PospaxoByeThca yepes HopManbHe HabIMKeHHs DIHOMIATBHOTO PO3MOALTY

b. OauH NauieHT JOCTPOKOBO BUHILOB 3 JIOCHIIDKEHHS Yepe3 HeJOTPUMAaHHA BHMOT

c. B 2/15 nauientie craecsa peunaus (migreepkennii piseds PHK BI'C > 15 MO / ma1 nicns 3akiH4eHHS
nMiKyBaHHS Ha MOMeHT abo o neperipku Ha CBB 12 cepen nauienTis, wo manu PHK BI'C <15 MO/mn npu
OCTaHHBOMY CTIOCTepeXKeHHI micns npHHaHMHI 51 aHIB).

Kniniuni docnioscenna y 00pocaux, AKi OmMpumMyeain JiKy6anna nezinmepeponom 3
pudagipunom

SAPPHIRE-II — cenomun 1, nauienmu, Axi ompumMmysanu 1iKy8axHa necinmepgeponom 3 pubasipunom

SAPPHIRE-II Gy0 paHaoMi30oBaHUM, MikHapoAHUM, OaraToLEHTPOBHM, MOABIHHUM CIIMHM,
11ated0-KOHTPOJILOBAHUM JOCTIJIKEHHIM, SKe MPOBOIUIOCS 3a y4acTio 394 nmanicHTIB 3 XpOHIYHUM
renatutoM C renotuny 1 Gez uupozy neuinky, y sikux CBB He OyJia JoCATHYTa MpU MOMepeIHEOMY
nikysauHi nerl®H/PEB. Bipenakip i om0iTacrip/napuranpesip/puTonasip B koMOiHauil 3
pubaripiHOM NpU3Havdanuck npotaroM 12 ki, [lanienTy, pan1oMi30BaHi 10 rpynH npuiiomy
nnaie6o, npuitmany niaauebo nporsroM 12 THXKHIB, Ticks yoro BoHM npuiimann Bipenakip i
ombitacBip/napuranpesip/puToHapip B koMOinauil 3 pubaBipuHOM NpoTArom 12 THXKHIB.

Cepenniii Bik (Meaiana) mnauieHTiB, axi oTpuMyBaiu jgikysanHs (N=394), cranosus 54 poku (JianasoH
19-71 pik); y 49,0% Gyna HyJib0Ba BiANOBiAL Ha monpeaHe nikyBanHa nerl®H/PEB; y 21,8/% Oyna
94acTKOBA BIJIMOBIAL Ha nonpeaHe jgikysaHHs nerl®H/PEB, a y 29,2% nonepeiuboro 1iKyBaHHS
nerl®H/PEB BuHuK peuuaus; 57,6% Oynu gonosikamu; 8,1% Oynu Herpoianoi pacu; 19,8% manu
inaexc mMacu Tina MinimyM 30 kr/m’; 20,6% Manu B aHaMHesi Jenpecito abo GimonsapHHUil po3nan;
89,6% manu [L28B, axuii He HanexuTh 10 redotuny CC; 87,1% Ha BuxinHoMy etani manu pisai PHK
BI'C, siki ctanoBuM 1moHaimenme 800 000 MO ua mit; 17,8% manu nopransiuii ¢idpos (F2), a
14,5% many moctonoaiGHuit ¢ibpos (F3); 58,4% manu BI'C renoruny la; 41,4% manu BI'C
reHoTHmy lb.

V Tabmuui 11 nokaszano yactoty CBB12 y nauieHtis 3 BipycoM reHOTHITY 1, IKi OTPHMYBATH. srores
NiKyBaHH:A paHile i ski npuiiManu Bipenaxip i 0M61TacB1p/napirrranpemp/’pnTOHamp B Komﬁmauu 3 EY
pubasipuHoM npotsrom 12 tuxkHiB y gocaimxenHi SAPPHIRE-IL : :

nenﬂ"reprpeponom 3 pudaBipHHOM, Y JA0CaiKeHH] SAPPH[RE II
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Bipeaakip i om0iTacsip/mapuranpesip/putonasip 3

PesyanTaTt jikyBanus PBB nporsirom 12 THXKHIB
n/N % 95% J11
3araanna CBBI2 286/297 96,3 94,1, 984
BT C redoruny la 166/173 96,0 93,0, 98.9
Hynsora einnosine Ha nerl®H/PEB B MuHy10MY 83/87 95,4 91,0, 99,8
Yacrkosa signosias na nerl®H/PBB B munyniomy 36/36 100 100,0, 100,0
Peunaue nicna nikyeanus ner®H/PEB 47/50 94,0 87,4, 100,0
BI'C resoruny 1b 119/123 96,7 93,6, 99,9
Hynwoga eignoeiae Ha ner[®H/PEB B munynomy 56/59 94,9 89,3, 100,0
Yacrtrkosa Bianosias Ha nerl®H/PEB B Munynomy 28/28 100 100,0, 100,0
Peuuaue nicns nikyeanus nerl®H/PEB 35/36 972 91,9, 100,0
BapianTu nHegocsirnennss CBB12
Bipyconor4ina Heefava nij yac jikyBaHHs 0/297 0
Peuunue 7/293 2.4
[HiIe 4/297 1.3

Y soanoro nauienra 3 BI'C renotuny 1b He cnocrepriranack BipyconoriuHa Hee()eKTHBHICTD, ay 2
nauieHTie 3 BI'C reHoTuny |b BUHHK peLHIMB.

PEARL-II — cenomun_1b, nayienmu, saxi paniwe ompumysaiu nezinmepdepon 3 pubagipunom

PEARL-II 6y10 paH/1oMiz0BaHUM, MisKHAPOIHUM, 6AraTOLIEHTPOBUM, BIIKPHUTHM JOCIIKEHHAM, sKe
npoBoguioca y 179 nopocnux nauieHTiB 3 XpoHiuHuM renatutom C reHotuny 1b 6e3 uuposy
NevyiHKH, y skux He b6yna nocarnyta CBB npu nonepennsomy nikyeanHi nerlH/PEB. ITauienTtu
Oynu panjioMizosani y crissigHomenni 1:1 g npuiiomy cxemu Bipenakip + ombitacsip/
napuTarnpeRip/ putoHagip, 3 pudasiputom ato 6e3 HLOTO. NPoTAroM 12 THXKHIB TiKyBaHHS.

Cepenniil Bik (Meiana) nauieHTis, ski orpuMmyBaiu nikysanus (N=179), ctaHOBUB 57 pokiB
(nianaszon: 26-70 pokiB); y 35,2% OyJsa HyiboBa BiANoOBiAb Ha nikyBaHHA nerl®H/PEB B Munynomy; y
28,5% Oyna yacTKoBa BiANOBiAL Ha nikyeaHHs nerlOH/PEB B Munynomy, a 'y 36,3% 6yB pelnaus
mic/s npoBeJeHOro B MUHyJIoMy JikyBanHsa nerl®H/PBEB; 54,2% 6ynu yonosikamu; 3,9% Oynu
HerpoiyiHoi pack; 21,8% Manu injaeke Mack Tinia MiniMym 30 kr/m’; 12,8% maiu B aHaMHesi Jienpeciio
abo Ginonsapuuii poznazn; 90,5% manu 1L28B, skuii He HanexuTs Ao reHotuny CC; 87,7% Ha
BuxigHoMy etarni manu pieai PHK BI'C, aki ctanoBunn monaiimMenme 800,000 MO/Mn; 17,9% mamu
nopransHuil $pidpos (F2) 1 14,0% manu moctonoaibHuii pidpos (F3).

Y Tabnuui 12 nokazano yactoty CBB12 y manieHTie 3 BipycoM redotumny lb, ski oTpuMyBain
JIiKYBaHH# rerinteppepoHoM+pubapipuiom paxiie i axi npuitmanu Bipenakip + om0iTacsip/
napuTanpesip/ puToHasip, 3 pubaBipuHoM abo 0e3 HpoOro, NpoTaroM 12 THXKHIB Y J0CTIDKEHHI
PEARL II. Y usomy JocnijixeHHI pu 3acTocyBaHHi cxeMu Bipenakip + om0itacsip/ napuranpesip/
puToHaBip Oez pubasipuny uacrora CBB12 6yna ananoriunoto (100%) uiif 4actoTi npu 3acTocyBaHHi
cxemu Bipenaxip + omditacsip/ naputanpesip/ puTtoHasip 3 pubasipunom (97,7%).

Tabauua 12, CBB12 y nauicuTi 3 Bipycom renotuny 1b, siki panimne oTpuMyBa/Iu JiKyBaHHSA
nerintepdeponom 3 pudapipunom, y fociaigpxenni PEARL 11T

Bipeaakip + ombiTacsip/ napn‘ranpeﬁip/ puTOHABIp
nporsirom 12 THxkHIB

PesyabTar mikyBaHHs 3 PEB Ges PEB
n/N %o 95% 1 n/N % 95% I
3arannua CBB12 86/88 97,7 94,6,100,0 91/91 100 95,9,100,0

Hynsosa gignosiaes Ha nerl®H/PEB B Munynomy 30/31 96,8 90,6, 100,0 32/32 100 89%91‘)?%9\““
Yacrkosa Bianosigs Ha ner|®H/PEB B munynomy 24/25 96,0 88,3,100,0 26/26 100 éi&«’f;l'f,‘\'lﬁ_l(),(fm .

Peunans nicas nikysanus nerl@H/PEB 32/32 100 89,3,100,0 33/33 100@;8%6;—"}8(};0‘
BapianTu Hepocsirnenus CBB12 & 5
BipyconoruiHa HeBaaua Iij1 4ac Ky BaHHSA 0/88 0 0/91 j
Peumaue 0/88 0 0/91
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[Hine 2/88 23 0/91 0

Kniniuni 0ocnioncenna y RARicHmie 3 KOMREHCOGANUM YWHPOZOM NEeYINKU

TURQUOISE-IIl — zenomun 1, nauiermu 3 KOMREHCOBAHUM LUPOIOM NEeYINKY, SKI paniuie mne
OMPUMVEBATIU NIKYBAHMHA ab0 OMPUMYSATU TIKYEans neainmepdhepornom 3 pubasipunom

TURQUOISE-II 6y710 paHaoMi3oBaHUM, MixKHAPOIHUM, BAraTolLeHTPOBUM, BiIKDUTHM
JIOCIiIKEeHHSAM, IKe IPOBOANIOCS BUHATKOBO 3a yuacTio 380 indikoBanux BI'C renotuny 1 nauieHTin
3 KOMITEHCOBAHUM LMpo30M nedinku (kiac A 3a Yaitna-IT10), axi paHille He OTpHMYBaIH JTIKyBaHHs
abo y sakux He 6yno nocarnyto CBB npu noneeansomy nikysatHi nerl®H/PEB. Bipenakip +
ombGiTacgip/ napuranpesip/ puToHaBip v koMbiHalil 3 pubaBipuHOM IpUiManuch npotsarom 12 abo 24
TH3KHIB JIIKY BaHHS.

Cepe/uiii Bik (Meziana) namieHTis, ski oTpumyBany Jnikysanns (N=380), craHoBHB 58 pokiB
(mianazon: 21-71 pix); 42,1% paHilue He OTPUMYBAIH JTiKyBaHH4, ¥ 36,1% Oyna Hy/IbOBa BiANOBi/L Ha
nikysanus nerl®H/PEB B munynomy; y 8,2% 0Oyia yacTkoBa BijlloBi/ b Ha nikyeaHHs nerl®H/PEB B
MHUHYJIOMY, ¥ 13,7% BHHHK PELIUHUB IT1iCIIA MPOBEIEHOr0 B MUHYIOMY NikyBanHa nerl®H/PEB;
70,3% Gy yonosikamu; 3,2% Oysiu HerpoifHoi pacy; 28,4% Manu iHIeKC MacH Tina MiHIMyM

30 kr/m%; y 14,7% KinbkicTh TpoMGOLMTIB Gy1a MeHIIO 32 90 x10°%/n; y 49,7% piBeHb anb0yMiHy
OyB Hukunm 3a 40 r/i; 86,1% Ha BuxigHomy etani manu pisai PHK BI'C, siki cranoBHIN
monaimenre 800 000 MO/mn; 81,8% manu [L28B, axuit He HasexuTs A0 reHotuny CC; 24,7% mann
B aHaMHesi genpecito abo GinonsapHuii poznax; 68,7% manu BI'C renotuny 1a, 31,3% mamu BI'C
reHotumy lb.

V Ta6nauui 13 nokazano yacroty CBB 12 y indikoBanux BI'C resorumny 1 nauiedris 3
KOMITEHCOBAHUM LIMPO30M MMEeYiHKH, AKi paHillie He OTPUMYBAJIN JIiKyBaHHA a0 fAKi paHile
nikysanucs nerldH/PEB.

Tatanus 13. CBB12 y indikoBanux BI'C renoruny 1 nauieHTiB 3 KOMIIEHCOBAHMM IIHPO30M
nediHKH, sIKi paHille He OTPHMYBAJIH JiKyBaHHA a00 aAKi panime aikysaaucs nerl®H/PEB

PesyapTaT JIIKYRBAHHSA Bipenakip + ombiTacsip/ napuranpegip/ putonasip 3 PGB
12 THKHIB 24 ThxHi
n/N %o Ar n/N %o Aart

3araanua CBB12 191/208 91,8 87,6, 96,1 166/172 96,5 934,996
BI'C renoruny la 124/140 88,6 83,3,93,8 115/121 950 91,2,989
Hamenm, AK1 paHille He OTPUMYBaIH 59/64 92.2 53/56 94.6
JIIKYBaHHA
Hynwoga Binnoeiae Ha nerI®@H/PEB B 40/50 80.0 39/42 92,9
MHHYJIOMY
Yactkora Bianoeiae Ha ner[®@H/PEB B /1 100 10/10 100
MHHYJIOMY
Peunaus nicna nikyeanus nerl®@H/PEB 14/15 93,3 13/13 100
BI'C resotuny 1b 67/68 98,5 95,7, 100 51/51 100 93,0, 100
Hamemn, AKI paHille He OTPUMYBaJIU 2922 100 18/18 100
JIIKYBaHHSA
Hyneosa eianosins na nerl®H/PEB B 25/25 100 20/20 100
MHHYJIOMY
YacTkosa Bianorines Ha nerl®@H/PEB B 6/7 §5.7 33 100
MHHYJIOMY
Peunus micna nikysanns neri®H/PEB 14/14 100 10/10 100
Bapianthi nenocaruenns CBB12

B_]pyconomma HeBJaua Mij 4ac 1/208 0.5 3172 1.7

NiKyBaHHA

Peuunnue 12/203 59 1/164 0,6 o«

[H1e 4/208 1,9 2/172 1,21 &5

a) 97.5% nosip4i iHTEpBaIM BHKOPHCTOBYIOTHCS [UTA OCHOBHUX KIHLEBHX TOYOK (3arajibHa 4acT, a‘CBB 12)
95% nowipyi iHTepBaNd BUKOPUCTOBYIOTLCH [T AOAATKOBHX KiHUEBHX TO4OK (4actota CBB1Z rI,&mEHT‘\EiJFS#ﬂ
inikoanux BI'C renoruny la i redoruny 1b). i :
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Haui npo yactoty peunaunsi y inpikosanux BI'C ['Tla nauieHTis 3 UMpO30M [1CHIHKH 38 BUXIIHHMH
1ab0paToOpPHUMH NOKa3HUKaMK npejicrasieHo y Tabmuui 13.

Tadanus 14. TURQUOISE-II: yacTtoTa peluInBiB B 3a/1¢KHOCTI BiJl BUXIHIX J1afopaToOpHUX
MOKAIHUKIB vepe3 12 i 24 Tuwni JiKyBanHs y nanicHTis, ingikopanux BI'C renoTuny 1a, 3
KOMIIEHCOBANHM LHPO30M MeYiHKH

Bipenaakip + Bipenakip +
ombGiTacsip/ ombiTacsip/
napuTanpesip/ napuTanpesip/
putoHagip 3 PBB, putoHagip 3 PBB,
rpyna 12-tuxHeBoro rpyna 24-TixHeBoro
JiKyBaHHS JIIKYBaHHS
KinpKicTe NaUi€HTIB 3 BIANOBIAAO B KIHLI JIIKYBaHH: 135 113
A®IT* < 20 ur/mi, TpomGorty > 90 x 10°/n i ansBymin > 35 r/n a0 ftikysanus
Tak (15 BCIX TPHOX HepelliueHUX BULIE MapaMeTpis) 1/87 (1%) 0/68 (0%)
Hi (u1s By ab-AKOro 3 nepefiueHHX BHLLE [apamMeTpis) 10/48 (21%) 1/45 (2%)
*A®DII= aneda-heTonpoTein CHPOBATKH KPOBI

V nauieHTiB 3 yciMa TphOMa CIPUATIUBUMHU 1a00paTOPHUMH MOKA3ZHUKAMH Iepe/] MovYaTkoM
nikyBanms (ADIT < 20 ur/mi, TpomGorry > 90 x 107/ i ans6ymin > 35 r/1) yacToTa peuuausis 6ya
no/idHoI0 B 000X rpynax: 12 ado 24 THXHIB.

TURQUOISE-IIL: xniniyne docnidscenns ceped indixosanux BI'C I'T1b nauicrnmis 3 yupozom
neyvinku, 6es zacmocyeanns PEB

TURQUOISE-III - ue Bigkpute, 6aratouentpose gocitikeHns ®asu 3b 6e3 koHTposIbHOT Ipynu JUiA
oilinky edexkTHBHOCTI Ta Desnekn cxemu Bipenakip + ombitaceip/ naputanperip/ putoHarip (6e3
pubaBipuny), sika npu3Hadanack npotarom 12 TmxHiB indikosanum BI'C I'T1b popocinm 3
KOMIICHCOBAHMM LHPO30M MEYiHKH, SKi paHilie He OTPUMYBAIK NiKyBaHH: abo AKi paHilie
nikyBanucs nerl®H/PBB.

60 nauienTiB Oyad paHIOMi30BaHi Ta OTpUMalH NikyBaHH4, i y 60/60 (100%) ByIio 10cArHyTO
CBB12. OcHOBHI XapaKTepUCTHKU [OKa3aHO HUKYE.

Tabauusa 15. Ocuorni nemorpadiuni aaui y gocaimxenni TURQUOISE-III

XapakTepucTHKH N =060
Bik, cepeans (AianasoH) KiJbKicTh pokiB 60,5 (26-78)
Yonogiua cTartk, n (%) 37 (61)
IL28B, o He Hanexuts A0 redotuny CC, n (%) 50 (83)
[TonepenHe nikyBaHHs 3 npusoay BI'C:
He oTpumyBaiu, n (%o) 27 (45)
[ler-I®OH + PBB, n (%) 33 (55)
AnsGyMiH Ha BUXITHOMY DiBHI, cepeqHiil MoKasHUK Yy /1 40,0
<35, n (%) 10 (17)
> 35, n (%) 50 (83)
KinbkicTh TpOMBOLMTIB HA BUXiAHOMY piBHi, cepeaniii mokasuuk (x 107/1) 132,0
<90, n (%) 15422}
> 90, n (%) 47 (78)

CyKYIHUN aHai1i3 KJIIHIYHHUX J0C/IIDKEHb

Cmmucmb mc}noeldz

Ejjfaﬁ

@y

PHK BI'C sik Ha MOMeHT 4acy ajii BusHadeHHs CBB12, Tak i Ha MOMEHT Hacy /uis Bif[;ﬂ{a‘ieﬂg {
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CBB24. Cepea uux nauieHTiB no3uTHRHe nporHoctuyHe 3Hadends CBB12 s CBB24 cknano
99,8%.

Q6 'eonanuil ananiz epexkmusrocmi

VY RIHIMHAX A0ocdiKRe X hash 3 Ky BaHus 33 PEKOMeH10BAHUM PeKUMOM OTpUMYBann 1075
nauicHTiB (B TOMy 4Hc/i 181 maiieHT 3 KOMNEHCOBAHHUM LIHPO30M MediHKH), iHpikoBaHnux BI'C
redoruiy | (auBitees posain 4.2). ¥ Tabunui 15 nokazano vyactory CBB y uux nauienris.

3 namieHTiB, AKi OTPUMYBAIN JTiKYRAHHS 32 PCKOMEHIOBAHUM pekuUMoM, 97% nocariu CBB rzarani
(B Tomy umcrni 3 181 nanieHTa 3 KOMIeHCOBAHUM 1Hpo3oM nevinku gocaruynu CBB 97%), B Toif yac
Ak y 0,5% BUHUK Bipycooriuauii npopus, a 'y 1,2% BUHHK PELUAMB ITic/s JIiKY BaHHS.

Tabanua 16. Yactora CBB12 npu nikyBaHHI 32 peKOMEHA0BAHHMH PeXKHMAMH B 3aJ1€3KHOCTI
Bil KaTeropii nauieHTin

BI'C renoruny 1b BI'C renoruny la
Bipenakip + ombiTacsip/ Bipenakip + ombiTacsip/
napuTanpesip/ puToHaBip napuranpesip/ puToHasip
3 PBB
bes unposy 3 KoMIeHCOBAHHUM bBes uupo3sy 3 KOMMeHCOBAHNM
NeYviHKH HHPO30M MeYiHKH neviHKH LHPO30M MeYiHKH
Tpusajicrs jgikKysaHus 12 THsHIB 12 THKHIB 12 TrxHiB 24 TroxHi
[NauienTH, sKi paHiie He 100% (210/210) | 100% (27/27) 96% (403/420) | 95% (53/56)
OTPUMYBAIIH JIIKYBaHHS
ITauienTy, ki panime 100% (91/91) 100% (33/33) 96% (166/173) | 95% (62/65)
nikyBanucg nerl®H + PEB
Peumaus y MuHynomy 100% (33/33) 100% (3/3) 94% (47/50) 100% (13/13)
YacTkoBa BINOBIAL Y 100% (26/26) 100% (5/5) 100% (36/36) 100% (10/10)
MHHYJIOMY
Hynvoea Bignoeini y 100% (32/32) 100% (7/7) 95% (83/87) 93% (39/42)
MHHYJIOMY
[Humit BapianT Hepnadi +
HikyBaHHSE)HEFI(DHJ'PBB g B flails) ¢ 4
PA3OM 100% (301/301) | 100% (60/60) 96% (569/593) | 95% (115/121)

" Jlo iHmux BuaiB HeedpeKTHBHOCTI sikyBatHs nerl®H/PHB HanexuTh HEHANEKHHM YHHOM 3a0KYMEHTOBAHA
BIICYTHOCTB BIANOBIAL, peunans/npopus ado iHia HeedekTHBHOCTE nerl®H.

Bnnue xoperyii dozu pubasipuny na imosiprnicms docsenenns CBB

VY kniHiyHMX gocnigpxeHHsx dazu 3 ana 91,5% nauieHTiB Kopeklis 1031 pubaBipuHy Iij 4ac
nikyBanHs He Oyna notpiduoro. Y 8,5% nauieHtis, A1 AKX [iJ Yac MiKyBaHHS /1033 puOaBipuHy
kopurysaacs, yactora CBB (98,5%) 6ya aHanoriyHoo il 4actToTi y nauieHTiB, JUIs SIKHX
MovyaTkoBa 103a pudasipuny 30epiranacs MpOTArOM BChOTO NMepiofy JIiKYBaHHS.

Kniniune docnioocenns y nayicumis 3 koingexyicio BI'C zenomuny 1/ BIJI-1

VY Bigkputomy kiaiHivHoMy gociigxenHi (TURQUOISE-I) ouintoBanucs Oe3neka ii edextuBHicTh 12-
a60 24-THXXHEBOTO JTIKYyBaHHA cxeMoro Bipenakip + oMm0OitacBip/ napuranpeBip/ puToHagip 3
pubaBipuHoM Yy 63 nauieHTiB 3 XpoHiuHUM renatutoM C rerotuny | koiHdikoanux BUJI-1.
PexoMeHganii cTocOBHO A03yBaHHA And nauicHTIB 3 KoiHdekuicio BI'C/ BIJI-1 auBithea y po3aini
4.2. [NMauientu nepedyBanu Ha cTabinsHii anTUpeTpoBipycHill Tepanii (APT) 3 mpuroay BlJI-1, ska
BKJIIOUATIA 3aCTOCYBAHHS aTa3aHaBipy, 0yCTOBaHOro pUTOHABRIPOM, ab0 panTerparipy, Aki
fIpu3Havatnck pasoM 3 HI3T-ocnorolo y Burnsai teHodoripy B koMOiHauii 3 eMTpuLiHTabiHOM abo
TaMiBYJIHHOM.

Cepenniii Bik (Meiana) nauieHTiB, aki orpuMmyBanu jgikysanus (N = 63), ctaHoBuB 51 pik (aianasoH:
31-69 pokis); 24% nauientis Oyau Herpoiguol pacy; 81% nauienTis manu IL28B, axuil He HanexuTH
nio redotumny CC; 19% namieHTiB MATH KOMIIEHCOBaHUI UMPO3 neuinky; 67% NalieHTIB paHilue He
OTpUMYBAIH JIiKyBaHHs 3 npuBosy BI'C; ans 33% nauienTis nposejieHe paHillie Jiky BaHHS
nerl®H/PEB BusiBunocs HeepekTuHUM; 89% nauienTis Manu BI'C reHotuny la.

—
P e
e

o

VY Tabnuui 17 nokazano yactoty CBB12 y nauienTis 3 koindexuicto BI'C renotumny Ifa Bl
nocnipkenni TURQUOISE-L. B3 38

Tadnuua 17. CBB12 y nauienTis 3 koindexuicio BLJI-1 y gocaigxenni TURQI}‘,OMIS
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Bipeaaxkip + omdiTacsip/ naputanpesip/
puTonasip ta PbB

[pyna A I'pyna B
12 TuxkHiB 24 THAHI
Kinuepa Toyka N=31 N=32
CBB12, n/N (%) [95% UI] 29/31 (93.5) 29/32 (90,6)
[79.3, 98,2] [75.8, 96,8]
Peaynerat y nauieHTiB, y AKMX He OY/10 AOCATHYTO
CBBI12
Bipyconoriuna HeedeKTHRHICTS MiA Yac iKyBaHHA 0 1
Peuuaus nicis NikyBaHHs 1 2%
[nie 1 0

a) L1i BMMagKH BipycosoriyHol HeePeKTHBHOCTI BUABHIIMCA Pe3ybTaToOM peiHdikyBaHHA, o 6y10 BCTAaHOBIEHO
Ha OCHOBI aHAJII3y 3pa3KiB 10 JIKYBaHHA 1 MICAA BUAB/IEHHA BIpYCONOriYHOT Hee(peKTHRHOCTI,

VY nocnimxenni TURQUOISE-I uacrora CBB12 y nauientis 3 koindekuictro BI'C/B1JI-1 Binnosizana
yactoti CBB12 y jocnijpkenssx dasu 3 y nauienris, indikosannx tineku BI'C. CBB12 6yno
nocsarHyTo ¥ 7 3 7 nauieHTiB 3 BipycoM reHotuny lbiy 51 3 56 nauieHriB 3 ripycom reHotumy la.
CBB12 6y10 0cArHyTo y 5 3 6 nali€HTIB 3 KOMIIEHCOBAHUM LIMPO30M IIEHIHKH B KOMKHII rpyi.
Kniniune docnidocenns y peyunicHmis mpanchianmamis neviHku

VY nocnimxenni CORAL-I Oesneka it edexTuBHicTs cxemu Bipenakip + omOitacsip/ napuranpesip/
pUTOHABIp 3 pubaBipMHOM NPOTAroM 24 THXKHIB JOCHiAKYBanaca y 34 pellMnieHTIB TPAHCIIAHTATIB
neuinky, indikosanux BI'C renotumy 1, sku nepeHecay TpaHCMTaHTalllo HloHaiiMeHe 3a 12
MiCALIB /10 MOMEHTY X BKJIIOHEHHS B gociimkents. J{o3a pubasipuny Oyna 3aiuiiena Ha poscy
JIOCiIHIKA, O1IBIIICTE NAIEHTIB OTPUMY Balla novaTkoBy 103y 600 - 800 Mr Ha 100y, i OinblicTh
naiieHTiB oTpUMyBana takox 103y 600 - 800 mr Ha 100y B KiHLI JIKYBaHHS.

VY mocnipkenns oyno BriatovyeHo 34 nanienta (29 3 BI'C reHotuny la i 5 3 BI'C renoTtuny 1b), sxi
mic/Is TPaHCIUIAHTALI] HE OTPUMYBAIH JiKyBauHs 3 npueoay BI'C i manu ctynine ¢idposy F2 abo
menule 3a wkanoro METAVIR. V 33 3 34 nauienTi (97,1%) 6yno nocaruyto CBB12 (96,6% y
nauienTie 3 ['Tlaiy 100% nauientis 3 I'T 1b). ¥ oanoro nauienta 3 BI'C renotumny la micis
MiKYBAHHS BUHUK PELUAUB.

Kniniune docnidsicenns y nQyieHmis, AKi OMpumyIons oniolony 3amicHy mepaniio

VY GaraToLeHTPOBOMY, BIAKPUTOMY JochifxkeHH (azu 2 0e3 konTponsHol rpynu 38 ingdikoraHux
BI'C renotuny | manieHTtis 0e3 qUpo3y Ne4diHkKH, SKi paHille He OTPHUMYBAIM JTiKyBaHHs abo ki
paniie orpumyBanu aikysanHs nerl®@H/PBB, i sxi npufimanu crabinbHi 1031 Metagony (N=19) abo
Bynpenopdiny +/- Hanokcony (N=19), orpumyeanu nporaromM 12 TuxkHiB Bipenakip + ombitaceip/
napurTanpeBip/ putoHasip 3 pubaripunoM. CepesiHiit Bik Nalie€HTIB, AKI OTPUMY BAJIH JIIKY BAHHS,
cTaHOBHUB 51 pik (Aianazon: 26-64 pokn); 65,8% Oy yonosikaMu i 5,3% OyJu HErpoiHOI pacH.
Binbmicts (86,8%) Ha BuxigHoMy etani manu piedi PHK BI'C, ski ctanoBunu monaiimenue 800
000 MO/mn, i 6inbiuicTs (84,2%) manu indexuito renotuny la; 68,4% manu IL28B, axuii He
HanexuTs 10 redoruny CC; 15,8% manu nopransHuit ¢idpos (F2) i 5,3% manu MocTonoaiOHMiA
¢ibpo3 (F3); i 94,7% pauilue He oTpUMYBald JIiKyBaHHA 3 npusoy BI'C,

B uinomy CBB12 6yno nocaruyTto y 37 (97,4%) 3 38 nauienTiB. ¥ :k0AHOrO Nalli€eHTa He
CIoCTEpirajoch BipyconoriyHol HeepeKTURBHOCTI Mijl 4ac JiKyBaHHA, a TAK0XK HE BUHUKANO PELHIKBY.

TTediampuuna nonynsayis

€Bporneiicbke areHTCTBO 3 OLIHKH JiKapChbKMX 3ac00iB BiICTPOUYMIO BUKOHAHHSA 000B’SA3KY
[pe/ICTaBIATH pe3yIbTaTi I0C/Ii/DKEHE i3 3acTocyBaHHAM Bipenakipy i
oMOiTaceipy/mapuranpesipy/puToHaBipy B oAHiit abo Oinblue miarpynax nalicHTiB AUTAYOr0 BiKy 1A
NikyBaHHi XpoHiuHoro renatuty C (iHpopMallito Mpo 3acTocyBaHHA Y MaLI€HTIB IUTAYOrO BiKy
JMBITECA Y po3aini 4.2).

5.2 dapmakokiHeTH4HI (1acTHBOCTI

dapMakokiHeTHUHI BlacTHBOCTI koMOiHaLii nikapcekoro 3acody Bipeakip 3 komOiHauLicio £
oMGiTacBip/mapuTanpesip/pUTOHARIp OLUIHIOBANN Y 3/10POBHX JIOPOCIHX Ta Y MALIEHTIB 3 XPOHITHHM
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250 mr apiyi Ha 106y paszom 3 kombinauicto ombiTacBip/mapuranperip/pUTOHARIP
25 mr/150 mr/100 Mr oaun pas na 100y nichs AeKiIBKOX 103 pas’oM 3 DKelo Y 310poBHX
100pOBOIBLIE.

Tadauun 18. Cepeani reomerpuuni suauenns C,,, ta AUC miciist AeKiILKOX 103 JIKAPCLKOTO
3acody Bipenakip 250 mr aBiui Ha 100y Ta Komoinamii oméiTacsip/mapuranpesip/puronasip
25 mr/150 mr/100 M1 ogun pas Ha 200y pa3zom 3 LKe y 310poBHX 400poBo/IbLLIB

C ax (HE/M1 (CV %) AUC (ar*roa/ma) (CV%)

HacaOysip 1030 (31) 6840 (32)

Abcopbuis
HacaOygip abcopOyBagcs mic/is nepopankHOro NpuitoMy 3 cepeaHim 3HaueHHAM T, IpudinzHo 4-5

roauH. [ToxazHuku exkcrnosuuii facadyipy MiABMILYBaTUCA MPOMOPLINHO 1031, a HAKOMHYEHHS 0y10
MiHiMalibHUM. PapMakOKiHETUYHUI PIBHOBaXHUI cTaH A AacaldyBipy J10CAracThes NpUOIN3HO
gyepes 12 aHiB npuilomy.

Brnue ixci na abeopbyiio

HacaOyBip cnijg npuitMaTti pazoM 3 Dxkero. B ycix kniHiuHUX BUIpoOyBaHHAX AacalyBip npuiiMascs
pPa3oM 3 TKero.

I:xa nigeutyeana excrnosuuiro (AUC) nacadysipy no 30% eignocHo mpuifomy HaTule. [TiiBHeH S
eKCro3uLil Oyny NoAiIOHUMH HE3aJICHKHO BiJl TUNY TKi (HaNpUKIIaA, 3 BHCOKUM BMICTOM XHPY Y
NOPIBHAHHI 3 Cepe/IHIM BMICTOM JKHPY) YM BMicTy Kastopiit (npubnusno 600 kkan y nopiBHsAHHI 3
npubnuzxo 1000 kxan).

3 MeToro MakcuMizauil abcopbuii nikapeskuii 3acid Bipenakip cnia npuiimMatu pazom 3 Bxero 0e3
ypaxyBaHHs BMICTY KHpY ado Kanopiii.

Posnonin

HacaOyBip B 3Ha4HIH Mipi 3B’ A3yeThes 3 OinKaMu mna3Mu. 3B’ A3yBaHHA 3 OLIKAMH [UIa3MH HE 3a3Hae
CYTTEBOT 3MiHM Y MALICHTIB 3 MOPY1UeHHAM (QYHKUIT HUpoK ado nevinkd. CriBBiAHOUICHHS
KOHLEHTpauiil y kpoBi Ta ninasMi y mojei ctanoBunu 0,5-0,7, BKkasyo4y Ha MepeBaxkHUIl po3noain
nacabyBipy B nnasmi uinbHol kpoBi. JacabyBip Oinblue Hix Ha 99,5%, a ocHOBHHMIT MeTabomIT
nacadysipy M1 na 94,5%, 38’a3yBaBca 3 OinkaMu Mia3Mu y jaianasoHi koHuentpauii Bix 0,05 go 5
MKI/MI. B piBHOBa)KHOMY CTaHi CIiBBiAHOLIEHHA ekcno3uUiid M1 i gacaOyBipy cTaHOBUTE [IPUDINHIHO
0,6. Bpaxoryroun 3B’sa3yBaHHA 3 6inkamu ta aktueHicTe M1 npotu BI'C renoruny 1 in vitro,
O4iKY€ThCH, 1110 HOro BHecoK y e(eKTHBHICTh Maiixke JOpiBHIOE BHecKy AacadyBipy. Kpim toro, M1 €
cyBcTpaToM NediHKOBUX TpaHcnopTepis 3axoruieHHs cimeiicTBa OATP ta OCT1, otxe Horo
KOHIIEHTpallis B TeNaToLNTax i, BIAMOBIAHO, BHECOK ¥ eeKTUBHICTbL MOKYTh OYTH OiNbIIUM HiXK V
nacadyBipy.

bioTpanchopmanis

JacabyBip MeTabomi3yeThesl, TOIOBHHM YHHOM, 3a Jornomororo CYP2C8 ta y menmomy ofcssi 3a
nonomoroio CYP3A. TTicst mpuiiomy o3u 400 mr *C-macaGysipy B mojeit nacabysip y
He3MiHeHOMY BUTTIAAI OYB OCHOBHHM KOMIOHEHTOM (npubnuzno 60%) pafioakTUBHOCTI B Ma3mi,
noe’f3aHol 3 npenaparoM. B mnasmi Oyno BuseiaeHo cim Metabonitis. [Ticna npuilomy pazosol 1031
HAiOIIbLI aKTMBHUM MeTabosiToM B miazmi OyB M1, mo obymormosas 21% pajiioakTHBHOCTI,
noB's3anoi 3 npenapatoM (AUC) B kpoB0OOIrY; BiH YTBOPIOETECA LINAXOM OKHCIIIOBATBHOIO
meTabos1i3My, TOIOBHUM YHHOM, 3a qonomoro CYP2CS.

Busenenus

[Ticna npuifomy gacadyBipy pazoM 3 koMOiHallicto oMOiTacBip/mapuTanpesip/pUTOHARIP, cepeHIi
nepios HaniBBMBeIeHHS 1acabyBipy cTaHOBHB npubmu3no 6 roaumn. [licns npuitomy 103m 400 mr *C-
nacabyeipy npubnauzno 94% panioakTHBHOI pe4OBHHHU BUBOIHIIOCA 3 KAJIOM Ta 0OMeXeHa KiNbKiCTb
(nputnusno 2%) — 3 ceuero. Jlacabysip y He3smiHeHoMy BUMIAAi 00ymoBmoBas 26,2%, a M1 —31,5%
CYKYIIHOT 1034 B KaJii. M1 BUBOJMBCS, FOJIOBHUM YHHOM, LIISIXOM MPAMOIL €KCKpellil 3 %0oB4I0 3a
yuacTi ¥YI'T-onocepenkoBaHol MoKy poHifanii Ta y MeHIIoMy 06¢A31 3a 10110MOT010
OKHCIOBAILHOTO MeTa6omsmy
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(MATEI ta MATE2K); orse, 1acadyBip He BIUTMBAE HA TPAHCMOPT IHIIMUX JIKApPChKUX 3ac00iB 3a
JI0IIOMOT010 LUMX DINKIB.

OcoluuBi rpynu nauicHTiB

Ji00u noxunozo 6ixy

Ha nifcrari nomy nariftHoro aHanizy GapMakoKiHETHYHUX TAHUX, OTPUMAHHX 3 KJIIHIYHHX
aocnipkens TpeTsol (azu, Gyno BUsABNEHO, WO 30inbleHHs a0 3MeHLIeHHs Biky Ha 10 pokis
BIHOCHO 54 pokiB (MediaHu BiKy v JOC/IUKCHHAX TpeThoi (azn) MpU3BOAUTE MEHIIT Rix 10 10%-Boi
3MIHHM MOKa3HHKIB eKCrosuLii aacabysipy. IH(opMallis CTOCOBHO (hapMaKOKiHETHKH Y Malli€HTIR
BiKOM >75 pOKiB Bi/ICYTHA.

Cmamu abo maca mina

Ha miacrasi nonynsuiiiHoro aHaiisy GpapMakoKiHETHYHHX JaHHX, OTPUMAHUX 3 KIiHIYHHX
JIOCTiKeHb TPeThOT dasu, Oy10 BUABIEHO, 110 Y MAIIEHTIB XKiHOYOT cTaTi MOKa3HUKH eKCMO3ULIT
nacadysipy Oyiu npudansHo Ha 14-30% BHLe, Hix y MalieHTiB 40I0BIHOT cTaTi. 3MiHa MacH Tilla Ha
10 kr Big 76 kr (MeziaHa Bark y AOCIiKEHHAX TPeThol (a3u) NpH3BOUTE MeHII Hixk 0 10%-Boi
3MIHH ITOKa3HUKIB eKCo3uLii nacabyBipy.

Pacosa abo emnivna npunaiesicHicing

Ha miacTasi nonynsuiiiHoro aHanizy hapMakoKiHeTHYHUX JaHHX, OTPMMAHHX 3 KIiHI9HHX
JOCIiKeHb TpeThol (hasu, Oy10 BUSABIECHO, 1110 NaLieHTH asifickkol pacu Manu Ha 29-39% Buuli
MOKA3HUKU eKCro3ullil nacabygripy.

Hopywenna gynryii HUpoKx

MapmakokineTnky komOiHaiii omBitacipy 25 Mr, napuranperipy 150 Mr i putonaripy 100 mr 3
Jacabysipom 400 Mr oLiHIOBAIH y Malli€HTIB 3 JerkuM (knipeHc kpeatutiny 60-89 Mi/XB), noMipHuM
(knipenc kpeaTHHiHY30-59 MI/XB) i TSKKKM (KIipeHC KpeaTuHiny 15-29 Mi/XB) nopyiueHHsM ¢y HKii
HUPOK Y MOPIBHAHHI 3 MalliEHTAMHU 3 HOPMAalIEHOI (YHKIIEH HUPOK.

V nmauieHTiB 3 TeTKHM, MOMIPHUM YH B&KKUM MOPYIIeHHAM (QyHKIIT HHpok cepe/iHi 3HaveHHs AUC
nacabyBipy Oysin BijunosijHo Ha 21%, 37% Tta 50% sumumu. 3navenHs AUC metabonity nacadysipy
M1 oynu BignosiaHo Ha 6%, 10% ta 13% HUKIHMU.

3MiHM eKcno3uilii gacabyBipy B MALE€HTIB 3 JIErKUM, TOMIPHUM YH BaXKHM MOPYLIEHHAM Yy HKILT
HUPOK HEe BBAKAKOTHCH KIIIHIYHO 3HaYymMMH. OOMerxeH JaHi y MalieHTiB 3 TepMiHANLHOIO CTaAiel0
HUPKOBOI HEIOCTATHOCT] BKA3YIOTh Ha BIACYTHICTh KIIIHIYHO 3HAUYLIHMX 3MIH B €KCIIO3MLIT TAKOXK i B
wii rpyni nauientis, Jljis naiieHTiB 3 JerkuM, NOMIPHAM 9H TAKKHAM [OPYLIEHHAM QYHKILT HUPOK
abo mauieHTiB 3 TepMIHAIBHOIO CTAAIEI0 HUPKOBOI HeOCTATHOCTI, AKi Mepe0yBatoTh Ha Aianisi
KOpPHUTYBaHHA /1031 Jlikapcbkoro 3acody Bipenakip ne notpibue (nus. posain 4.2).

Hopyutenns ¢yuryil nevinku

@apmakokineTuky kombinauii nacadysipy 400 mr, omOiTacBipy 25 mr, napuranpesipy 200 mr i
putoHasipy 100 Mr 3 oriHIOBa/IK Y NaLieHTIB 3 nerkuM (knac A 3a Yailina-1T"10), nomipunm (kiac B 3a
Yaitna-1T10) i Tsxkum (ktac C 3a Yaitna-I1"10) nopyueHHAM §yHKIT NeYiHKH Y MOPIBHAHHI 3
NauieHTaMH 3 HOPMallBHOO MEeYiHKOROK (yHKILie0,

VY nanieHTiB 3 JIErKUM, MOMIPHHUM 1 TSXKKUM MopylueHHaM QyHKUIT nedinku cepeani snadenus AUC
nacabyeipy Oynu sianosiaHo Ha 17% BuugiMu, Ha 16% HipkyuMy Ta Ha 325% BUIMMH. 3HaueHHS
AUC merabonity nacadysipy M1 Oynu HesMiHHUMH Ha 57% HUKYUMHU Ta HA 77% BHIIUMH
BiAnosiaHo. 3R’ A3yBanHa nacabygipy i Metatosity M1 3 Ginkamu niasMu y Maui€HTiB 3 MOPYLIEHHAM
(GYHKLUT NeYiHKK 1 y TAIEHTIR 3 HOPMAlIbHOK NMe4iHKOROK (DYHKIIIEI0 BIAPI3HAIOCH HE3HAYHO.

(auB. pozainu 4.2, 4.4 Ta 4.8).
Himu

dapmakokiHeTHKa Jikapcekoro 3acofy Bipenakip pasom 3 komOiHali€ero ombiTacsip/ napuTanpesip/
pUTOHABID ¥ AiTeil He JocnitKkyBanacsk. (AUB. po3ain 4.2).

5.3 Joxai"iuui Ja”i npo fe3nexy
JlacabyBip He OyB MeHOTOKCHYHMM Y HM3LI aHami3iB in vifro abo in vivo, y TOMy uHCIi B aHaizax
6ai<Tep1aan01 MYyTareHHOCTI, XpOMOcOoMHOI abepallii 3 BUKOPUCTAHHAM JiMQOLUTIB nepmbepnqﬂm

KpOB] JOAMHH | B MleO)UlepHMX TecTax Ha MHULIAaX in vivo.

Jacabysip He ©yB KaHLUEpOIeHHHMM B O-MiCAYHOMY JOCHIPKeHHI Ha TpaHCFCHHHX
HalBHLLOT TecToBaHOT 103u (2 r/kr/nody), npu skiil ekcnosulis gacabysipy (AUC), 6yn ]:fp
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B 19 pazip BHIIOK 33 EKCMO3HUIIIO ILOTO Mpernaparty y MIOJAHHM B pekomeHaoBaniit oz 500 mr
(250 mr gBidi Ha Jo0Y).

[Toaibno o 1usoro, nacadymip He OYB KAHUCPOTEHHMM Y 2-pi4HOMY AOCTI/DKEHHI A0 HaiBHIIOL
Tectopanoi go3u (800 mr/kr/mody), mpu Axiii excrosuiia pacadypipy Oyma mpudnusio B 19 pasis
BHILOIO 33 SKCITO3ULII0 ¥ MoAuHK B 1031 500 Mmr.

HacabyBip He BIJIMBAB HA KUTTE3MATHICTL eMOPIOHIB i mois abo Ha epTHILHICTE Y MPU3YHIB i He
OyB TeparoreHHuMM y JBoX BHIIB. [Ipo nodiuny ail0 Ha NOBediHKY, penpoJyKTHBHY (YyHKLiH0 abo
PO3BHTOK MOTOMCTBA He Mosigomisnocd. Hafisuia tecToBaHa fo3a aacabyBipy JaBaia eKCMO3HILiHO,
o B 16-24 pazu (y wuypiB) ado y 6 paziB (Y KpoJHMKIB) EPeBHILYE €KCIMO3ULIIO Micad MaKCHManbHOT
peKOMEeH/I0BAHOT KJIHIYHOT T03H IS TIOIMHH.

HacaOyeip OyB OCHOBHHM KOMIIOHEHTOM, HAfBHICTEL SIKOrO CMOCTepiragacs y MOJIOLI LIypIB y nepioa
JlaKraiii, aje AKWH He BNNMBAB Ha JUTHHYAT, 1[0 TOJyBaTucid TakuM MosiokoM. [lepion
HarliBBUBEACHHS 3 MOJIOKA [y piB OyB TPOXH KOPOTIUUM 3a Mepiojl HalliBBUBEEHHS 3 IJ1a3MU KPOBI,
nokasuuk AUC Oy npubnusno y 2 pasu OineluuM 3a uell nMokasHuk y nnasmi kpoBi. Ockilbku
nacabyBip € cybcrparom BCRP (0inka pe3sncTeHTHOCTI paKy MONOYHOI 3a103H), pO3MOAil y MOJOLI
MOKe 3MIHIOBATHMCS, SKIIO AKTUBHICTH LBOr0 MepeHOCHHWKA IHribyerbes abo IHIYKyeTbes MOpH
0/IHOYACHOMY BBEJCHHI IHIMMX Jixapcekux 3acodiB. Iloxigni gacabyeipy MiHIMaJBHOIO Miporo
MPOHUKAIM Yepe3 MialeHTapHuil 0ap'ep y BariTHUX WypiB.

o. DapMaleBTHYHA YACTHHA

6.1 Ilepesix NONOMIKHHX pe40BHH

Snpo Tabnerku
[emonosa mikpokpuctaniuta (E460(i))

JlakTo3u MoHOTiApaT

Komnogigon

Kpockapmenosa HaTpito

Konoinnuii 6e3poauuii giokcua kpemuio (E551)
Marsito creapatr (E470b)

ITniBkoBa obonoHka

Cnupt nonieininosuit (E1203)
Turany piokeun (E171)
[Monierunenrnikons 3350
Tansk (E553b)

3aniza okcun xxoBTuii (E172)
3aniza okcun yepBoHuii (E172)
3aniza oxkcun HopHuii (E172)

HecymicHicTs

JauHi BiacyTHI.

6.3 Tepmin npugaarocTi

3 poku.

6.4 CeniaabHi ymoBu 36epiraHus

Lleit nikapcukuit 3aci6 He norpedye 0cOOIMBUX YMOB 30epiraHHs.

6.5 IloxomkeHHS Ta CKJIAJ YIIAKOBKH

£
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Bipenaxip tabneTk BKpUTI MIiBKOBOWO 000n0HK0I0 MocTaBnatoTeed B TIBX/TIE/TXTDE 6nicrepax
BKPUTHX alIOMiHI€BOH (ONBroii.

56 TablieTok (KapTOHHA MYJIBTHY IAKOBKA MICTHTh 4 BHYTPIIlIHI KAPTOHHI YNAakOBKH Mo 14 TabneTok B
KOMKHIH).

6.6  Ocobauei 3anodizkHi 3ax0au 148 yTHABALIT

By Ab-sikuil HeBUKOpHCTAHUH NiKkapchbkuit MpoAyKT abo BiAX0AM NOBHHHI OyTH yTH/Ii30BaHI
BiJIMOBI/THO 10 MiCLIEBHX BUMOT.
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Package leaflet: Information for the patient

Vyrelakir® 250 mg film-coated tablets
dasabuvir

vThis medicine is subject to additional monitoring. This will allow quick identification of new safety
information. You can help by reporting any side effects you may get. See the end of section 4 for how to report
side effects.

Read all of this leaflet carefully before you start taking this medicine because it contains important

information for you.

e Keep this leaflet. You may need to read it again.

e Ifyou have any further questions, ask your doctor or pharmacist.

e This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their
signs of illness are the same as yours.

e [fyou get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet

What Vyrelakir is and what it is used for

What you need to know before you take Vyrelakir
How to take Vyrelakir

Possible side effects

How to store Vyrelakir

Contents of the pack and other information

R

1. What Vyrelakir is and what it is used for

Vyrelakir is an antiviral medicine used to treat adults with chronic (long-term) hepatitis C (an infectious disease
that affects the liver, caused by the hepatitis C virus). It contains the active substance dasabuvir.

Vyrelakir works by stopping the hepatitis C virus from multiplying and infecting new cells, thus clearing the
virus from your blood over a period of time.

Vyrelakir tablets do not work on their own. They are always taken with another antiviral medicine containing
ombitasvir/paritaprevir/ritonavir. Some patients may also take an antiviral medicine called ribavirin. Your doctor
will talk with you about which of these medicines to take with Vyrelakir.

It is very important that you also read the package leaflets for the other antiviral medicines that you take with
Vyrelakir. If you have any questions about your medicines, please ask your doctor or pharmacist.

2. What you need to know before you take Vyrelakir

Do not take Vyrelakir: 3
* Ifyouare allergic to dasabuvir or any of the other ingredients of this medicine (listed in 3e¢ /;i




e If you have severe liver problems other than hepatitis C.

e Ifyou are taking any of the medicines listed in the following table. This is because serious or life-threatening
effects can occur when Vyrelakir and ombitasvir/paritaprevir/ritonavir are taken with these medicines. These
medicines can affect the way Vyrelakir and ombitasvir/paritaprevir/ritonavir work and Vyrelakir and
ombitasvir/paritaprevir/ritonavir can affect the way these other medicines work.

Medicines you must not take with Vyrelakir

Medicine or active substance Purpose of the medicine
carbamazepine, phenytoin, phenobarbital for epilepsy

efavirenz, etravirine, nevirapine for HIV infection
enzalutamide for prostate cancer

ethinylestradiol containing medicines such as | for contraception
those contained in most contraceptive pills
and vaginal rings used for contraception

gemfibrozil to lower cholesterol and other fats in the
blood

mitotane for some tumours of the adrenal glands

rifampicin for bacterial infections

St. John’s Wort (hypericum perforatum) a herbal medicine for anxiety and mild

depression. This medicine is available
without a prescription

Do not take Vyrelakir if any of the above apply to you. If you are not sure, talk to your doctor or pharmacist
before taking Vyrelakir.

Warnings and precautions

Talk to your doctor or pharmacist before taking Vyrelakir if you:

-have liver disease other than hepatitis C;

-have a current or previous infection with the hepatitis B virus, since your doctor may want to monitor you more
closely.

When taking Vyrelakir and ombitasvir/paritaprevir/ritonavir, tell your doctor if you have the following
symptoms as they may be a sign of worsening liver problems:

- Feel sick (nauseous), are sick (vomit) or lose vour appetite.

- Notice yellowing of your skin or eyes.

- Your urine is darker than normal.

- Confusion

- Notice swelling of your stomach area

If any of the above apply to you (or you are not sure), talk to your doctor or pharmacist before taking Vyrelakir.

Blood tests

Your doctor will test your blood before, during and after your treatment with Vyrelakir. This is so that your

doctor can:

¢ Decide what other medicines you should take with Vyrelakir and for how long.

e Confirm if your treatment has worked and if you are free of the hepatitis C virus.

* Check for side effects of Vyrelakir or other antiviral medicines your doctor has prescribed for you to use with
Vyrelakir (such as “ombitasvir/paritaprevir/ritonavir” and “ribavirin).

Children and adolescents
Do not give Vyrelakir to children and adolescents under 18 years of age. The use of Vyrelakir in children and
adolescents has not yet been studied.

Other medicines and Vyrelakir

ﬁ"‘”.

mrpn ™M r
\Q LW

i




Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.

There are some medicines you must not take with Vyrelakir - see the previous table “Medicines you must not
take with Vyrelakir”.

Tell your doctor or pharmacist before taking Vyrelakir, if you are taking any of the medicines in the table
below. The doctor may need to change your dose of these medicines. Tell your doctor or pharmacist before
taking Vyrelakir if you are also using hormonal contraceptives. See the section on contraception below.

Medicines you must tell your doctor about before taking Vyrelakir

Medicine or active substance

Purpose of the medicine

alprazolam, diazepam

for anxiety, panic attacks and trouble
sleeping

ciclosporin, everolimus, sirolimus,tacrolimus

to suppress the immune system

cyclobenzaprine, carisoprodol

for muscle spasms

dabigatran

to thin the blood

deferasirox

to help reduce iron levels in the blood

digoxin, amlodipine

for heart problems or high blood
pressure

furosemide for the build-up of too much fluid in
the body

hydrocodone for pain

imatinib for the treatment of some cancers of

the blood

levothyroxine

for thyroid problems

darunavir/ritonavir, atazanavir/ritonavir, rilpivirine

for HIV infection

omeprazole, lansoprazole, esomeprazole

for stomach ulcers and other stomach
problems

rosuvastatin, pravastatin, fluvastatin, pitavastatin

to lower blood cholesterol

s-mephenytoin

for epilepsy

teriflunomide

for multiple sclerosis

sulfasalazine to treat and manage inflammatory
bowel disease or to treat rheumatoid
arthritis

to thin the blood

warfarin and other similar medicines called vitamin
K antagonists*
*Your doctor may need to increase the frequency of your blood tests to check how well your blood can clot.

[f any of the above apply to you (or you are not sure), talk to your doctor or pharmacist before taking Vyrelakir.

Pregnancy and contraception

The effects of Vyrelakir during pregnancy are not known. Vyrelakir should not be used during pregnancy or in
women of childbearing potential not using effective contraception.

¢ You or your partner must use an effective method of contraception during treatment. Contraceptive
medicines that contains ethinylestradiol cannot be used in combination with Vyrelakir. Ask your doctor
about the best contraception for you.

Extra precautions are needed if Vyrelakir is taken together with ribavirin. Ribavirin may cause severe b1rth
defects. Ribavirin stays for a long time in the body after treatment is stopped, and effective contra
therefore needed both during treatment and for some time afterwards.




* There may also be a risk for birth defects if ribavirin is taken by a male patient, whose female partner
becomes pregnant.

* Read the “Contraception” section of the package leaflet for ribavirin very carefully. It is important that
both men and women read the information.

* If you or your partner becomes pregnant during treatment with Vyrelakir and ribavirin or in the months
that follow, you must contact your doctor immediately.

Breastfeeding
You should not breastfeed during treatment with Vyrelakir. It is not known whether the active substance in
Vyrelakir (dasabuvir), passes into breast milk.

Driving and using machines
Some patients have reported feeling very tired when taking Vyrelakir with other medicines for their hepatitis C
infection. If you feel tired, do not drive or use any machines.

Vyrelakir contains lactose
If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before
taking this medicine.

3. How to take Vyrelakir

Always take this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if you are
not sure.

Vyrelakir tablets do not work on their own. They are always taken with other antiviral medicines such as
ombitasvir/paritaprevir/ritonavir. Your doctor may also give you an antiviral medicine called ribavirin,

How much to take
The recommended dose is one tablet, twice a day. Take one tablet in the morning and one tablet in the evening.

How to take

¢ Take the tablets with food. The type of food is not important.

* Swallow the tablets whole.

¢ Do not chew, crush or break the tablets as they may have a bitter taste.

How long to take Vyrelakir for

You will take Vyrelakir for 8, 12 or 24 weeks. Your doctor will tell you how long your treatment will last. Do
not stop taking Vyrelakir unless your doctor tells you to. It is very important that you complete the full course of
treatment. This will give the medicines the best chance to clear the hepatitis C virus infection.

If you take more Vyrelakir than you should
If you accidentally take more than the recommended dose, you should contact your doctor or go to the nearest
hospital straight away. Keep the medicine pack with you so you can easily describe what you have taken.

If you forgei to take Vyrelakir

It is important not to miss a dose of this medicine. If you do miss a dose and it is:

* More than 6 hours until your next dose - take the missed dose with food as soon as possible, g

* Less than 6 hours until your next dose - do not take the missed dose, take your next dg;@'as usiial \Jfﬁi{god.
Do not take a double dose to make up for a forgotten dose. £ : ""({3,
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If you have any further questions on the use of this medicine, ask your doctor or pharn‘f




4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.
Tell your doctor or pharmacist if you notice any of the following side effects:

Side effects when taking Vyrelakir with ombitasvir/paritaprevir/ritonavir:

Common: may affect up to 1 in 10 people

e [tching.

Rare: may affect up to 1 in 1,000 people

» Swelling of the layers of skin which can affect any part of the body including the face, tongue or throat and
may cause difficulty swallowing or breathing (angioedema)

Side effects when taking Vyrelakir and ombitasvir/paritaprevir/ritonavir with ribavirin:
Very common: may affect more than 1 in 10 people

e Feeling very tired (fatigue)

* Feeling sick (nausea)

e Itching

e Trouble sleeping (insomnia)

e Feeling weak or lack of energy (asthenia).

Common: may affect up to 1 in 10 people

¢ Anaemia (low number of red blood cells).

Rare: may affect up to 1 in 1,000 people

* Swelling of the layers of skin which can affect any part of the body including the face, tongue or throat and
may cause difficulty swallowing or breathing (angioedema)

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in
this leaflet. By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store Vyrelakir

Keep this medicine out of the sight and reach of children.

Do not use the medicine after the expiry date which is stated on the carton after ‘EXP’. The expiry date refers to
the last day of that month.,

This medicine does not require any special storage conditions.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away
medicines you no longer use. These measures will help to protect the environment.

6. Contents of the pack and other information

What Vyrelakir contains
e Each tablet contains 250 mg of dasabuvir (as sodium monohydrate).
* The other ingredients are: T
— Tablet core: microcrystalline cellulose (E460(i)), lactose monohydrate, copovidone /f€r05carmellose 3
sodium, colloidal anhydrous silica (E551), magnesium stearate (E470b).




— Tablet film-coating: polyvinyl alcohol (E1203), titanium dioxide (E171), polyethylene glycol 3350, talc
(E553Db), iron oxide yellow (E172), iron oxide red (E172) and iron oxide black (E172).

What Vyrelakir looks like and contents of the pack

Vyrelakir tablets are beige, ovaloid film-coated tablets, of dimensions of 14.0 mm x 8.0 mm, marked with
“AV2”. Vyrelakir tablets are packed into foil blisters containing 2 tablets. Each carton contains 56 tablets
(multipack carton containing 4 inner cartons of 14 tablets).

Manufacturer

AbbVie Deutschland GmbH & Co. KG
Knollstrasse,

67061 Ludwigshafen

Germany
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SUMMARY OF PRODUCT CHARACTERISTICS

Vyrelakir® 250 mg film-coated tablets
dasabuvir

VThis medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information, Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

1. NAME OF THE MEDICINAL PRODUCT

Vyrelakir' 250 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each film-coated tablet contains 250 mg of dasabuvir (as sodium monohydrate).

Excipient with known effect: each film-coated tablet contains 44.94 mg lactose (as monohydrate).

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Film-coated tablet (tablet).

Beige, ovaloid, film-coated tablets with dimensions of 14.0 mm x 8.0 mm and debossed on one side
with ‘AV2’.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Vyrelakir is indicated in combination with other medicinal products for the treatment of chronic
hepatitis C (CHC) in adults (see sections 4.2, 4.4 and 5.1).

For hepatitis C virus (HCV) genotype specific activity, see sections 4.4 and 5.1.
4.2 Posology and method of administration

Treatment with Vyrelakir should be initiated and monitored by a physician experienced in the
management of chronic hepatitis C.

Posology

" In EU counries Exviera




The recommended dose of dasabuvir is 250 mg (one tablet) twice daily (morning and evening).

Vyrelakir must not be administered as monotherapy. Vyrelakir should be used in combination with
other medicinal products for the treatment of HCV (see section 5.1). Refer to the Summary of Product
Characteristics of the medicinal products that are used in combination with Vyrelakir.

The recommended co-administered medicinal product(s) and treatment duration for Vyrelakir
combination therapy are provided in table 1.

Table 1. Recommended co-administered medicinal product(s) and treatment duration for
Vyrelakir by patient population

Patient population Treatment* Duration
12 weeks
: ; 3 ; 8 weeks may be considered in
Genotype 1b, without cirrhosis or Vyrelakir + . Y
: : ; _— ‘ s . previously untreated genotype 1b-
with compensated cirrhosis ombitasvir/paritaprevir/ritonavir A . : e
infected patients with minimal to
moderate fibrosis** (see section 5.1,
GARNET study)
Genotype la Viyrelalaz +
g A ) ombitasvir/paritaprevir/ritonavir + 12 weeks
without cirrhosis L
ribavirin
S — 1 Vyrelakir +
3 IPE % ; ombitasvir/paritaprevir/ritonavir + 24 weeks (see section 5.1.)
with compensated cirrhosis o

*Note: Follow the genotype la dosing recommendations in patients with an unknown genotype 1 subtype or
with mixed genotype 1 infection.

** When assessing severity of liver disease using non-invasive methods, a combination of blood biomarkers or
the combination of liver stiffness measurement and a blood test improves accuracy and should be undertaken
prior to 8 week treatment in all patients with moderate fibrosis.

Missed doses

In case a dose of Vyrelakir is missed, the prescribed dose can be taken within 6 hours. If more than 6
hours have passed since Vyrelakir is usually taken, the missed dose should NOT be taken and the
patient should take the next dose per the usual dosing schedule. Patients should be instructed not to
take a double dose.

Special populations

HIV-1 Co-infection

Follow the dosing recommendations in Table 1. For dosing recommendations with HIV antiviral
agents, refer to sections 4.4 and 4.5. See sections 4.8 and 5.1 for additional information.

Liver transplant recipients

Vyrelakir and ombitasvir/paritaprevir/ritonavir in combination with ribavirin is recommended for
24 weeks in liver transplant recipients. Lower ribavirin dose at initiation may be appropriate. In the
post-liver transplant study, ribavirin dosing was individualized and most subjects received 600 to
800 mg per day (see section 5.1). For dosing recommendations with calcineurin inhibitors refer to
section 4.5.

Elderly

No dose adjustment of Vyrelakir is warranted in elderly patients (see section 5.2).




Renal impairment

No dose adjustment of Vyrelakir is required for patients with mild, moderate, or severe renal
impairment or end-stage-renal disease on dialysis (see section 5.2). For patients that require ribavirin,
refer to the ribavirin Summary of Product Characteristics for information regarding use in patients
with renal impairment.

Hepatic impairment

No dose adjustment of Vyrelakir is required in patients with mild hepatic impairment (Child- Pugh A).
Vyrelakir is not recommended in patients with moderate hepatic impairment (Child-Pugh B) (see
sections 4.4 and 4.8). Vyrelakir should not be used in patients with severe hepatic impairment (Child-
Pugh C) (see section 5.2).

Paediatric population

The safety and efficacy of dasabuvir in children less than 18 years of age have not been established.
No data are available.

Method of administration

The film-coated tablets are for oral use. Patients should be instructed to swallow the tablets whole (i.e.
patients should not chew, break or dissolve the tablet). To maximise absorption, Vyrelakir tablets
should be taken with food, without regard to fat and calorie content (see section 5.2).

4.3  Contraindications
Hypersensitivity to the active substances or to any of the excipients listed in section 6.1.

Use of ethinylestradiol-containing medicinal products such as those contained in most combined oral
contraceptives or contraceptive vaginal rings (see section 4.4 and 4.5).

Co-administration of Vyrelakir with medicinal products that are strong or moderate enzyme inducers
is expected to decrease dasabuvir plasma concentrations and reduce its therapeutic effect (see section
4.5. Examples of contraindicated inducers are provided below.

Enzyme inducers:

» carbamazepine, phenytoin, phenobarbital
» cfavirenz, nevirapine, etravirine

e enzalutamide

* mitotane

e rifampicin

e St. John’s Wort (Hypericum perforatum)

Medicinal products that are strong CYP2C8 inhibitors may increase dasabuvir plasma concentrations
and must not be co-administered with Vyrelakir (see section 4.5). Examples of contraindicated
CYP2CS8 inhibitors are provided below.

CYP2CS8 inhibitor:

» gemfibrozil

Vyrelakir is administered with ombitasvir/ paritaprevir /ritonavir. For contra-indications with,
ombitasvir/ paritaprevir /ritonavir refer to the Summary of Product Characteristics.



4.4  Special warnings and precautions for use
General

Vyrelakir is not recommended for administration as monotherapy and must be used in combination
with other medicinal products for the treatment of hepatitis C infection (sce section 4.2 and 5.1).

Risk of Hepatic Decompensation and Hepatic Failure in Patients with Cirrhosis

Hepatic decompensation and hepatic failure, including liver transplantation or fatal outcomes, have
been reported postmarketing in patients treated with Vyrelakir with ombitasvir/paritaprevir/ritonavir
with and without ribavirin. Most patients with these severe outcomes had evidence of advanced or
decompensated cirrhosis prior to initiating therapy. Although causality is difficult to establish due to
background advanced liver disease, a potential risk cannot be excluded.

Vyrelakir is not recommended in patients with moderate hepatic impairment (Child-Pugh B).
Vyrelakir should not be used in patients with severe hepatic impairment (Child-Pugh C) (see sections
4,2,4.8 and 5.2).

For patients with cirrhosis:
e Monitor for clinical signs and symptoms of hepatic decompensation (such as ascites, hepatic
encephalopathy, variceal haemorrhage).
» Hepatic laboratory testing including direct bilirubin levels should be performed at baseline,
during the first 4 weeks of starting treatment and as clinically indicated thereafter.
e Discontinue treatment in patients who develop evidence of hepatic decompensation.

ALT elevations

During clinical trials with dasabuvir and ombitasvir/paritaprevir/ritonavir with or without ribavirin,
transient elevations of ALT to greater than 5 times the upper limit of normal occurred in
approximately 1% of subjects (35 of 3,039). ALT elevations were asymptomatic and generally
occurred during the first 4 weeks of treatment, without concomitant elevations of bilirubin, and
declined within approximately two weeks of onset with continued dosing of dasabuvir and
ombitasvir/paritaprevir/ritonavir with or without ribavirin.

These ALT elevations were significantly more frequent in the subgroup of subjects who were using
ethinylestradiol -containing medicinal products such as combined oral contraceptives or contraceptive
vaginal rings (6 of 25 subjects); (see section 4.3). In contrast, the rate of ALT elevations in subjects
using other types of estrogens as typically used in hormonal replacement therapy (i.e., oral and topical
estradiol and conjugated estrogens) was similar to the rate observed in subjects who were not using
estrogen-containing products (approximately 1% in each group).

Patients who are taking ethinylestradiol -containing medicinal products (i.e. most combined oral
contraceptives or contraceptive vaginal rings) must switch to an alternative method of contraception
(e.g., progestin only contraception or non-hormonal methods) prior to initiating Vyrelakir with
ombitasvir/paritaprevir/ritonavir therapy (see sections 4.3 and 4.5).

Although ALT elevations associated with dasabuvir and ombitasvir/paritaprevir/ritonavir have been

asymptomatic, patients should be instructed to watch for early warning signs of liver inflammation,

such as fatigue, weakness, lack of appetite, nausea and vomiting, as well as later signs such as

jaundice and discoloured faeces, and to consult a doctor without delay if such symptoms occur.

Routine monitoring of liver enzymes is not necessary in patients that do not have cirrhosis (for

cirrhotics, see above). Early discontinuation may result in drug resistance, but implications for futuf
s

therapy are not known.
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Pregnancy and concomitant use with ribavirin




Also see section 4.6.
Extreme caution must be taken to avoid pregnancy in female patients and female partners of male
patients when Vyrelakir is taken in combination with ribavirin, see section 4.6 and refer to the

Summary of Product Characteristics for ribavirin for additional information.

Use with tacrolimus, sirolimus and everolimus

Co-administration of Vyrelakir and ombitasvir/paritaprevir/ritonavir with systemic tacrolimus,
sirolimus or everolimus increases the concentrations of the immunosuppressant due to CYP3A
inhibition by ritonavir (see section 4.5). Serious and/or life threatening events have been observed with
co-administration of Vyrelakir and ombitasvir/paritaprevir/ritonavir with systemic tacrolimus, and a
similar risk can be expected with sirolimus and everolimus.

Avoid concomitant use of tacrolimus or sirolimus with Vyrelakir and ombitasvir/paritaprevir/ritonavir
unless the benefits outweigh the risks. If tacrolimus or sirolimus are used together with Vyrelakir and
ombitasvir/paritaprevir/ritonavir, caution is advised, and recommended doses and monitoring
strategies can be found in section 4.5. Everolimus cannot be used due to lack of suitable dose strengths
for dose adjustments.

Tacrolimus or sirolimus whole blood concentrations should be monitored upon initiation and
throughout co-administration with Vyrelakir and ombitasvir/paritaprevir/ritonavir and the dose and/or
dosing frequency should be adjusted as needed. Patients should be monitored frequently for any
changes in renal function or tacrolimus or sirolimus associated adverse events. Refer to the tacrolimus
or sirolimus Summary of Product Characteristics for additional dosing and monitoring instructions.

Genotype-specific activity

Concerning recommended regimens with different HCV genotypes, see section 4.2, Concerning
genotype-specific virological and clinical activity, see section 5.1.

The efficacy of dasabuvir has not been established in patients with HCV genotypes other than
genotype 1; Vyrelakir should not be used for the treatment of patients infected with other genotypes
than 1.

Co-administration with other direct-acting antivirals against HCV

Vyrelakir safety and efficacy have been established in combination with ombitasvir/ paritaprevir
/ritonavir with or without ribavirin. Co-administration of Vyrelakir with other antivirals has not been
studied and, therefore, cannot be recommended.

Retreatment

The efficacy of dasabuvir in patients previously exposed to dasabuvir, or to medicinal products
anticipated to be cross-resistant, has not been demonstrated.

Use with statins

Rosuvastatin

Dasabuvir with ombitasvir/paritaprevir/ritonavir is expected to increase the exposure to rosuvastatin
more than 3-fold. If rosuvastatin treatment is required during the treatment period, the maximum daily
dose of rosuvastatin should be 5 mg (see section 4.5, Table 2).
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Pitavastatin and fluvastatin &
The interactions with pitavastatin and fluvastatin have not been investigated. Theoretically, d@saB

with ombitasvir/paritaprevir/ritonavir is expected to increase the exposure to pitavastatin an¢'
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treatment with ombitasvir/paritaprevir/ritonavir. If statin treatment is required during the treatment
period, a switch to a reduced dose of pravastatin/rosuvastatin is possible (see section 4.5, Table 2).

Treatment of patients with HIV co-infection

Vyrelakir is recommended in combination with paritaprevir/ombitasvir/ritonavir, and ritonavir may
select for PI resistance in HIV co-infected patients without ongoing antiretroviral therapy. HIV co-
infected patients without suppressive antiretroviral therapy should not be treated with dasabuvir.
Drug interactions need to be carefully taken into account in the setting of HIV co-infection (for details
see section 4.5, Table 2).

Atazanavir can be used in combination with dasabuvir with ombitasvir/paritaprevir/ritonavir if
administered at the same time. To be noted, atazanavir should be taken without ritonavir, since
ritonavir 100 mg once daily is provided as part of the ombitasvir/paritaprevir/ritonavir fixed dose
combination. The combination carries an increased risk for hyperbilirubinemia (including ocular
icterus), in particular when ribavirin is part of the hepatitis C regimen.

Darunavir, dosed 800 mg once daily, if administered at the same time as
ombitasvir/paritaprevir/ritonavir, can be used in the absence of extensive PI resistance (darunavir
exposure lowered). To be noted, darunavir should be taken without ritonavir, since ritonavir 100 mg
once daily is provided as part of the ombitasvir/paritaprevir/ritonavir fixed dose combination.

For the use of HIV protease inhibitors other than atazanavir and darunavir refer to the Summary of
Product Characteristics of ombitasvir/ paritaprevir /ritonavir.

Raltegravir exposure is substantially increased (2-fold). The combination was not linked to any
particular safety issues in a limited set of patients treated for 12-24 weeks.

Rilpivirine exposure is substantially increased (3-fold) when rilpivirine is given in combination with
dasabuvir with ombitasvir/paritaprevir/ritonavir, with a consequent potential for QT-prolongation. If
an HIV protease inhibitor is added (atazanavir, darunavir), rilpivirine exposure may increase even
further and is therefore not recommended. Rilpivirine should be used cautiously, in the setting of
repeated ECG monitoring.

NNRTIs other than rilpivirine (efavirenz, etravirine, and nevirapine) are contraindicated (see section
4.3).

Hepatitis B Virus Reactivation)

Cases of hepatitis B virus (HBV) reactivation, some of them fatal, have been reported during or after
treatment with direct-acting antiviral agents. HBV screening should be performed in all patients before
initiation of treatment. HBV/HCYV co-infected patients are at risk of HBV reactivation, and should
therefore be monitored and managed according to current clinical guidelines.

Paediatric population

The safety and efficacy of dasabuvir in children below 18 years have not been established. No data are
available.

Lactose

Vyrelakir contains lactose. Patients with rare hereditary problems of galactose intolerance, the Lapp .
lactase deficiency or glucose-galactose malabsorption should not take this medicinal product. p

4.5 Interaction with other medicinal products and other forms of interaction




Dasabuvir must always be administered together with ombitasvir/paritaprevir/ritonavir . When co-
administered they exert mutual effects on each other (see section 5.2). Therefore, the interaction
profile of the compounds must be considered as a combination.

Pharmacodynamic interactions

Coadministration with enzyme inducers may lead to an increased risk of adverse reactions and ALT
elevations (see Table 2).

Coadministration with ethinylestradiol may lead to increased risk of ALT elevations (see sections 4.3
and 4.4). Contraindicated enzyme inducers are provided in section 4.3.

Pharmacokinetic interactions

Potential for Vyrelakir to affect the pharmacokinetics of other medicinal products

In vivo drug interaction studies evaluated the net effect of the combination treatment, including
ritonavir. The following section describes the specific transporters and metabolizing enzymes that are
affected by dasabuvir when combined with ombitasvir/paritaprevir/ritonavir. See Table 2 for guidance
regarding potential drug interactions and dosing recommendations for Vyrelakir administered with
ombitasvir/paritaprevir/ritonavir.

Medicinal products metabolised by CYP3A44
Refer to the ombitasvir/paritaprevir/ritonavir Summary of Product Characteristics for details. (see also
Table 2).

Medicinal products transported by the OATP family
Refer to the ombitasvir/paritaprevir/ritonavir Summary of Product Characteristics for details on
OATPIBI1, OATP1B3 and OATP2B1 substrates (see also Table 2).

Medicinal products transported by BCRP

Dasabuvir is an inhibitor of BCRP in vivo. Co-administration of dasabuvir with
ombitasvir/paritaprevir/ritonavir together with medicinal products that are substrates of BCRP may
increase plasma concentrations of these transporter substrates, potentially requiring dose
adjustment/clinical monitoring. Such medicinal products include sulfasalazine, imatinib and some of
the statins (see Table 2). See also Table 2 for specific advice on rosuvastatin which has been evaluated
in a drug interaction study.

Medicinal products transported by Pgp in the intestine

While dasabuvir is an in vitro inhibitor of P-gp, no significant change was observed in the exposure of
the P-gp substrate, digoxin, when administered with Vyrelakir with ombitasvir/paritaprevir/ritonavir.
It may not be excluded that the systemic exposure of dabigatran etexilate is increased by dasabuvir due
to inhibition of P-gp in the intestine.

Medicinal products metabolised by glucuronidation

Dasabuvir is an inhibitor of UGT1AT1 in vivo. Co-administration of dasabuvir with medicinal products
that are primarily metabolized by UGT1A1 result in increased plasma concentrations of such
medicinal products; routine clinical monitoring is recommended for narrow therapeutic index
medicinal products (i.e. levothyroxine). See also Table 2 for specific advice on raltegravir and
buprenorphine which have been evaluated in drug interaction studies. Dasabuvir has also been found
to inhibit UGT1A4, 1A6 and intestinal UGT2B7 in vitro at in vivo relevant concentrations.

Medicinal products metabolised by CYP2C19
Co-administration of dasabuvir with ombitasvir/paritaprevir/ritonavir can decrease exposures of
medicinal products that are metabolized by CYP2C19 (e.g. lansoprazole, esomeprazole, s- . :
mephenytoin), which may require dose adjustment/clinical monitoring. CYP2C19 substrate&
evaluated in drug interaction studies include omeprazole and escitalopram (Table 2).




Medicinal products metabolised by CYP2C9

Dasabuvir administered with ombitasvir/paritaprevir/ritonavir did not affect the exposures of the
CYP2C9 substrate warfarin. Other CYP2C9 substrates (NSAIDs (e.g. ibuprofen), antidiabetics (e.g.
glimepiride, glipizide) are not expected to require dose adjustments.

Medicinal products metabolised by CYP2D6 or CYP1AZ

Dasabuvir administered with ombitasvir/paritaprevir/ritonavir did not affect the exposures of the
CYP2D6 /CYP1A2 substrate duloxetine. Exposures of cyclobenzaprine, a CYP1AZ2 substrate, were
decreased. Clinical monitoring and dose adjustment may be needed for other CYP1A2 substrates (e.g.
ciprofloxacin, cyclobenzaprine, theophylline and caffeine). CYP2D6 substrates (e.g. desipramine,
metoprolol and dextromethorphan) are not expected to require dose adjustments.

Medicinal products renally excreted via transport proteins

Dasabuvir does not inhibit organic anion transporter (OAT1) in vivo as shown by the lack of
interaction with tenofovir (OAT1 substrate). In vitro studies show that dasabuvir is not an inhibitor of
organic cation transporters (OCT2), organic anion transporters (OAT3), or multidrug and toxin
extrusion proteins (MATE! and MATE2K) at clinically relevant concentrations.

Therefore, dasabuvir is not expected to affect medicinal products which are primarily excreted by the
renal route via these transporters (see section 5.2).

Potential for other medicinal products to affect the pharmacokinetics of dasabuvir

Medicinal products that inhibit CYP2C8

Co-administration of dasabuvir with medicinal products that inhibit CYP2C8 (e.g. teriflunomide,
deferasirox) may increase dasabuvir plasma concentrations. Strong CYP2C8 inhibitors are
contraindicated with dasabuvir (see section 4.3 and Table 2).

Enzyme inducers

Co-administration of dasabuvir with medicinal products that are moderate or strong enzyme inducers
is expected to decrease dasabuvir plasma concentrations and reduce its therapeutic effect.
Contraindicated enzyme inducers are provided in section 4.3 and Table 2.

Dasabuvir is a substrate of P-gp and BCRP and its major metabolite M1 is a substrate of OCT1 in

vitro. Inhibition of P-gp and BCRP is not expected to show clinically relevant increases in exposures
of dasabuvir (Table 2).

Dasabuvir M1 metabolite was quantified in all the drug interaction studies. Changes in exposures of
the metabolite were generally consistent with that observed with dasabuvir except for studies with
CYP2CS8 inhibitor, gemfibrozil, where the metabolite exposures decreased by up to 95% and CYP3A
inducer, carbamazepine, where the metabolite exposures decreased by only up to 39%.

Patients treated with vitamin K antagonists

As liver function may change during treatment with Vyrelakir administered with
ombitasvir/paritaprevir/ritonavir, a close monitoring of International Normalised Ratio (INR) values is
recommended.

Drug interaction studies

Recommendations for co-administration of Vyrelakir with ombitasvir/paritaprevir/ritonavir for a
number of medicinal products are provided in Table 2.

If a patient is already taking medicinal product(s) or initiating a medicinal product while receivi_gg*"'r-'ﬂ. <P
Vyrelakir and ombitasvir/paritaprevir/ritonavir for which potential for drug interaction is expedc‘féd}?-;‘
dose adjustment of the concomitant medicinal product(s) or appropriate clinical monitoring sﬁouiﬁ be_fi4ai
considered (Table 2). 5.5



If dose adjustments of concomitant medicinal products are made due to treatment with Vyrelakir and
ombitasvir/paritaprevir/ritonavir, doses should be re-adjusted after administration of Vyrelakir and
ombitasvir/paritaprevir/ritonavir is completed.

Table 2 provides the Least Squares Means Ratio (90% Confidence Interval) effect on concentration of
dasabuvir and ombitasvir/paritaprevir/ritonavir and concomitant medicinal products.

The direction of the arrow indicates the direction of the change in exposures (C.ax, and AUC) in the
paritaprevir, ombitasvir, dasabuvir and the co-administered medicinal product (1= increase more than
20%, | = decrease more than 20%, < = no change or change less than 20%).

This is not an exclusive list. Vyrelakir is administered with ombitasvir/paritaprevir/ritonavir. For
interactions with ombitasvir/ paritaprevir /ritonavir refer to the Summary of Product Characteristics.

Table 2. Interactions between Vyrelakir with ombitasvir/paritaprevir/ritonavir and other
medicinal products

Medicinal GIVEN | EFFECT L AUC Cirough Clinical Comments
Product/ WITH
Possible
Mechanism
of

Interaction

AMINOSALICYLATE

Sulfasalazine | Vyrelak | Not Studied. Expected: Caution should be used
ir+ when sulfasalazine is

Mechanism: | ombitas | T sulfasalazine co-administered with

BCRP vir/parit Vyrelakir +

inhibition by | aprevir/ ombitasvir/paritaprevir/

paritaprevir, | ritonavi ritonavir,

ritonavirand | r

dasabuvir.

ANTIARRYTHMICS

Digoxin Vyrelak | < digoxin 118 1.16 1.01 While no dose

0.5 mg single | ir+ (1.04-1.27) | (1.09-1.23) (0.97-1.05) | adjustment is necessary

dose ombitas —- 0.99 0.97 0.99 for digoxin, appropriate
vir/parit | dasabuvir | (0.92-1.07) | (0.91-1.02) (0.92-1.07) | monitoring of serum

Mechanism: | aprevir/ - 1.03 1.00 0.99 digoxin levels is

P-gp ritonavi | ombitasvir | (0.97-1.10) | (0.98-1.03) (0.96-1.02) | recommended.

inhibitionby | T > 0.92 0.94 0.92

dasabuvir, paritaprevir | (0.80-1.06) | (0.81-1.08) (0.82-1.02)

paritaprevir,

and ritonavir.

ANTIBIOTICS (SYSTEMIC ADMINISTRATION)

Sulfameth- Vyrelak | 1 Sulfameth- 1.21 1.17 1.15 No dose adjustment
oxazole, ir + oxazole, (1.15-1.28) | (1.14-1.20) | (1.10-1.20) | needed for Vyrelakir +
trimethoprim | ombitas | 1 ombitasvir/paritaprevir/
vir/parit | trimethopri 1.17 1.22 125 ritonavir.
800/160 mg | aprevirr | (1.12-1.22) | (1.18-1.26) | (1.19-1.31)
twice daily | "™ T dasabuvir 1.15 133 NA
(1.02-1.31) | (1.23-1.44)
Mechanism: “— 0.88 0.85
increase in ombitasvir (0.83-0.94) | (0.80-0.90) NA
dasabuvir i 0.78 0.87 NA
possibly due paritaprevir | (0.61-1.01) | (0.72-1.06)
to CYP2C8
inhibition by
trimethoprim
ANTICANCER AGENTS
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Medicinal GIVEN | EFFECT [ 5. AUC Chroign Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
Enzalutamid | Vyrelak | Not studied. Expected: Concomitant use is
e ir + contraindicated (see
ombitas | | dasabuvir section 4.3).
Mitotane vir/parit | |ombitasvir
aprevir/ | | paritaprevir
Mechanism: | ritonavi
CYP3A4 r
induction by
enzalutamide
or mitotane.
Imatinib Vyrelak | Not Studied. Expected: Clinical monitoring and
ir+ lower doses of imatinib
Mechanism: | ombitas | T imatinib are recommended.
BCRP vir/parit
inhibition by | aprevir/
paritaprevir, | ritonavi
ritonavirand | r
dasabuvir.
ANTICOAGULANTS
Warfarin Vyrelak — 1.05 0.88 0.94 While no change in the
5 mg single ir + R-warfarin | (0.95-1.17) | (0.81-0.95) (0.84-1.05) | pharmacokinetics of
dose and ombitas o 0.96 0.88 0.95 warfarin is expected,
other vitamin | Vir/parit | S.warfarin | (0.85-1.08) | (0.81-0.96) | (0.88-1.02) | close monitoring of INR
K aprevir/r — 0.97 0.98 1.03 is recommended with
antagonists | "™ | dasabuvir | (0.89-1.06) | (0.91-1.06) | (0.94-1.13) | all vitamin K
s 0.94 0.96 0.98 antagonists. This is due
ombitasvir | (0.89-1.00) | (0.93-1.00) | (0.95-1.02) | to liver function
- 0.98 1.07 0.96 changes during
paritaprevir | (0.82-1.18) | (0.89-1.27) | (0.85-1.09) | treatment with
Vyrelakir +
ombitasvir/paritaprevir/
ritonavir
Dabigatran Vyrelak | Not Studied. Expected: Vyrelakir +
etexilate ir + ombitasvir/paritaprevir/
ombitas | 1 dabigatran etexilate ritonavir may increase
Mechanism; | vir/parit the plasma
Intestisial P~ | 2Previve concentrations of
gp inhibition IS dabigatran etexilate.
by Use with caution.
paritaprevir
and ritonavir.
ANTICONVULSANTS
carbamaze- Vyrelak | <> carba- 1.10 117 1.35 Concomitant use is
pine ir + mazepine | (1.07-1.14) | (1.13-1.22) (1.27-1.45) | contraindicated (see
200 mg once | ombitas 1 0.84 0.75 0.57 section 4.3).
daily vir/parit | carbamaze | (0.82-0.87) | (0.73-0.77) (0.54-0.61)
followed by | aprevir/ | pine 10, 11-
200 mg twice | ritonavi epoxide
daily r ] 0.45 0.30 NA
dasabuvir | (0.41-0.50) (0.27-
Mechanism: 0.33)
CYP3A4 J 0.69 0.69 NA
induction by ombitasvir | (0.61-0.78) | (0.64-0.74)
carbamazepi 1 0.34 0.30 NA
ne. paritaprevir | (0.25-0.48) | (0.23-0.38)

10
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Medicinal GIVEN EFFECT Cuax AUC Cvough Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
Phenobarbita | Vyrelak | Not studied. Expected: Concomitant use is
| ir + contraindicated (see
ombitas | | dasabuvir section 4.3).
Mechanism: | vir/parit | | paritaprevir
CYP3A4 aprevir/ | | ombitasvir
induction by | ritonavi
phenobarbita | r
1.
Phenytoin Vyrelak | Not studied. Expected: Concomitant use is
ir + contraindicated (see
Mechanism: | ombitas | | dasabuvir section 4.3).
CYP3A4 vir/parit | | paritaprevir
induction by aprevir’e | | ombitasvir
phenytoin. itonavir
S- Vyrelak | Not studied. Expected: Clinical monitoring and
mephenytoin | ir + dose adjustment maybe
ombitas | | S-mephenytoin needed for s-
Mechanism: | V¥/parit mephenytoin.
cyYpacly | Epreovitr
) ; itonavir
induction by
ritonavir.
ANTIDEPRESSANTS
Escitalopram | Vyrelak > es- 1.00 0.87 NA No dose adjustment is
10 mg single | ir + citalopram | (0.96-1.05) | (0.80-0.95) necessary for
dose ombitas 18- 1.15 1.36 NA escitalopram.
vir/parit | Desmethyl | (1.10-1.21) | (1.03-1.80)
aprevir/r | citalopram
R P 1.10 1.01 0.89
dasabuvir | (0.95-1.27) | (0.93-1.10) | (0.79-1.00)
— 1.09 1.02 0.97
ombitasvir | (1.01-1.18) | (1.00-1.05) | (0.92-1.02)
— 112 0.98 0.71
paritaprevir | (0.88-1.43) | (0.85-1.14) (0.56-0.89)
Duloxetine Vyrelak l 0.79 0.75 NA No dose adjustment is
60 mg single | ir+ duloxetine | (0.67-0.94) | (0.67-0.83) necessary for
dose ombitas > 0.94 0.92 0.88 duloxetine.
vir/parit | dasabuvir | (0.81-1.09) | (0.81-1.04) (0.76-1.01)
aprevir/ - 0.98 1.00 1.01 No dose adjustment
ritonavi | ombitasvir | (0.88-1.08) | (0.95-1.06) (0.96-1.06) | needed for Vyrelakir +
r i 0.79 0.83 0.77 ombitasvir/paritaprevir
paritaprevir | (0.53-1.16) | (0.62-1.10) | (0.65-0.91) | /ritonavir.
ANTIFUNGALS
Ketoconazol | Vyrelak 1 keto- 1.15 2:17 NA Concomitant use is
e irt conazole (1.09-1.21) | (2.05-2.29) contraindicated (see the
400 mg once | ombitas | t dasabuvir 1.16 1.42 NA Summary of Product
daily vir/parit (1.03-1.32) | (1.26-1.59) Characteristics for
N— a.previr( P 0.98 1.17 NA ombitasvir/paritaprevir/
echanism: | ritonavi P ritonavir).
CYP3A4P. | & ombitasvir | (0.90-1.06) | (1.11-1.24) )
&p inhibition T 1.37 1.98 NA
by paritaprevir | (1.11-1.69) | (1.63-2.42)
ketoconazole
and
paritaprevir/
ritonavir/
ombitasvir
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Medicinal GIVEN | EFFECT Cauz AUC I Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
ANTIHYPERLIPIDAEMICS
Gemfibrozil | Vyrelak | 1 dasabuvir 2.01 11.25 NA Concomitant use is
600 mg twice | ir+ (1.71-2.38) (9.05- contraindicated (see
daily paritapr 13.99) section 4.3).
evir/ T 1.21 1.38 NA
Mechanism: | ritonavi | paritaprevir | (0.94-1.57) | (1.18-1.61)
Increase in r
dasabuvir
exposure is
due to
CYP2C8
inhibition
and increase
in
paritaprevir
is possibly
due to
OATPI1BI
inhibition by
gemfibrozil.
ANTIMYCOBACTERIALS
Rifampicin Vyrelak | Not Studied. Expected: Concomitant use is
ir contra-indicated (see
Mechanism: | Ombita | | dasabuvir section 4.3).
CYP3A4/CY | svir/par | | ombitasvir
P2C8 itaprevi | | paritaprevir
inductionby | '
rifampicin. /ritonay
ir

BIGUANIDE ORAL ANTIHYPERGLYCEMICS

Metformin Vyrelak | | 0.77 0.90 NA No dose adjustment
ir + metformin (0.71-0.83) [ (0.84-0.97) needed for metformin
500 mg ombitas | « 0.83 0.86 0.95 when co-administered
single dose vir/parit | dasabuvir (0.74-0.93) | (0.78-0.94) | (0.84-1.07) | with Vyrelakir +
?pre‘“f/ ) 0.92 1.01 1.01 ombitasvir/paritaprevir/
tonavir | bitasvir | (0.87-0.98) | (0.97-1.05) | (0.98-1.04) | ritonavir.
l 0.63 0.80 1,22
paritaprevir | (0.44-0.91) | (0.61-1.03) (1.13-1.31)

CALCIUM CHANNEL BLOCKERS

Amlodipine | Vyrelak 1 1.26 2.57 NA Decrease in amlodipine

5 mg single ir + amlodipine | (1.11-1.44) [ (2.31-2.86) dose by 50% and

dose ombitas > 1.05 1.01 0.95 monitor patients for
vir/parit | dasabuvir | (0.97-1.14) | (0.96-1.06) (0.89-1.01) clinical effects.

Mechanism: | aprevir/ o 1.00 1.00 1.00

CYP3A4 ritonavi | ombitasvir | (0.95-1.06) | (0.97-1.04) (0.97-1.04)

inhibition by | r 1 0.77 0.78 0.88

ritonavir. paritaprevir | (0.64-0.94) | (0.68-0.88) | (0.80-0.95)

CONTRACEPTIVES i

ethinylestradi | Vyrelak | <« ethinyl 1.16 1.06 1.12 Ethmyiesﬂ"ﬁdl_o o

ol/ ir + estradiol (0.90-1.50) | (0.96-1.17) (0.94-1.33) contalméfrg Ura] F36Ri

norgestimate | ombitas Norgestimate metabolites: contrac pﬂ\)ﬁﬁﬁb’gq e

0.035/0.25 m | vir/parit | 1 norgestrel 2.26 2.54 2.93 contramdmated

g once daily | aprevir/ (1.91-2.67) | (2.09-3.09) | (2.39-3.57) | (see section'4.3

12 \_,‘
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Medicinal | GIVEN | EFFECT Comx AUC Cirough Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
ritonavi T nor- 2.01 2.60 3.11
Mechanism: | r elgestromin | (1.77-2.29) | (2.30-2.95) (2.51-3.85)
possibly due e
to UGT | dasabuvir 0.51 0.48 0.53
inhibition by (0.22-1.18) | (0.23-1.02) | (0.30-0.95)
paritaprevir, PN 1.05 0.97 1.00
ombitasvir ombitasvir | (0.81-1.35) | (0.81-1.15) | (0.88-1.12)
and ) 0.70 0.66 0.87
dasabuvir, paritaprevir | (0.40-1.21) | (0.42-1.04) | (0.67-1.14)
nor- Vyrelak « nor- 0.83 0.91 0.85 No dose adjustment is
ethindrone ir + ethindrone | (0.69-1.01) | (0.76-1.09) | (0.64-1.13) | necessary for
(progestin ombitas — 1.01 0.96 0.95 norethindrone or
only pill) vir/parit | dasabuvir | (0.90-1.14) | (0.85-1.09) | (0.80-1.13) | Vyrelakir +
0.35 mg once | aprevir/ — 1.00 0.99 0.97 ombitasvir/paritaprevir/
daily ritonavi | ombitasvir | (0.93-1.08) | (0.94-1.04) | (0.90-1.03) | ritonavir.
r T 1.24 1.23 1.43
paritaprevir | (0.95-1.62) | (0.96-1.57) | (1.13-1.80)
DIURETICS
Furosemide Vyrelak 1 1.42 1.08 NA Monitor patients for
20 mg single | ir+ furosemide | (1.17-1.72) | (1.00-1.17) clinical effects; a
dose ombitas “ 1.12 1.09 1.06 decrease in furosemide
vir/parit | dasabuvir | (0.96-1.31) | (0.96-1.23) | (0.98-1.14) | dose of up to 50% may
Mechanism: | aprevir/ > 1.14 1.07 1.12 be required.
possib]y due ritonavi ombitasvir (1 03-1 .26) (] 01-1 12) (1.08-1 .1 6)
to UGTIAl | T - 0.93 0.92 1.26 No dose adjustment
inhibition by paritaprevir | (0.63-1.36) | (0.70-1.21) | (1.16-1.38) | needed for Vyrelakir +
paritaprevir, ombitasvir/paritaprevir/
ombitasvir ritonavir.
and
dasabuvir.
HCV ANTIVIRAL
Sofosbuvir Vyrelak | 1 sofosbuvir 1.61 212 NA No dose adjustment
ir + (1.38-1.88) | (1.91-2.37) needed for sofosbuvir
400 mg once Dl_-nbita‘s T GS- 1.02 1.27 NA when administered
daily vir/parit | 331007 (0.90-1.16) | (1.14-1.42) with Vyrelakir +
aprevir/r 7 qasabuvir 1.09 1.02 0.85 ombitasvir/paritaprevir
oo U (0.98-1.22) | (0.95-1.10) | (0.76-0.95) | /ritonavir.
BCRP and P- —r 0.93 0.93 0.92
gp inhibition ombitasvir (0.84-1.03) | (0.87-0.99) | (0.88-0.96)
by - 0.81 0.85 0.82
paritaprevir, paritaprevir (0.65-1.01) | (0.71-1.01) | (0.67-1.01)
ritonavir and
dasabuvir
HERBAL PRODUCTS

13
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Medicinal GIVEN | EFFECT Conax AUC Cirougti Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
St. John's Vyrelak | Not Studied. Expected: Concomitant use is
Wort ir + contraindicated (see
(hypericum ombitas | | dasabuvir section 4.3).
perforatum) | vir/parit | | ombitasvir
aprevir/ | | paritaprevir
Mechanism: | ritonavi
CYP3A4 r
induction by
St. John's
Wort.

HIV ANTIVIRALS: PROTEASE INHIBITORS
For a general comment on treatment of HIV co-infected patients, including a discussion on different

antiretroviral regimens that may be used, please see section 4.4 (Treatment of HIV co-infected patients) and the
Summary of Product Characteristics of ombitasvir/ paritaprevir /ritonavir.

Atazanavir Vyrelak > 0.91 1.01 0.90 The recommended dose
ir + atazanavir | (0.84-0.99) | (0.93-1.10) (0.81-1.01) | of atazanavir is 300 mg,
300 mg once ombitas o 0.83 0.82 0.79 without ritonavir, in
daily (given vir/parit | dasabuvir | (0.71-0.96) | (0.71-0.94) (0.66-0.94) combination with
at the same | aprevir/ Vyrelakir +
time) ritonavi ! 0.77 0.83 0.89 ombitasvir/paritaprevir/
r ombitasvir | (0.70-0.85) (0.74- (0.78-1.02) | ritonavir. Atazanavir
Mechanism: 0.94) must be administered at
Increase in 0 1.46 1.94 3.26 the same time as
paritaprevir paritaprevir | (1.06-1.99) | (1.34-2.81) | (2.06-5.16) Vyrelakir
exposures +ombitasvir/paritaprevi
may be due r/ritonavir. Ritonavir
to inhibition dose in
of OATPs by ombitasvir/paritaprevir/
atazanavir. ritonavir will provide
atazanavir
pharmacokinetic
enhancement.
No dose adjustment
needed for Vyrelakir +
ombitasvir/paritaprevir/
ritonavir.
The combination of
atazanavir and
ombitasvir/paritaprevir/
ritonavir + dasabuvir
increase bilirubin
levels, in particular
when ribavirin is part of
the hepatitis C regimen,
see sections 4.4 and
4.8.
Atazanavir/ Vyrelak > 1.02 1.19 1.68
ritonavir ir + atazanavir | (0.92-1.13) | (1.11-1.28) (1.44-1.95)
300/100 mg | ombitas > 0.81 0.81 0.80
once daily Vi"/P“Fi‘ dasabuvir | (0.73-0.91) | (0.71-0.92) (0.65-0.98)
ApeEvine - 0.83 0.90 1.00
Honavir | nbitasvir | (0.72-0.96) | (0.78-1.02) | (0.89-1.13)

14
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Medicinal | GIVEN | EFFECT Gl AUC Cirough Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
(administere 1 2.19 3.16 11,53
d in the paritaprevir | (1.61-2.98) | (2.40-4.17) | (8.94-15.98)
evening)
Mechanism:
Increase in
paritaprevir
exposures
may be due
to inhibition
of
OATPIB1/B
3 and
CYP3A by
atazanavir
and CYP3A
inhibition by
the
additional
dose of
ritonavir.
Darunavir Vyrelak | | darunavir 0.92 0.76 0.52 The recommended dose
it (0.87-0.98) | (0.71-0.82) (0.47-0.58) | of darunavir is 800 mg
800 mg once | ombitas o 1.10 0.94 0.90 once dgily, without
daily (given | vir/parit | dasabuvir | (0.88-1.37 | (0.78-1 14) | (0.76-1.06) | ritonavir, when
at the same aprevir/ — 0.86 0.86 0.87 administered at the
time) ritonavi | ombitasvir | (0.77-0.95) | (0.79-0.94) | (0.82-0.92) | same time as
r 1 1.54 1.29 1.30 ombitasvir/paritaprevir/
Mechanism: paritaprevir | (1.14-2.09) | (1.04-1.61) (1.09-1.54) | ritonavir + dasabuvir
Unknown (ritonavir dose in
ombitasvir/paritaprevir/
ritonavir will provide
darunavir
pharmacokinetic
enhancement). This
regimen can be used in
the absence of
extensive PI resistance
(i.e. lack of darunavir
associated RAMs), see
also section 4.4.
Darunavir combined
with
ombitasvir/paritaprevir/
ritonavir + dasabuvir is
not recommended in
patients with extensive
PI resistance.
No dose adjustment
needed for Vyre\]_ai%ff*;ﬁ
ombitasvir/paritaprevir/
ritonavir, & &
Darunavir/ Vyrelak > 0.87 0.80 0.57
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[ Medicinal GIVEN EFFECT G AUC Cirougii Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
ritonavir ir + darunavir | (0.79-0.96) [ (0.74-0.86) (0.48-0.67)
600/100 mg | ombitas | | dasabuvir 0.84 0.73 0.54
twice daily vir/parit (0.67-1.05) | (0.62-0.86) (0.49-0.61)
aprevir/ i 0.76 0.73 0.73
Mechanism: ritonavi ombitasvir (065‘088) (066-080) (064'083)
Unknown r l 0.70 0.59 0.83
paritaprevir | (0.43-1.12) | (0.44-0.79) (0.69-1.01)
Darunavir/ Vyrelak | T darunavir 0.79 1.34 0.54
ritonavir ir + (0.70-0.90) | (1.25-1.43) (0.48-0.62)
800/100 mg | ombitas | | dasabuvir 0.75 0.72 0.65
once daily vir/parit (0.64-0.88) | (0.64-0.82) (0.58-0.72)
(administere | aprevir/ — 0.87 0.87 0.87
d in the ritonavi | ombitasvir | (0.82-0.93) | (0.81-0.93) (0.80-0.95)
evening) r ! 0.70 0.81 1.59
paritaprevir | (0.50-0.99) | (0.60-1.09) (1.23-2.05)
Mechanism:
Unknown
lopinavir / Vyrelak > 0.87 0.94 1.15 Lopinavir/ritonavir
ritonavir ir + lopinavir | (0.76-0.99) | (0.81-1.10) | (0.93-1.42) | 400/100 mg twice daily
400/100 mg | ombitas — 0.99 0.93 0.68 or 800/200 mg once
twice daily' vir/parit | dasabuvir | (0.75-1.31) | (0.75-1.15) | (0.57-0.80) | daily is contraindicated
aprevir/ - 1.14 1.17 1.24 with dasabuvir and
Mechanism: | ritonavi | ombitasvir | (1.01-1.28) | (1.07-1.28) | (1.14-1.34) ombitasvir/paritaprevir/r
Increase in r 1 2.04 2.17 2.36 itonavir due to increase
paritaprevir paritaprevir | (1.30-3.20) | (1.63-2.89) | (1.00-5.55) | in paritaprevir exposures
exposures (see Summary of
may be due Product Characteristics
to inhibition of
of ombitasvir/paritaprevir/r
CYP3A/efflu itonavir).
X
transporters
by lopinavir
and higher
dose of
ritonavir.
HIV ANTIVIRALS: NON-NUCLEOSIDE REVERSE TRANSCRIPTASE INHIBITORS
Rilpivirine” Vyrelak | 1 rilpivirine 2.55 3.25 3.62 Co-administration of
25 mg once ir + (2.08-3.12) | (2.80-3.77) (3.12-4.21) | Vyrelakir and
daily ombitas > 1.18 LAY 1.10 ombitasvir/paritaprevir/
administered | vir/parit | dasabuvir | (1.02-1.37) | (0.99-1.38) (0.89-1.37) | ritonavir with
in the aprevir/ > 1.11 1.09 1.05 rilpivirine once daily
morning, ritonavi | ombitasvir | (1.02-1.20) | (1.04-1.14) | (1.01-1.08) | should only be
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Medicinal GIVEN EFFECT Coax AUC Coroiigt Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
with food r T 1.30 1.23 0.95 considered in patients
paritaprevir | (0.94-1.81) | (0.93-1.64) (0.84-1.07) | without known QT-
Mechanism: prolongation, and
CYP3A without other QT-
inhibition by prolongation co-
ritonavir. administered medicinal
products. If the
combination is used,
repeated ECG-
monitoring should be
done, see section 4.4.
No dose adjustment
needed for Vyrelakir +
ombitasvir/paritaprevir/
ritonavir.
Efavirenz/ Vyrelak | Co-administration of efavirenz (enzyme inducer) based | Concomitant use with
emtricitabine | ir + regimens with paritaprevir /ritonavir + dasabuvir resulted | efavirenz containing
/ tenofovir ombitas | in ALT elevations and therefore, early discontinuation of | regimens is
disoproxil vir/parit the study. contraindicated (see
fumarate aprevir/ section 4.3).
600/300/200 | ritonavi
mg once r
daily
Mechanism:
possible
enzyme
induction by
efavirenz.
Nevirapine Vyrelak | Not Studied. Expected: Concomitant use is
etravirine ir + contraindicated (see
ombitas | | dasabuvir section 4.3).
vir/parit | | ombitasvir
aprevir/ | | paritaprevir
ritonavi

I

HIV ANTIVIRALS: INTEGRASE STRAND TRANSFER INHIBITOR

Dolutegravir | Vyrelaki | 1 1.22 1.38 1.36 No dose adjustment
r +b' dolutegravir | (1.15-1.29) | (1.30-1.47) (1.19-1.55) | needed for dolutegravir
ombitas h dministered
(512,{‘;8 ONCe | ivparit | < 101 0.98 0.92 ‘w"iti“\fyg‘l‘:gff
1 . -
igrl']e:\zir dasabuvir (0.92-1.11) | (0.92-1.05) (0.85-0.99) ombitasvir/paritaprevir/
Mechanism: - 0.96 0.95 0.92 A
possibly due ombitasvir | (0.89-1.03) | (0.90-1.00) | (0.87-0.98)
to UGT1Al
inhibition by i 0.89 0.84 0.66
paritaprevir, it 3 5 -1.04 9'_
b paritaprevir |(0.69-1.14) | (0.67-1.04) (0.59-0.75)
and
ombitasvir
and CYP3A4 &
inhibition by Hode o T
ritonavir g0 #16Hap,
Raltegravir Vyrelak i 233 2.34 2.00 No dose adjdﬁtme:
ir + raltegravir | (1.66-3.27) | (1.70-3.24) (1.17-3.42) :

17
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Medicinal | GIVEN | EFFECT Cax AUC Crrough Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
400 mg twice | ombitas | raltegravir or Vyrelakir
daily vir/parit | No clinically relevant changes in dasabuvir, paritaprevir, | +
aprevir/ and ombitasvir exposures (based on comparison with ombitasvir/paritaprevir/
Mechanism: | ritonavi historical data) were observed during the co- ritonavir.
UGTIAI r administration.
inhibition by
paritaprevir,
ombitasvir
and
dasabuvir.
HIV ANTIVIRALS: NUCLEOSIDE INHIBITORS
Abacavir/ Vyrelak | «» abacavir 0.87 0.94 NA No dose adjustment
lamivudine ir + (0.78-0.98) | (0.90-0.99) needed for abacavir or
ombitas | | 0.78 0.88 1.29 lamivudine when
600/300 mg | V7Pt | lamivudine | (0.72-0.84) | (0.82-0.93) | (1.05-1.58) | administered with
once daily | eV 0.94 0.01 0.95 Vyrelakir +
dasabuvir | (0.86-1.03) | (0.86-0.96) | (0.88-1.02) | ombitasvir/paritaprevir/
- 0.82 091 0.92 CIORAVIL:
ombitasvir | (0.76-0.89) | (0.87-0.95) (0.88-0.96)
o 0.84 0.82 0.73
paritaprevir | (0.69-1.02) | (0.70-0.97) (0.63-0.85)
Em- Vyrelak “ em- 1.05 1.07 1.09 No dose adjustment is
tricitabine/ ir + tricitabine | (1.00-1.12) | (1.00-1.14) (1.01-1.17) necessary for
tenofovir ombitas o 1.07 1.13 1.24 emtricitabine/tenofovir
200 mg once | vir/parit | tenofovir | (0.93-1.24) | (1.07-1.20) (1.13-1.36) and Vyrelakir +
daily/300 mg | aprevir/ P 0.85 0.85 0.85 ombitasvir/paritaprevir/
once daily ritonavi | dasabuvir | (0.74-0.98) | (0.75-0.96) | (0.73-0.98) | ritonavir.
r — 0.89 0.99 0.97
ombitasvir | (0.81-0.97) | (0.93-1.05) (0.90-1.04)
1 0.68 0.84 1.06
paritaprevir | (0.42-1.11) | (0.59-1.17) (0.83-1.35)
HMG CoA REDUCTASE INHIBITOR
Rosuvastatin | Vyrelak 1 7.13 2.59 0.59 The maximum daily
S mg once ir + rosuvastatin | (5.11-9.96) | (2.09-3.21) (0.51-0.69) dose of rosuvastatin
daily ombitas = 1.07 1.08 1.15 should be 5 mg (see
vir/parit | dasabuvir | (0.92-1.24) | (0.92-1.26) | (1.05-1.25) | section 4.4).
Mechanism: i
ifonavir s
OATPIB - 0.92 0.89 0.88 No dose adjustment
inhibition by ombitasvir (082-1 04) (083-—095) (083-094) needed for Vyrelakir +
paritaprevir i 1.59 L.52 1.43 ombitasvir/paritaprevir/
and BCRP paritaprevir | (1.13-2.23) | (1.23-1.90) (1.22-1.68) ritonavir.
inhibition by
dasabuvir
paritaprevir,
and ritonavir.
Pravastatin Vyrelak | T 1.37 1.82 Reduce pravastatin
10 mg once ir + pravastatin | (1.11-1.69) | {1.60-2.08) dose by 50%.
daily ombitas o 1.00 0.96 1.03
vir/parit | dasabuvir | (0.87-1.14) | (0.85-1.09) | (0.91-1.15) No dose adjustment
Mechanism: i‘;‘:;\ﬂr needed for Vyr‘g,la\kff%m
OATPIBI « 0.95 0.94 0.94 ombitasvir/paritaprevir:
inhibition by ombitasvir | (0.89-1.02) | (0.89-0.99) | (0.89-0.99) Iritonavir, & * &
paritaprevir. o 0.96 L.13 1.39
paritaprevi | (0.69-1.32) (0.92-1.38) | (1.21-1.59)
r
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Medicinal GIVEN | EFFECT Coix AUC Cirough Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
Fluvastatin Vyrelak | Not studied. Expected: Concomitant use with
ir + fluvastatin and
Mechanism: | ombitas | 17 fluvastatin pitavastatin is not
OATPIB/BC | vir/parit | 1 pitavastatin recommended (see
RP inhibition | 2PVl | o dasabuvir section 4.4).
by tonavir |, smbitasvir
paritaprevir. « paritaprevir A temporary
suspension of
Pitavastatin fluvastatin and
pitavastatin is
Mechanism: recommended for the
OATP1B duration of treatment. If
inhibition by statin treatment is
paritaprevir. required during the
treatment period, a
switch to dose reduced
pravastatin or
rosuvastatin is possible.
No dose adjustment
needed for Vyrelakir +
ombitasvir/paritaprevir/
ritonavir.
IMMUNOSUPPRESSANTS
Ciclosporin Vyrelak T 1.01 5.82 15.8 When starting co-
30 mg once ir + ciclosporin | (0.85-1.20) | (4.73-7.14) | (13.8-18.09) | administration with
daily single ombitas | | dasabuvir 0.66 0.70 0.76 Vyrelakir and
dose’ vir/parit (0.58-0.75) | (0.65-0.76) (0.71-0.82) | ombitasvir/paritaprevir/
aprevir/ > 0.99 1.08 1.15 ritonavir, give one fifth
Mechanism: | ritonavi | ombitasvir | (0.92-1.07) | (1.05-1.11) | (1.08-1.23) | of the total daily dose
Effect on r T 1.44 1.72 1.85 of ciclosporin once
ciclosporin is paritaprevir | (1.16-1.78) | (1.49-1.99) | (1.58-2.18) | daily with ombitasvir/
due to paritaprevir /ritonavir.
CYP3A4 Monitor ciclosporin
inhibition by levels and adjust dose
ritonavir and and/or dosing
increase in frequency as needed.
paritaprevir
exposures No dose adjustment
may be due needed for Vyrelakir +
to ombitasvir/paritaprevir/
OATP/BCRP ritonavir.
/P-gp
inhibition by
ciclosporin.
Everolimus Vyrelak T 4.74 27.1 16.1 Co-administration of
ir+ everolimus | (4.29-5.25) | (24.5-30.1) (14.5-17.9)* | Vyrelakir +
0.75 mg ombitas ombitasvir/paritaprevir/
single dose vir/parit s 1.03 1.08 1.14 ritonavir with
aprevir/ dasabuvir | (0.90-1.18) [ (0.98-1.20) (1.05-1.23) | everolimus is not
Kfudiontsn: ritonavi o 0.99 1.02 1.02 recommcndec}{heéhupc i
Effect on r ombitasvir | (0.95-1.03) | (0.99-1.05) 0.99-1.06) | of asignificgnt i ;
everolimus is o 1.22 1.26 1.06 in everoli );msk 2
duets paritaprevir | (1.03-1.43) | (1.07-1.49) | (0.97-1.16) exposures wl;rch catfnébi|
CYP3A4 be proper y ! Eﬂb&P GLHHTI
inhibition by adjusteri
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Medicinal
Product/
Possible

Mechanism
of
Interaction

GIVEN
WITH

EFFECT

ClTlRI

AUC

Ctrnngh

Clinical Comments

ritonavir.

dose strengths.

Sirolimus

0.5 mg single
dose’

Mechanism:
Effect on
sirolimus is
due to
CYP3A4
inhibition by
ritonavir.

Vyrelak
ir +
ombitas
vir/parit
aprevir/
ritonavi
i

1 Sirolimus

6.40
(5.34-7.68)

38.0
(31.5-45.8)

19.6
(16.7-22.9)°

e d
dasabuvir

1.04
(0.89-1.22)

1.07
(0.95-1.22)

1.13
(1.01-1.25)

—

ombitasvir

1.03
(0.93-1.15)

1.02
(0.96-1.09)

1.05
(0.98-1.12)

«—>

paritaprevir

1.18
(0.91-1.54)

1.19
(0.97-1.46)

1.16
(1.00-1.34)

Concomitant use of
sirolimus with
Vyrelakir +
ombitasvir/paritaprevir/
ritonavir is not
recommended unless
the benefits outweigh
the risks (see section
4.4). If sirolimus is
used together with
Vyrelakir +
ombitasvir/paritaprevir/
ritonavir, administer
sirolimus 0.2 mg twice
a week (every 3 or 4
days on the same two
days each week).
Sirolimus blood
concentrations should
be monitored every 4 to
7 days until 3
consecutive trough
levels have shown
stable concentrations of
sirolimus. Sirolimus
dose and/or dosing
frequency should be
adjusted as needed.

5 days after completion
of Vyrelakir +
ombitasvir/paritaprevir/
ritonavir treatment, the
sirolimus dose and
dosing frequency prior
to receiving Vyrelakir +
ombitasvir/paritaprevir/
ritonavir should be
resumed, along with
routine monitoring of
sirolimus blood
concentrations.

Tacrolimus
2 mgsingle
dose’

Mechanism:
Effect on

Vyrelak
ir +
ombitas
vir/parit
aprevir/
ritonavi
r

T

tacrolimus

3.99
(3.21-4.97)

57.1
(45.5-
71.7)

16.6
(13.021.2)

>
dasabuvir

0.85
(0.73-0.98)

0.90
{0.80-1.02)

1.01
{0.91-1.11)

«—r

ombitasvir

0.93
(0.88-0.99)

0.94
(0.89-0.98)

0.94
(0.91-0.96)

Concomitant use of
tacrolimus with
Vyrelakir and
ombitasvir/paritaprevir/
ritonavir is not
recommended unless
the benefits outweigh
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| Medicinal
Product/
Possible
Mechanism
of
Interaction

GIVEN
WITH

EFFECT .

Clrmlgh

Clinical Comments

tacrolimus is
due to
CYP3A4
inhibition by
ritonavir.

! 0.57
paritaprevir | (0.42-0.78)

0.66
(0.54-0.81)

0.73
(0.66-0.80)

the risks (see section
4.4).

If tacrolimus with
Vyrelakir and
ombitasvir/paritaprevir/
ritonavir are used
concomitantly,
tacrolimus should not
be administered on the
day Vyrelakir and
ombitasvir/paritaprevir/
ritonavir are initiated.
Beginning the day after
Vyrelakir and
ombitasvir/paritaprevir/
ritonavir are initiated;
reinitiate tacrolimus at
a reduced dose based
on tacrolimus blood
concentrations. The
recommended
tacrolimus dosing is
0.5 mg every 7 days.

Tacrolimus whole
blood concentrations
should be monitored
upon initiation and
throughout co-
administration with
Vyrelakir and
ombitasvir/paritaprevir/
ritonavir and the dose
and/or dosing
frequency should be
adjusted as needed.
Upon completion of
Vyrelakir and
ombitasvir/paritaprevir/
ritonavir treatment, the
appropriate dose and
dosing frequency of
tacrolimus should be
guided by assessment
of tacrolimus blood
concentrations.

IRON CHELATORS

Deferasirox

Vyrelak
ir +

ombitas
vir/parit
aprevir/
ritonavi

r

Not studied. Expected:

1T dasabuvir

Deferasirox may
increase dasabuvir
exposures and should be
used with caution.

"Biodaprachrrikass’
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Medicinal GIVEN | EFFECT 2 ma AUC Clrsiigh Clinical Comments
Product/ WITH
Possible
Mechanism
of

Interaction

MEDICINAL PRODUCTS USED IN MULTIPLE SCLEROSIS

Teriflunomid | Vyrelak | Not studied. Expected: Teriflunomide may

2 ir + increase dasabuvir
ombitas | + dasabuvir exposures and should be
vir/parit used with caution.
aprevir/t
itonavir

OPIOIDS

Methadone Vyrelak — R- 1.04 1.05 0.94 No dose adjustment is
ir + Methadone | (0.98-1.11) | (0.98-1.11) (0.87-1.01) | necessary for

20-120 mg ombitas > S- 0.99 0.99 0.86 methadone and

once daily® vir/parit | Methadone | (0.91-1.08) | (0.89-1.09) (0.76-0.96) | Vyrelakir +
apiEYL — ombitasvir/paritaprevir and dasabuvir (based on the | ombitasvir/paritaprevir/
i cross-study comparison) ritonavir.

buprenorphin | Vyrelak T bu- 2.18 2.07 3:12 No dose adjustment is

e/ naloxone ir + prenorphine | (1.78-2.68) | (1.78-2.40) (2.29-4.27) necessary for

4-24 mg/1- ombitas 1 norbu- 2.07 1.84 2.10 buprenorphine/naloxon

6 mg once vir/parit | prenorphine | (1.42-3.01) | (1.30-2.60) | (1.49-2.97) | eand Vyrelakir +

daily® aprevir/t ™37 o loxone 1.18 1.28 NA ombitasvir/paritaprevir/
Honavie (0.81-1.73) | (0.92-1.79) ritonavir.

Mechanism: «» ombitasvir /paritaprevir and dasabuvir (based on the

CYP3A4 cross-study comparison)

inhibition by
ritonavir and
UGT
inhibition by
paritaprevir,
ombitasvir
and
dasabuvir.

MUSCLE RELAXANTS

Carisoprodol | Vyrelak | | 0.54 0.62 NA No dose adjustment

250 mg irt Carisoprodol | (0.47-0.63) | (0.55-0.70) required for

single dose ombitas - carisoprodol; increase
vir/parit | < dasabuvir 0.96 1.02 1.00 dose if clinically

e ?lpi'e\«’.ll.'fr (0.91-1.01) (0.97-1.07) (0.92-1.10) s dicated

CYP2C19 BT e 0.98 0.95 0.96

; ; ombitasvir (0.92-1.04) | (0.92-0.97) | (0.92-0.99)

I0tcHon by - 0.88 0.96 .14

] paritaprevir | (0.75-1.03) | (0.85-1.08) | (1.02-1.27)

Cyclobenzap | Vyrelak | | 0.68 0.60 NA No dose adjustment for

rine 5 mg it cyclobenzap | (0.61-0.75) | (0.53-0.68) cyclobenzaprine

single dose ombitas | rine required; increase dose
vir/parit | «, dasabuvir 0.98 1.01 1;13 if clinically indicated.

Mechanism: aprevir/r (0.90-1.07) | (0.96-1.06) [ (1.07-1.18)

decrease WREET [es 0.98 1.00 1.01

possibly due ombitasvir (0.92-1.04) | (0.97-1.03) | (0.98-1.04)

to CYP1A2 - 1.14 113 1.13

induction by paritaprevir | (0.99-1.32) | (1.00-1.28) | (1.01-1.25)

ritonavir

NARCOTIC ANALGESICS ‘

Paracetamol | Vyrelak | « 1.02 117 NA No dose adjustment is® |. ;

(given as ir + Paracetamol | (0.89-1.18) (1.09- necessary for &

fixed dose ombitas 1.26) paracetamol W t

hydrocodone | Vir/parit | s dasabuvir 1.13 1.12 1.16 administered with &

/paracetamol | aprevir/r (1.01- (1.05- | (1.08-125) | Vyrelakir+ §:= 2%

7 j;:
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Medicinal GIVEN EFFECT G- AUC Civeagh Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
) itonavir 1.26) 1.19) ombitasvir/paritaprevir/
“ 0.97 ritonavir.
300 mg ombitasvir 1.01 (0.93- 0.93
single dose (0.93-1.10) 1.02) (0.90-0.97)
= 1.01 1.03 1.10
paritaprevir | (0.80-1.27) | (0.89- (0.97-1.26)
1.18)
Hydrocodone | Vyrelak | © 1.27 1.90 NA A reduction of
(as givenina | ir+ hydrocodone hydrocodone dose by
fixed-dose o;nbita:s (1.14- (1.72- 50% and/or clinical
hydrocodone | Vir/parit 1.40) 2.10) monitoring should be
/paracetamol aprevir/r ' ' considered when
) e administered with
Changes for dasabuvir and ombitasvir, paritaprevir Vyrelakir + _
5 mg single are the same as shown for paracetamol above ombitasvir/paritaprevir
dose /ritonavir.
Mechanism:
CYP3A4
inhibition by
ritonavir

PROTON PUMP INHIBITORS

Omeprazole | Vyrelak ! 0.62 0.62 NA If clinically indicated,
40 mg once ir + omeprazole | (0.48-0.80) | (0.51-0.75) higher doses of
daily ombitas o 1.13 1.08 1.05 omeprazole should be
vir/parit | dasabuvir | (1.03-1.25) | (0.98-1.20) | (0.93-1.19) | used.
Mechanism: aprevir/r — 1.02 1.05 1.04 No dose adjustment
CYP2C19 Homavir | bitasvir | (0.95-1.09) | (0.98-1.12) | (0.98-1.11) | needed for Vyrelakir +
induction by o 1.19 1.18 0.92 ombitasvir/paritaprevir/
ritonavir. paritaprevir | (1.04-1.36) | (1.03-1.37) | (0.76-1.12) | ritonavir.
Esomeprazol Not studied. Expected: If clinically indicated,
e Vyrelak | | esomeprazole, lansoprazole higher doses of
ir + esomeprazole/lansopraz
Lansoprazole ombitas ole may be needed.
vir/parit
. aprevir/r
Mechanism: itonavir
CYP2C19
induction by
ritonavir.
SEDATIVES / HYPNOTICS
Zolpidem Vyrelak > 0.94 0.95 NA No dose adjustment is
5 mg single ir + zolpidem | (0.76-1.16) | (0.74-1.23) necessary for zolpidem,
dose ombitas
ViR pR - 0.93 0.95 0.92 No dose adjustment
?‘tprev'f/' dasabuvir | (0.84-1.03) | (0.84-1.08) | (0.83-1.01) | needed for Vyrelakir +
—— “ 1.07 1.03 1.04 ombitasvir/paritaprevir/
ombitasvir | (1.00-1.15) | (1.00-1.07) (1.00-1.08) | ritonavir.
J 0.63 0.68 1.23
paritaprevir | (0.46-0.86) | (0.55-0.85) (1.10-1.38)
Diazepam Vyrelak | |diazepam 1.18 0.78 NA No dose adjustment __ccfesre,
ir + (1.07-1.30) | (0.73-0.82) required for diazepam;:
2 mg single | ombitas | | 1.10 0.56 NA increase dose jf",
vir/parit | nordiazepam | (1.03-1.19) | (0.45-0.70)
Aprevitls - 1.05 1.01 1.05
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Medicinal GIVEN EFFECT i AUC Ciiish Clinical Comments
Product/ WITH
Possible
Mechanism
of
Interaction
dose itonavir dasabuvir | (0.98-1.13) | (0.94-1.08) (0.98-1.12)
- 1.00 0.98 0.93
Mechanism: ombitasvir | (0.93-1.08) [ (0.93-1.03) | (0.88-0.98)
CYP2C19 — 0.95 0.91 0.92
induction by paritaprevir | (0.77-1.18) | (0.78-1.07) (0.82-1.03)
ritonavir
Alprazolam Vyrelak ) 1.09 1.34 NA Clinical monitoring of
0.5 mg single | ir + alprazolam | (1.03-1.15) | (1.15-1.55) patients is
dose ombitas — 0.93 0.98 1.00 recommended. A
vir/parit | dasabuvir | (0.83-1.04) | (0.87-1.11) | (0.87-1.15) | decrease in alprazolam
Mechanism: | 2Previrr PN 0.98 1.00 0.98 dose can be considered
CYP3A4 onavir | mbitasvir | (0.93-1.04) | (0.96-1.04) | (0.93-1.04) | based on clinical
inhibition by « 0.91 0.96 1.12 response.
ritonavir. paritaprevir | (0.64-1.31) | (0.73-1.27) (1.02-1.23)
No dose adjustment
needed for Vyrelakir +
ombitasvir/paritaprevir/
ritonavir.
THYROID HORMONES
Levothyroxin | Vyrelak | Not studied. Expected: Clinical monitoring and
e ir+ dose adjustment may be
ombitas | 1 levothyroxine required for
Mechanism: | vir/parit levothyroxine.
UGTI1A1 aprevir/r
inhibition by | 'onavir
paritaprevir,
ombitasvir
and
dasabuvir.
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Medicinal GIVEN | EFFECT [ @ AUC Cieongh Clinical Comments
Product/ WITH
Possible

Mechanism
of

Interaction

1. Lopinavir/ritonavir 800/200 mg once daily (administered in the evening) was also administered with
dasabuvir with ombitasvir/paritaprevir/ritonavir. The effect on Cp and AUC of DAAs and lopinavir
was similar to that observed when lopinavir/ritonavir 400/100 mg twice daily was administered with
dasabuvir and ombitasvir/paritaprevir/ritonavir.

2. Rilpivirine was also administered with food in the evening and 4 hours after dinner with Vyrelakir +
ombitasvir/paritaprevir/ritonavir in the study. The effect on rilpivirine exposures was similar to that
observed when rilpivirine was administered in the morning with food with Vyrelakir +
ombitasvir/paritaprevir/ritonavir.

3. Ciclosporin 100 mg dosed alone and 30 mg administered with Vyrelakir +
ombitasvir/paritaprevir/ritonavir. Dose normalized cyclosporine ratios are shown for interaction with
Vyrelakir + ombitasvir/paritaprevir/ritonavir.

4. C,»:= concentration at 12 hours following single dose of everolimus.

5. Sirolimus 2 mg was dosed alone, 0.5 mg administered with Vyrelakir +

ombitasvir/paritaprevir/ritonavir. Dose normalized sirolimus ratios are shown for interaction with
ombitasvir/paritaprevir/ritonavir + Vyrelakir.

6. C,q=concentration at 24 hours following single dose of cyclosporine, tacrolimus or sirolimus.

7. Tacrolimus 2 mg was dosed alone and 2 mg was administered with Vyrelakir +
ombitasvir/paritaprevir/ritonavir. Dose normalized tacrolimus ratios are shown for interaction with
Vyrelakir + ombitasvir/paritaprevir/ritonavir.

8. Dose normalised parameters reported for methadone, buprenorphine and naloxone.

Note: Doses used for Vyrelakir + ombitasvir/paritaprevir/ritonavir were: ombitasvir 25 mg paritaprevir 150 mg,
ritonavir 100 mg, once daily and dasabuvir 400 mg twice daily or 250 mg twice daily. The dasabuvir exposures
obtained with the 400 mg formulation and the 250 mg tablet are similar. Vyrelakir +
ombitasvir/paritaprevir/ritonavir was administered as multiple doses in all the drug interaction studies except
the drug interaction studies with carbamazepine, gemfibrozil, ketoconazole, and
sulfamethoxazole/trimethoprim.

Paediatric population

Drug interaction studies have only been performed in adults.
4.6  Fertility, pregnancy and lactation

Women of childbearing potential /contraception in males and females

Extreme caution must be taken to avoid pregnancy in female patients and female partners of male
patients when Vyrelakir is used with ribavirin. Significant teratogenic and/or embryocidal effects have
been demonstrated in all animal species exposed to ribavirin; therefore, ribavirin is contraindicated in
women who are pregnant and in the male partners of women who are pregnant. Refer to the Summary
of Product Characteristics for ribavirin for additional information.

Female patients: Women of childbearing potential should not receive ribavirin unless they are using
an effective form of contraception during treatment with ribavirin and for 4 months after treatment. o=

Male patients and their female partners: Either male patients or their female partners of child ;fémug

potential must use a form of effective contraception during treatment with ribavirin and for 7 months £005L . E

2 Motk S
after treatment. g5 l}?@:f@ﬁﬁ{ -
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Ethinylestradiol is contraindicated in combination with Vyrelakir (see section 4.3). See additional
information on specific hormonal contraceptives in sections 4.3 and 4.4.

Pregnancy

There are very limited data from the use of Vyrelakir in pregnant women. Animal studies do not
indicate direct or indirect harmful effects with respect to reproductive toxicity (see section 5.3). As a
precautionary measure, it is preferable to avoid the use of Vyrelakir during pregnancy.

If ribavirin is co-administered with Vyrelakir and ombitasvir/paritaprevir/ritonavir, the
contraindications regarding use of ribavirin during pregnancy apply (see also the Summary of Product
Characteristics of ribavirin).

Breast-feeding

It is not known whether dasabuvir and metabolites are excreted in human breast milk. Available
pharmacokinetic data in animals have shown excretion of dasabuvir and metabolites in milk (see
section 5.3). Because of the potential for adverse reactions from the medicinal product in breastfed
infants, a decision must be made whether to discontinue breastfeeding or discontinue treatment with
Vyrelakir, taking into account the importance of the therapy to the mother. Patients receiving ribavirin
should also refer to the Summary of Product Characteristics of ribavirin.

Fertility

No human data on the effect of dasabuvir on fertility are available. Animal studies do not indicate
harmful effects on fertility (see section 5.3).

4.7  Effects on ability to drive and use machines

Patients should be informed that fatigue has been reported during treatment with Vyrelakir in
combination with ombitasvir/paritaprevir/ritonavir and ribavirin (see section 4.8).

4.8 Undesirable effects

Summary of the safety profile

The safety summary is based on pooled data from phase 2 and 3 clinical trials in more than 2,600
subjects who received Vyrelakir and ombitasvir/paritaprevir/ritonavir with or without ribavirin.

In subjects receiving Vyrelakir and ombitasvir/paritaprevir/ritonavir with ribavirin, the most
commonly reported adverse reactions (greater than 20% of subjects) were fatigue and nausea. The
proportion of subjects who permanently discontinued treatment due to adverse reactions was 0.2%
(5/2,044) and 4.8% (99/2,044) of subjects had ribavirin dose reductions due to adverse reactions.

In subjects receiving Vyrelakir and ombitasvir/paritaprevir/ritonavir without ribavirin, adverse events
typically associated to ribavirin (e.g. nausea, insomnia, anaemia) were less frequent and no subjects
(0/588) permanently discontinued treatment due to adverse reactions.

The safety profile of Vyrelakir and ombitasvir/paritaprevir/ritonavir was similar in patients without
cirrhosis, and with compensated cirrhosis, with exception of increased rates of transient

hyperbilirubinemia when ribavirin was part of the regimen.

Tabulated list of adverse reactions

Table 3 lists adverse reactions for which a causal relationship between dasabuvir, in combinatj _-;@@53’ g
ombitasvir/paritaprevir/ritonavir, with or without ribavirin, and the adverse event is at least iiflr:
26
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reasonable possibility. The majority of adverse reactions presented in Table 3 were of grade 1 severity
in Vyrelakir- and ombitasvir/paritaprevir/ritonavir-containing regimens.

The adverse reactions are listed below by system organ class and frequency. Frequencies are defined
as follows: very common (>1/10), common (=1/100 to <1/10), uncommon (=1/1,000 to <1/100), rare
(=1/10,000 to <1/1,000) or very rare (<1/10,000).

Table 3. Adverse reactions identified with Vyrelakir in combination with
ombitasvir/paritaprevir/ritonavir or ombitasvir/paritaprevir/ritonavir and ribavirin

Vyrelakir and Vyrelakir and
ombitasvir/paritaprevir/ritonavir ombitasvir/paritaprevir/ritonavir

Frequency + pibavirin®
N =2,044 N =588
Blood and lymphatic system disorders
Common Anaemia I
Psvchiatric disorders
Very common ] Insomnia l
Gastrointestinal disorders
Very common | Nausea |
Skin and subcutaneous tissue disorders
Very common Pruritus
Common Pruritus
Rare angioedema angioedema
General disorders and administration and administration site conditions
Asthenia
Very common
Fatigue

*Data set includes all genotype 1-infected subjects in Phase 2 and 3 trials including subjects with cirrhosis. Note:
For laboratory abnormalities refer to Table 4.

Description of selected adverse reactions

Laboratory abnormalities
Changes in selected laboratory parameters are described in Table 4. A side-by-side tabulation is

provided to simplify presentation; direct comparisons should not be made across trials that differ in
trial designs.
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Table 4. Selected treatment emergent laboratory abnormalities

SAPPHIRE I and IT PEARL IL, II1, and IV TURQUOISE 11
(subjects with cirrhosis)
Vyrelakir and Vyrelakir and Vyrelakir and
ombitasvir/paritaprevir | ombitasvir/paritaprevir | ombitasvir/paritaprevir
Laboratory parameters | /ritonavir + ribavirin /ritonavir /ritonavir + ribavirin
12 weeks 12 weeks 12 or 24 weeks
N=770 N =509 N =380
n (%) n (%) n (%)
ALT
>5-20 x ULN* (Grade 3) 6/765 (0.8%) 1/509 (0.2%) 4/380 (1.1%)
>20 x ULN (Grade 4) 3/765 (0.4%) 0 2/380 (0.5%)
Haemoglobin
<100-80 g/L (grade 2) 41/765 (5.4%) 0 30/380 (7.9%)
<80-65 g/L (grade 3) 1/765 (0.1%) 0 3/380 (0.8%)
<65 g/L (Grade 4) 0 0 1/380 (0.3%)
Total bilirubin
>3-10 = ULN (grade 3) 19/765 (2.5%) 2/509 (0.4%) 37/380 (9.7%)
>10 x ULN (grade 4) 1/765 (0.1%) 0 0
*ULN: Upper Limit of Normal

Serum ALT elevations

In a pooled analysis of clinical trials with Vyrelakir and ombitasvir/paritaprevir/ritonavir with and
without ribavirin, 1% of subjects experienced serum ALT levels greater than 5 times the upper limit of
normal (ULN) after starting treatment. As the incidence of such elevations was 26% among women
taking a concomitant ethinylestradiol-containing medicine, such medicinal products are
contraindicated with Vyrelakir and ombitasvir/paritaprevir/ritonavir. No increase in incidence of ALT
elevations was observed with other types of systemic estrogens commonly used for hormone
replacement therapy (e.g., estradiol and conjugated estrogens). ALT elevations were typically
asymptomatic, generally occurred during the first 4 weeks of treatment (mean time 20 days, range 8-
57 days) and most resolved with ongoing therapy. Two patients discontinued Vyrelakir and
ombitasvir/paritaprevir/ritonavir due to elevated ALT, including one on ethinylestradiol. Three
interrupted Vyrelakir and ombitasvir/paritaprevir/ritonavir for one to seven days, including one on
ethinylestradiol. The majority of these ALT elevations were transient and assessed as related to
Vyrelakir and ombitasvir/paritaprevir/ritonavir. Elevations in ALT were generally not associated with
bilirubin elevations. Cirrhosis was not a risk factor for elevated ALT (see section 4.4).

Serum bilirubin elevations

Transient elevations in serum bilirubin (predominantly indirect) were observed in subjects receiving
Vyrelakir and ombitasvir/paritaprevir/ritonavir with ribavirin, related to the inhibition of the bilirubin
transporters OATP1B1/1B3 by paritaprevir and ribavirin-induced haemolysis. Bilirubin elevations
occurred after initiation of treatment, peaked by study Week 1, and generally resolved with ongoing
therapy. Bilirubin elevations were not associated with aminotransferase elevations. The frequency of
indirect bilirubin elevations was lower among subjects who did not receive ribavirin.

Liver transplant recipients

The overall safety profile in HC V-infected transplant recipients who were administered Vyrelakir and
ombitasvir/paritaprevir/ritonavir and ribavirin (in addition to their immunosuppressant medicinal

products) was similar to subjects treated with Vyrelakir and ombitasv1r/pantaprev1r/ntonav1r and(« i
ribavirin in phase 3 clinical trials, although some adverse reactions were increased in frequencyy £10 £k
subjects (29.4%) had at least one post baseline haemoglobin value of less than 10 g/dL. 10 of 34 QAL
subjects (29.4%) dose modified ribavirin due to decrease in haemoglobin and 2.9% (1/34) hadsan ’
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interruption of ribavirin. Ribavirin dose modification did not impact SVR rates. 5 subjects required
erythropoietin, all of whom initiated ribavirin at the starting dose of 1000 to 1200 mg daily. No subject
received a blood transfusion.

HIV/HCV co-infected patients

The overall safety profile in HCV/HIV-1 co-infected subjects was similar to that observed in HCV
mono-infected subjects. Transient elevations in total bilirubin >3 x ULN (mostly indirect) occurred in
17 (27.0%) subjects; 15 of these subjects were receiving atazanavir. None of the subjects with
hyperbilirubinemia had concomitant elevations of aminotransferases.

Post Marketing Adverse Reactions

Hepatobiliary Disorders: Hepatic decompensation, hepatic failure have been observed during
treatment with Vyrelakir with ombitasvir/paritaprevir/ritonavir, with or without ribavirin (see section
4.4). The frequency of these events is unknown.

Paediatric population

The safety of Vyrelakir in children and adolescents aged < 18 years has not yet been established. No
data are available.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reportin
listed in Appendix V.

4.9 Overdose
The highest documented single dose of dasabuvir administered to healthy volunteers was 2 g. No
study drug-related adverse reactions or clinically significant laboratory abnormalities were observed.

In case of overdose, it is recommended that the patient be monitored for any signs or symptoms of
adverse reactions or effects and appropriate symptomatic treatment instituted immediately.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Antivirals for systemic use; direct-acting antivirals, ATC code: JOSAX16

Mechanism of action

Dasabuvir is a non-nucleoside inhibitor of the HCV RNA-dependent RNA polymerase encoded by the
NSS5B gene, which is essential for replication of the viral genome.

Co-administration of dasabuvir with ombitasvir/paritaprevir/ritonavir combines three direct-acting
antiviral agents with distinct mechanisms of action and non-overlapping resistance profiles to target
HCYV at multiple steps in the viral lifecycle. Refer to the Summary of Product Characteristics of
ombitasvir/paritaprevir/ritonavir for its pharmacological properties.

Activity in cell culture and biochemical studies

The ECs, of dasabuvir against genotype 1a-H77 and 1b-Conl strains in HCV replicon cefl

assays was 7.7 and 1.8 nM, respectively. The replicon activity of dasabuvir was attenua -(ﬂ %a %mm“
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fold in the presence of 40% human plasma. The mean ECs of dasabuvir against replicons containing
NS5B from a panel of treatment-naive genotype la and 1b isolates in the HCV replicon cell culture
assay was 0.77 nM (range 0.4 to 2.1 nM; n=11) and 0.46 nM (range 0.2 to 2 nM; n=10), respectively.
In biochemical assays, dasabuvir inhibited a panel of genotype la and b polymerases with a mean
Cso value of 4.2 nM (range 2.2 to 10.7 nM; n=7).

The M1 metabolite of dasabuvir had ECs; values of 39 and 8 nM against genotype 1a-H77 and 1b-
Conl strains in HCV replicon cell culture assays, respectively, and the activity of the M1 metabolite
was attenuated 3- to 4-fold in the presence of 40% human plasma. Dasabuvir had reduced activity in
biochemical assays against NS5B polymerases from HCV genotypes 2a, 2b, 3a and 4a (ICs, values
ranging from 900 nM to >20 pM).

Resistance
In cell culture

Resistance to dasabuvir conferred by variants in NS5B selected in cell culture or identified in Phase 2b
and 3 clinical trials were phenotypically characterised in the appropriate genotype la or 1b replicons.

In genotype la, substitutions C316Y, M414T, Y448H, A553T, G5548, S556G/R, and Y561H in HCV
NSS5B reduced susceptibility to dasabuvir. In the genotype la replicon, the activity of dasabuvir was
reduced 21- to 32-fold by the M414T, S556G or Y561H substitutions; 152- to 261-fold by the A553T,
G554S or S556R substitutions; and 1472- and 975-fold by the C316Y and Y448H substitutions,
respectively. G558R and D559G/N were observed as treatment-emergent substitutions but the activity
of dasabuvir against these variants could not be evaluated due to poor replication capacity. In genotype
1b, substitutions C316N, C316Y, M414T, Y448H, and S556G in HCV NS5B reduced susceptibility to
dasabuvir. The activity of dasabuvir was reduced by 5- and 11-fold by C316N and S556G,
respectively; 46-fold by M4 14T or Y448H; and 1569-fold by the C316Y substitutions in the genotype
1b replicon. Dasabuvir retained full activity against replicons containing substitutions S282T in the
nucleoside binding site, M423T in the lower thumb site, and P495A/S, P496S or V499A in the upper
thumb site.

Effect of baseline HCV substitutions/polymorphisms on trealment response

A pooled analysis of subjects with genotype 1 HCV infection, who were treated with dasabuvir,
ombitasvir and paritaprevir with or without ribavirin in Phase 2b and 3 clinical trials, was conducted to
explore the association between baseline NS3/4A, NSSA or NS5B substitutions/polymorphisms and
treatment outcome in these recommended regimens.

In the greater than 500 genotype la baseline samples in this analysis, the most frequently observed
resistance-associated variants were M28V (7.4%) in NS5A and S556G (2.9%) in NS5B. Q80K,
although a highly prevalent polymorphism in NS3 (41.2% of samples), confers minimal resistance to
paritaprevir. Resistance-associated variants at amino acid positions R155 and D168 in NS3 were rarely
observed (less than 1%) at baseline. In the greater than 200 genotype 1b baseline samples in this
analysis, the most frequently observed resistance-associated variants observed were Y93H (7.5%) in
NS5A, and C316N (17.0%) and S556G (15%) in NS5B. Given the low virologic failure rates observed
with recommended treatment regimens for HCV genotype la- and 1b-infected subjects, the presence
of baseline variants appears to have little impact on the likelihood of achieving SVR.

In clinical studies

Of the 2,510 HCV genotype 1 infected subjects who were treated with regimens containing dasabuvir,
ombitasvir and paritaprevir with or without ribavirin (for 8, 12 or 24 weeks) in Phase 2b and 3 clinical
trials, a total of 74 subjects (3%) experienced virologic failure (primarily post-treatment relapse).«~
Treatment-emergent variants and their prevalence in these virologic failure populations are show
Table 5. In the 67 genotype 1a infected subjects, NS3 variants were observed in 50 subjects,@ﬁ%ﬁ

variants were observed in 46 subjects, NS5B variants were observed in 37 subjects, and treﬁtmﬁghmﬁiéﬁf
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emergent variants were seen in all 3 drug targets in 30 subjects. In the 7 genotype 1b infected subjects,
treatment-emergent variants were observed in NS3 in 4 subjects, in NSSA in 2 subjects, and in both
NS3 and NS5A in 1 subject. No genotype 1b infected subjects had treatment-emergent variants in all 3
drug targets.

Table 5. Treatment-emergent amino acid substitutions in the pooled analysis of Vyrelakir and
ombitasvir/paritaprevir/ritonavir, with and without RBV regimens in Phase 2b and Phase 3
clinical trials (N=2510)

Genotype la Genotype 1b
N=67" N=7
Target | Emergent amino acid substitutions” %o (n) % (n)
NS3 V55I° 6 (4) -
YS6H® 9(6) | 42.9 3)°
1132V° e =
R155K 13.4(9) -
D168A 6(4) -
D168V 50.7 (34) 42.9(3)°
D168Y 7.5 (5)
V36A°, V36M°, F43L°, D168H, E357K" <5% =
NSSA | M2sT  1209(14) ]
QIR* 1403 -
Y93H il 286(2)
H58D, H58P, Y93N <5% --
NSsB | ASS3T |61 () T ——
S556G 133322 --
C316Y, M414T, G5548, S556R, G558R, < 5% -
D559G, D559N, Y561H

a. Observed in at least 2 subjects of the same subtype.

b. N=66 for the NS5B target.

¢. Substitutions were observed in combination with other emergent substitutions at NS3 position R155 or
D168.

d. Observed in combination in genotype 1b-infected subjects.

e. Observed in combination in 6% (4/67) of the subjects.

Note: The following variants were selected in cell culture but were not treatment-emergent: NS3 variants

A156T in genotype la, and R155Q and D168H in genotype 1b; NS5A variants Y93C/H in genotype la, and

L31F/V or Y93H in combination with L28M, L31F/V or P38S in genotype 1b; and NS5B variants Y448H

in genotype la, and M414T and Y448H in genotype 1b.

Persistence of resistance-associated substitutions

The persistence of dasabuvir, ombitasvir and paritaprevir resistance-associated amino acid
substitutions in NS5B, NS5A and NS3, respectively, was assessed in genotype la-infected subjects in
Phase 2b trials. Dasabuvir treatment-emergent variants M4 14T, G5548, 8556G, G558R or D559G/N
in NS5B were observed in 34 subjects. Ombitasvir treatment-emergent variants M28T, M28V or
Q30R in NS5A were observed in 32 subjects. Paritaprevir treatment-emergent variants V36A/M,
R155K or D168V were observed in NS3 in 47 subjects.

NS3 variants V36A/M and R155K and NS5B variants M4 14T and S556G remained detectable at post-
treatment Week 48, whereas NS3 variant D168V and all other NS35B variants were not observed at
post-treatment Week 48. All treatment-emergent variants in NS5A remained detectable at post-
treatment Week 48. Due to high SVR rates in genotype 1b, trends in persistence of treatment-emergent
variants in this genotype could not be established.

The lack of detection of virus containing a resistance-associated substitution does not mdlcatgth tl[le.
resistant virus is no longer present at clinically significant levels. The long-term clinical 1mp=a t of the™ -
emergence or persistence of virus containing Vyrelakir and ombltaswr/pantaprewr/r:tona&’
resistance-associated substitutions on future treatment is unknown.
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Cross-resistance

Cross-resistance is expected among NS5A inhibitors, NS3/4A protease inhibitors, and non-nucleoside
NS5B inhibitors by class. The impact of prior dasabuvir, ombitasvir, or paritaprevir treatment
experience on the efficacy of other NS5A inhibitors, NS3/4A protease inhibitors, or NS5B inhibitors
has not been studied.

Clinical efficacy and safety

The efficacy and safety of Vyrelakir in combination with ombitasvir/paritaprevir/ritonavir with and
without ribavirin was evaluated in eight Phase 3 clinical trials, including two trials exclusively in
subjects with compensated cirrhosis (Child-Pugh A), in over 2,360 subjects with genotype 1 chronic
hepatitis C infection as summarised in Table 6.

Table 6. Phase 3 global multicentre trials conducted with Vyrelakir and
ombitasvir/paritaprevir/ritonavir with or without ribavirin (RBV).

Number of HCY genotype

subjects treated (GT)
Treatment-naive, without cirrhosis
Arm A: Vyrelakir and

SAPPHIRE 1 631 GTI ombitasvir/paritaprevir/ritonavir + RBV
Arm B: Placebo
Arm A: Vyrelakir and
ombitasvir/paritaprevir/ritonavir + RBV

Trial Summary of study design

PEARLAN 419 gt Arm B: Vyrelakir and
ombitasvir/paritaprevir/ritonavir
Arm A: Vyrelakir and
ombitasvir/paritaprevir/ritonavir + RBV
PEAEL IV 3 HTia Arm B: Vyll‘)elakifand
ombitasvir/paritaprevir/ritonavir
GARNET 166 GTlb Vyrelakir and
(open-label) ombitasvir/paritaprevir/ritonavir (8 weeks)

Peginteferon+ribavirin-experienced, without cirrhosis

Arm A: Vyrelakir and

SAPPHIRE II 394 GT1 ombitasvir/paritaprevir/ritonavir + RBV
Arm B: Placebo
Arm A: Vyrelakir and
PEARL II 179 GT1b ombitasvir/paritaprevir/ritonavir + RBV
(open-label) Arm B: Vyrelakir and

ombitasvir/paritaprevir/ritonavir
Treatment-naive and peginterferon+ribavirin-experienced, with compensated cirrhosis

Arm A: Vyrelakir and

ombitasvir/paritaprevir/ritonavir + RBV

TURQUOISE 11 (12 weeks)
(open-label) 38 Gl Arm B: Vyrelakir and
ombitasvir/paritaprevir/ritonavir + RBV
(24 weeks)
Vyrelakir and
P 60 GTIb ombitasvir/paritaprevir/ritonavir (12
(open-label)
weeks)

In all eight trials, the Vyrelakir dose was 250 mg twice daily and the ombitasvir/paritaprevir/ritonavir
dose was 25 mg/150 mg/100 mg once daily. For subjects who received ribavirin, the ribavirin dose
was 1000 mg per day for subjects weighing less than 75 kg or 1200 mg per day for subjects \gﬂighi\ﬁgﬁ
greater than or equal to 75 kg. e

Sustained virologic response (SVR) was the primary endpoint to determine the HCV cuf.{"érggg in thetdi .
Phase 3 studies and was defined as unquantifiable or undetectable HCV RNA 12 weeks, aftef g RHid20TKM3 |
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of treatment (SVR 12). Treatment duration was fixed in each trial and was not guided by subjects’
HCV RNA levels (no response guided algorithm). Plasma HCV RNA values were measured during
the clinical trials using the COBAS TagMan HCV test (version 2.0), for use with the High Pure
System (except GARNET which used COBAS AmpliPrep/COBAS TagMan HCV Test v2.0). The
High Pure system assay had a lower limit of quantification (LLOQ) of 25 IU per mL and the
AmpliPrep assay had a LLOQ of 15 U per mL.

Clinical trials in treatment-naive adults

SAPPHIRE-I — genotype 1, treatment-naive

SAPPHIRE-I was a randomised, global multicentre, double-blind, placebo-controlled trial conducted
in 631 treatment-naive adults with genotype 1 chronic hepatitis C virus infection without cirrhosis.
Vyrelakir and ombitasvir/paritaprevir/ritonavir were given for 12 weeks of treatment in combination
with ribavirin. Subjects randomised to the placebo arm received placebo for 12 weeks, after which
they received open-label Vyrelakir and ombitasvir/paritaprevir/ritonavir in combination with ribavirin
for 12 weeks.

Treated subjects (N=631) had a median age of 52 years (range: 18 to 70); 54.5% were male; 5.4%
were Black; 16.2% had a body mass index of at least 30 kg/m’; 15.2% had a history of depression or
bipolar disorder; 69.3% had IL28B non-CC genotype; 79.1% had baseline HCV RNA levels of at least
800,000 IU/mL; 15.4% had portal fibrosis (F2) and 8.7% had bridging fibrosis (F3); 67.7% had HCV
genotype la infection; 32.3% had HCV genotype 1b infection.

Table 7 shows the SVR 12 rates for genotype 1-infected, treatment-naive subjects receiving Vyrelakir
and ombitasvir/paritaprevir/ritonavir in combination with ribavirin for 12 weeks in SAPPHIRE-I.

Table 7. SVR12 for genotype 1-infected treatment-naive subjects in SAPPHIRE-I

Vyrelakir and
ombitasvir/paritaprevir/ritonavir with RBV

Treatment outcome for 12 weeks

n/N %o 95% CI

Overall SVR12 456/473 96.4 94.7,98.1

HCYV genotype la 308/322 95.7 93.4,97.9

HCV genotype 1b 148/151 98.0 95.8, 100.0
Outcome for subjects without SVR12

On-treatment VF* 1/473 0.2

Relapse 7/463 1.5

Other” 9/473 1.9

a. Confirmed HCV > 25 IU/mL after HCV RNA < 25 IU/mL during treatment, confirmed 1 log; [U/mL
increase in HCV RNA from nadir, or HCV RNA persistently > 25 [U/mL with at least 6 weeks of treatment.

b. Other includes early drug discontinuation not due to virologic failure and missing HCV RNA values in the
SVRI2 window.

No subjects with HCV genotype 1b infection experienced on-treatment virologic failure and one
subject with HCV genotype 1b infection experienced relapse.

PEARL-III — genotype 1b, treatment-naive

PEARL-III was a randomised, global multicentre, double-blind, controlled trial conducted in 419
treatment-naive adults with genotype 1b chronic hepatitis C virus infection without cirrhosis. Subjects
were randomised in a 1:1 ratio to receive Vyrelakir and ombitasvir/paritaprevir/ritonavir with or
without ribavirin for 12 weeks of treatment.

Treated subjects (N=419) had a median age of 50 years (range: 19 to 70); 45.8% were male;__;{S}?
were Black; 16.5% had a body mass index of at least 30 kg/m’; 9.3% had a history of depressi
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bipolar disorder; 79.0% had IL28B non-CC genotype: 73.3% had baseline HCV RNA of at least
800,000 [U/mL; 20.3% had portal fibrosis (F2) and 10.0% had bridging fibrosis (F3).

Table 8 shows the SVR 12 rates for genotype 1b-infected, treatment-naive subjects who received
Vyrelakir and ombitasvir/paritaprevir/ritonavir with or without ribavirin for 12 weeks in PEARL 111
In this study, Vyrelakir and ombitasvir/paritaprevir/ritonavir without ribavirin had similar SVR12 rates
(100%) compared to Vyrelakir and ombitasvir/paritaprevir/ritonavir with ribavirin (99.5%).

Table 8. SVR12 for genotype 1b-infected treatment-naive subjects in PEARL III

Vyrelakir and ombitasvir/paritaprevir/ritonavir for 12 weeks

Treatment outcome With RBV Without RBV

n/N % 95% CI n/N % 95% CI
Overall SVR12 209/210 99.5  98.6,100.0  209/209 100  98.2,100.0
Qutcome for subjects without SVR12
On-treatment VF 1/210 0.5 0/209 0
Relapse 0/210 0 0/209 0
Other 0/210 0 0/209 0

PEARL-IV— genotype 1a, treatment-naive

PEARL-IV was a randomised, global multicentre, double-blind, controlled trial conducted in 305
treatment-naive adults with genotype 1a chronic hepatitis C virus infection without cirrhosis. Subjects
were randomised in a 1:2 ratio to receive Vyrelakir and ombitasvir/paritaprevir/ritonavir with or
without ribavirin for 12 weeks of treatment.

Treated subjects (N=305) had a median age of 54 years (range 19 to 70); 65.2% were male; 11.8%
were Black; 19.7% had a body mass index of at least 30 kg/m*; 20.7% had a history of depression or
bipolar disorder; 69.2% had I1.28B non-CC genotype; 86.6% had baseline HCV RNA levels of at least
800,000 IU/mL; 18.4% had portal fibrosis (F2) and 17.7% had bridging fibrosis (F3).

Table 9 shows the SVR 12 rates for genotype la-infected, treatment-naive subjects who received
Vyrelakir and ombitasvir/paritaprevir/ritonavir with or without ribavirin for 12 weeks in PEARL IV.
Vyrelakir and ombitasvir/paritaprevir/ritonavir without ribavirin was not non-inferior to Vyrelakir and
ombitasvir/paritaprevir/ritonavir with ribavirin.

Table 9. SVR12 for genotype la-infected treatment-naive subjects in PEARL IV

Vyrelakir and ombitasvir/paritaprevir/ritonavir for 12 weeks

With RBV Without RBV
Treatment outcome
n/N Yo 95% ClI n/N %o 95% Cl1

Overall SVR12 97/100 97.0 93.7,100.0 185/205 90.2 86.2,943
Outcome for subjects without SVR12 _

On-treatment VF 1/100 1.0 6/205 2.9

Relapse 1/98 1.0 10/194 5.2

Other 1/100 1.0 4/205 2.0

GARNET — Genotype 1b, Treatment-Naive without cirrhosis.

Design: open-label, single-arm, global multicentre
Treatment: Vyrelakir and ombitasvir/paritaprevir/ritonavir for 8 weeks

Treated subjects (N=166) had a median age of 53 years (range: 22 to 82); 56.6% were femeﬂ;:, _}0'%'1-
were Asian; 0.6% were Black; 14.5% had a body mass index of at least 30 kg per m*; 68,5%. ha;;} i
IL28B non-CC genotype; 7.2% had baseline HCV RNA levels of at least 6,000,000 IU permL // ;
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had advanced fibrosis (F3) and 98.2% had HCV genotype 1b infection (one subject cach had genotype
la, 1d, and 6 infection).

Table 10. SVR12 for Genotype Ib-infected treatment-naive subjects without cirrhosis

Vyrelakir and ombitasvir/paritaprevir/ritonavir for 8 wecks
n/N (%)
SVRi, 160/163 (98.2)
95% CI* 96.1, 100.0
FO-F1 138/139 (99.3)"
F2 9/9 (100)
F3 13/15 (86.7)°

a. Calculated using the normal approximation to the binomial distribution

b. 1 patient discontinued due to non-compliance

c. Relapse in 2/15 patients (confirmed HCV RNA > 15 IU/mL post-treatment before or during SVR12 window
among subjects with HCV RNA < 15 IU/mL at last observation with at least 51 days of treatment).

Clinical trials in peginterferon+ribavirin-experienced adults

SAPPHIRE-II — genotype 1, peginterferontribavirin-experienced

SAPPHIRE-II was a randomised, global multicentre, double-blind, placebo-controlled trial conducted
in 394 subjects with genotype 1 chronic hepatitis C virus infection without cirrhosis who did not
achieve SVR with prior treatment with pegIlFN/RBV. Vyrelakir and ombitasvir/paritaprevir/ritonavir
in combination with ribavirin was given for 12 weeks of treatment. Subjects randomised to the placebo
arm received placebo for 12 weeks, after which they received Vyrelakir and
ombitasvir/paritaprevir/ritonavir in combination with ribavirin for 12 weeks.

Treated subjects (N=394) had a median age of 54 years (range: 19 to 71); 49.0% were prior
pegIFN/RBV null responders; 21.8/% were prior peglFN/RBV partial responders; and 29.2% were
prior peglFN/RBV relapsers; 57.6% were male; 8.1% were Black; 19.8% had a body mass index of at
least 30 kg/m?; 20.6% had a history of depression or bipolar disorder; 89.6% had IL28B non-CC
genotype; 87.1% had baseline HCV RNA levels of at least 800,000 IU per mL; 17.8% had portal
fibrosis (F2) and 14.5% had bridging fibrosis (F3); 58.4% had HCV genotype la infection; 41.4% had
HCV genotype 1b infection.

Table 11 shows the SVR12 rates for treatment-experienced subjects with genotype 1-infection

receiving Vyrelakir and ombitasvir/paritaprevir/ritonavir in combination with ribavirin for 12 weeks in
SAPPHIRE-II.
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Table 11. SVRI12 for genotype l-infected peginterferon+tribavirin-experienced subjects in
SAPPHIRE-II

Vyrelakir and
ombitasvir/paritaprevir/ritonavir with RBV for

12 weeks
Treatment outcome n/N Yo 95% CI1
Overall SVR12 286/297 96.3 94.1,98.4
HCV genotype 1a 166/173 96.0 93.0,98.9
Prior peglFN/RBV null responder 83/87 95.4 91.0,99.8
Prior peglFN/RBV partial responder 36/36 100 100.0, 100.0
Prior peglFN/RBV relapser 47/50 94.0 87.4,100.0
HCYV genotype 1b 119/123 96.7 93.6,99.9
Prior peglFN/RBV null responder 56/59 94.9 89.3, 100.0
Prior peglFN/RBYV partial responder 28/28 100 100.0, 100.0
Prior peglFN/RBYV relapser 35/36 97.2 91.9, 100.0
Qutcome for subjects without SVR12
On-treatment VF 0/297 0
Relapse 7/293 2.4
Other 4/297 1.3

No subjects with HCV genotype 1b infection experienced on-treatment virologic failure and 2 subjects
with HCV genotype 1b infection experienced relapse.

PEARL-Il — genotype 1b, peginterferon+ribavirin-experienced

PEARL-II was a randomised, global multicentre, open-label trial conducted in 179 adults with chronic
genotype 1b hepatitis C virus infection without cirrhosis who did not achieve SVR with prior
treatment with pegIFN/RBV. Subjects were randomised in a 1:1 ratio to receive Vyrelakir and
ombitasvir/paritaprevir/ritonavir with or without ribavirin for 12 weeks of treatment.

Treated subjects (N=179) had a median age of 57 years (range: 26 to 70); 35.2% were prior
peglFN/RBV null responders; 28.5% were prior peglFN/RBV partial responders; and 36.3% were
prior peglFN/RBV relapsers; 54.2% were male; 3.9% were Black; 21.8% had a body mass index of at
least 30 kg/m?; 12.8% had a history of depression or bipolar disorder; 90.5% had IL28B non-CC
genotype; 87.7% had baseline HCV RNA levels of at least 800,000 IU/mL; 17.9% had portal fibrosis
(F2) and 14.0% had bridging fibrosis (F3).

Table 12 shows the SVR 12 rates for genotype 1b-infected, treatment-experienced subjects who
received Vyrelakir and ombitasvir/paritaprevir/ritonavir with or without ribavirin for 12 weeks in
PEARL II. In this study, Vyrelakir and ombitasvir/paritaprevir/ritonavir without ribavirin had a similar
SVR12 rate (100%) compared to Vyrelakir and ombitasvir/paritaprevir/ritonavir with ribavirin
(97.7%).
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Table 12. SVR12 for genotype 1b-infected peginterferon+ribavirin-experienced subjects in
PEARL I1

Vyrelakir and ombitasvir/paritaprevir/ritonavir for 12

weeks
e With RBY Without RBV
n/N %o 95% CI1 n/N % 95% CI

Overall SVR12 86/88 97.7  94.6, 100.0 91/91 100 95.9,100.0
Prior peglFN/RBV null responder ~ 30/31  96.8  90.6, 100.0 32/32 100  89.3,100.0
Prior peg[FN/RBYV partial 24/25 96.0 88.3,100.0 26/26 100 87.1,100.0
responder
Prior pegIFN/RBV relapser 32/32 100 89.3,100.0  33/33 100 89.6,100.0
Qutcome for subjects without SVR12

On-treatment VF 0/88 0 0/91 0

Relapse 0/88 0 0/91 0

Other 2/88 23 0/91 0

Clinical trial in subjects with compensated cirrhosis

TURQUOISE-II- genotype 1, treatment-naive or peginterferontribavirin-experienced subjects with
compensated cirrhosis

TURQUOISE-II was a randomised, global multicentre, open-label trial conducted exclusively in 380
genotype 1-infected subjects with compensated cirrhosis (Child-Pugh A) who were either treatment-
naive or did not achieve SVR with prior treatment with pegIlFN/RBV. Vyrelakir and
ombitasvir/paritaprevir/ritonavir in combination with ribavirin were administered for either 12 or 24
weeks of treatment.

Treated subjects (N=380) had a median age of 58 years (range: 21 to 71); 42.1% were treatment-naive,
36.1% were prior peglFN/RBV null responders; 8.2% were prior pegIFN/RBV partial responders,
13.7% were prior peglFN/RBV relapsers; 70.3% were male; 3.2% were Black; 28.4% had a body
mass index of at least 30 kg/ng 14.7% had platelet counts of less than 90 x IOB/L; 49.7% had albumin
less than 40 g/L; 86.1% had baseline HCV RNA levels of at least 800,000 IU/mL; 81.8% had IL.28B
non-CC genotype; 24.7% had a history of depression or bipolar disorder; 68.7% had HCV genotype la
infection, 31.3% had HCV genotype 1b infection.

Table 13 shows the SVR12 rates for genotype 1-infected subjects with compensated cirrhosis who
were treatment-naive or previously treated with peglFN/RBV.
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Table 13. SVR12 for genotype l-infected subjects with compensated cirrhosis who were
treatment-naive or previously treated with pegIFN/RBV

Treatment outcome

Vyrelakir and ombitasvir/paritaprevir/ritonavir with RBY

12 weeks 24 weeks
n/N %o cr n/N %o cr
Overall SYR12 191/208 91.8 87.6,96.1 166/172 96.5 93.4,99.6
HCYV genotype la 124/140 88.6 83.3,93.8 115/121 95.0 91.2,98.9
Treatment naive 59/64 92.2 53/56 94.6
Prior peglFN/RBV null 40/50 80.0 39/42 929
responders
Prior pegIlFN/RBV partial 11/11 100 10/10 100
responders
Prior peglFN/RBYV Prior 14/15 93.3 13/13 100
relapsers
HCYV genotype 1b 67/68 98.5 95.7, 100 51/51 100 93.0, 100
Treatment naive 22/22 100 18/18 100
Prior peglFN/RBV null 25/25 100 20/20 100
responders
Prior peglFN/RBYV partial 6/7 85.7 3/3 100
responders
Prior peglFN/RBYV Prior 14/14 100 10/10 100
relapsers
QOutcome for subjects
without SVR12
On-treatment VF 1/208 0.5 3/172 L7
Relapse 12/203 5.9 1/164 0.6
Other 4/208 1.9 2/172 1.21

a.

97.5% confidence intervals are used for the primary efficacy endpoints (overall SVRI2 rate); 95%

confidence intervals are used for additional efficacy endpoints (SVR12 rates in HCV genotype la and

1b-infected subjects).

Relapse rates in GTla cirrhotic subjects by baseline laboratory values are presented in Table 14.

Table 14. TURQUOISE-II: relapse rates by baseline laboratory values after 12 and 24 weeks of
treatment in subjects with genotype 1a infection and compensated cirrhosis

the End of Treatment

Vyrelakir and Vyrelakir and
ombitasvir/paritaprevir/ritonavir | ombitasvir/paritaprevir/ritonavir
with RBV with RBV
12-week arm 24-week arm
Number of Responders at 135 113

AFP* <20 ng/mL, platelets

> 90 x 10°/L, AND albumin > 35 g/L

prior to treatment

listed above)

Yes (for all three 1/87 (1%) 0/68 (0%)
parameters listed above)
No (for any parameter 10/48 (21%) 1/45 (2%)

*AFP= serum alpha fetoprotein

In subjects with all three favourable baseline laboratory values (AFP <20 ng/mL, platelets > 90 x
10°/L, and albumin > 35 g/L), relapse rates were similar in subjects treated for 12 or 24 weeks.

TURQUQOISE-III: Clinical Trial of GT1b-Infected Subjects with Cirrhosis without RBV

TURQUOISE-III is a Phase 3b, open-label, single-arm, multicentre study evaluating the ;:’f%tfasﬁr :
safety of Vyrelakir and ombitasvir/paritaprevir/ritonavir (without ribavirin) admlmstereidﬁar, {3 y;eks %
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in HCV GTlb-infected, treatment-naive and peglFN/RBYV treatment-experienced adults with
compensated cirrhosis.

60 patients were randomized and treated, and 60/60 (100%) achieved SVR12. Main characteristics are
shown below.

Table 15. Main demographics in TURQUOISE-III

Characteristics N =60
Age, median (range) years 60.5 (26-78)
Male gender, n (%) 37 (61)
1L28B Non-CC genotype, n (%) 50 (83)
Prior HCV Treatment:
naive, n (%) 27 (45)
Peg-IFN + RBV, n (%) 33 (55)
Baseline albumin, median g/L 40.0
<35, n (%) 10 (17)
>35,n (%) 50 (83)
Baseline platelet count, median (x 10%/L) 132.0
<90, n (%) 13 (22)
> 90, n (%) 47 (78)

Pooled analyses of clinical trials

Durability of response

Overall, 660 subjects in Phase 2 and 3 clinical trials had HCV RNA results for both the SVR12 and
SVR24 time points. Among these subjects, the positive predictive value of SVR12 on SVR24 was
99.8%.

Pooled efficacy analysis

In Phase 3 clinical trials, 1075 subjects (including 181 with compensated cirrhosis) received the
recommended regimen (see section 4.2). Table 16 shows SVR rates for these subjects.

In subjects who received the recommended regimen, 97% achieved SVR overall (among which 181

subjects with compensated cirrhosis achieved 97% SVR), while 0.5% experienced virologic
breakthrough and 1.2% experienced post-treatment relapse.
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Table 16. SVR12 rates for recommended treatment regimens by patient population

HCYV Genotype 1b HCY Genotype 1a
Vyrelakir and Vyrelakir and
ombitasvir/paritaprevir/ritonavir ombitasvir/paritaprevir/ritonavir
with RBY
Without With Without With
cirrhosis compensated cirrhosis compensated
cirrhosis cirrhosis
Treatment duration 12 weeks 12 weeks 12 weeks 24 weeks
Treatment-naive 100% (210/210) 100% (27/27) 96% (403/420) 95% (53/56)
peglFN + RBV- 100% (91/91) 100% (33/33) 96% (166/173) 95% (62/65)
experienced
Prior relapse 100% (33/33) 100% (3/3) 94% (47/50) 100% (13/13)
Prior partial 100% (26/26) 100% (5/5) 100% (36/36) 100% (10/10)
response
Prior null response 100% (32/32) 100% (7/7) 95% (83/87) 93% (39/42)
DemrpseltABY 1y 100% (18/18) | 0 0
failures
TOTAL 100% (301/301) | 100% (60/60) 96% (569/593) 95% (115/121)

+Other types of peglFN/RBYV failure include less well documented non-response, relapse/breakthrough or other
peglFN failure.

Impact of ribavirin dose adjustment on probability of SVR

In Phase 3 clinical trials, 91.5% of subjects did not require ribavirin dose adjustments during therapy.
In the 8.5% of subjects who had ribavirin dose adjustments during therapy, the SVR rate (98.5%) was
comparable to subjects who maintained their starting ribavirin dose throughout treatment.

Clinical Trial in subjects with HCV genotype 1 Infection/HIV-1 co-infection

In an open-label clinical trial (TURQUOISE-I) the safety and efficacy of 12 or 24 weeks of treatment
with Vyrelakir and ombitasvir/paritaprevir/ritonavir and ribavirin was evaluated in 63 subjects with
genotype 1 chronic hepatitis C co-infected with HIV-1. See section 4.2 for dosing recommendations in
HCV/HIV-1 co-infected patients. Subjects were on a stable HIV-1 antiretroviral therapy (ART)
regimen that included ritonavir-boosted atazanavir or raltegravir, co-administered with a backbone of
tenofovir plus emtricitabine or lamivudine.

Treated subjects (N = 63) had a median age of 51 years (range: 31 to 69); 24% of subjects were Black;
81% of subjects had IL28B non-CC genotype; 19% of subjects had compensated cirrhosis; 67% of
subjects were HCV treatment-naive; 33% of subjects had failed prior treatment with peglFN/RBV;
89% of subjects had HCV genotype 1a infection.

Table 17 shows the SVR12 rates for subjects with HCV genotype | infection and HIV-1 co-infection
in TURQUOISE-I.
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Table 17. SVR12 for HIV-1 co-infected Subjects in TURQUOISE-I
Arm A Arm B
12 Weeks 24 Weeks

Endpoint N=131 N=32
SVRI2, n/N (%) [95% CI] 29/31 (93.5) [79.3, 98.2] 29/32(90.6) [75.8, 96.8]
Outcome for subjects not achieving SVR12

On-treatment virologic failurea 0 1

Post-treatment relapse 1 2

Other 1 0

a. These virologic failures appear to have resulted from reinfection based on analyses of baseline and
virologic failure samples

In TURQUOISE-I, the SVR 12 rates in HCV/HIV-1 co-infected subjects were consistent with SVR12
rates in the phase 3 trials of HCV mono-infected subjects. 7 of 7 subjects with genotype 1b infection
and 51 of 56 subjects with genotype 1a infection achieved SVR12. 5 of 6 subjects with compensated
cirrhosis in each arm achieved SVRI12.

Clinical Trial in liver transplant recipients

In the CORAL-1 study, the safety and efficacy of Vyrelakir and ombitasvir/paritaprevir/ritonavir with
ribavirin for 24 weeks was studied in 34 HCV genotype l-infected liver transplant recipients who
were at least 12 months post-transplant at study enrolment. The dose of ribavirin was individualized at
the discretion of the investigator, with most patients receiving 600 to 800 mg as a starting dose, and
most patients also receiving 600 to 800 mg per day at the end of treatment.

34 subjects (29 with HCV genotype la infection and 5 with HCV genotype 1b infection) were enrolled
who had not received treatment for HCV infection after transplantation and had a META VIR fibrosis
score of 2 or less. 33 out of the 34 subjects (97.1%) achieved SVR12 (96.6% in subjects with
genotype la infection and 100% in subjects with genotype 1b infection). One subject with HCV
genotype la infection relapsed post-treatment.

Clinical Trial in patients receiving chronic opioid substitution therapy

In a phase 2, multicentre, open-label, single arm study, 38 treatment-naive or peglFN/RBV treatment
experienced, non-cirrhotic subjects with genotype 1 infection who were on stable doses of methadone
(N=19) or buprenorphine with or without naloxone (N=19) received 12 weeks of Vyrelakir in
combination with ombitasvir/paritaprevir/ritonavir and ribavirin. Treated subjects had a median age of
51 years (range: 26 to 64); 65.8% were male and 5.3% were Black. A majority (86.8%) had baseline
HCV RNA levels of at least 800,000 [U/mL and a majority (84.2%) had genotype la infection; 68.4%
had IL28B non-CC genotype; 15.8% had portal fibrosis (F2) and 5.3% had bridging fibrosis (F3); and
94.7% were naive to prior HCV treatment.

Owerall, 37 (97.4%) of 38 subjects achieved SVR12. No subjects experienced on-treatment virologic
failure or relapse.

Paediatric population

The European Medicines Agency has deferred the obligation to submit the results of studies with
Vyrelakir and ombitasvir/paritaprevir/ritonavir in one or more subsets of the paediatric populations in
the treatment of chronic hepatitis C (see section 4.2 for information on paediatric use).
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5.2 Pharmacokinetic properties

The pharmacokmem properties of the combination of Vyrelakir with ombitasvir/paritaprevir/ritonavir
have been evaluated in healthy adult subjects and in subjects with chronic hepatitis C. Table 18 shows
mean Cex and AUC of Vyrelakir 250 mg twice daily with ombitasvir/paritaprevir/ritonavir
25 mg/150 mg/100 mg once daily following multiple doses with food in healthy volunteers.

Table 18. Geometric mean C,.., AUC of multiple doses of Vyrelakir 250 mg twice daily and
ombitasvir/paritaprevir/ritonavir 25 mg/150 mg/100 mg once daily with food in healthy
volunteers

Cnax (ng/ml) (CV %) AUC (ng*hr/ml) (CV%)

Dasabuvir 1030 (31) 6840 (32)

Absorption

Dasabuvir was absorbed after oral administration with mean T, of approximately 4 to 5 hours.
Dasabuvir exposures increased in a dose proportional manner and accumulation is minimal.
Pharmacokinetic steady state for dasabuvir when coadministered with ombitasvir/paritaprevir/ritonavir
is achieved after approximately 12 days of dosing.

Effects of food

Dasabuvir should be administered with food. All clinical trials with dasabuvir have been conducted
following administration with food.

Food increased the exposure (AUC) of dasabuvir by up to 30% relative to the fasting state. The
increase in exposure was similar regardless of meal type (e.g., high-fat versus moderate-fat) or calorie
content (approximately 600 kcal versus approximately 1000 kcal). To maximise absorption, Vyrelakir
should be taken with food without regard to fat or calorie content.

Distribution

Dasabuvir is highly bound to plasma proteins. Plasma protein binding is not meaningfully altered in
patients with renal or hepatic impairment. The blood to plasma concentration ratios in human ranged
from 0.5 to 0.7 indicating that dasabuvir was preferentially distributed in the plasma compartment of
whole blood. Dasabuvir was greater than 99.5%, and M1 major metabolite of dasabuvir was 94.5%
bound to human plasma proteins over a concentration range of 0.05 to 5 pg/mL. At steady-state the
exposures ratio of M1 to dasabuvir is approximately 0.6. Taking into account the protein binding and
in vitro activity of M1 against HCV genotype 1, its contribution to efficacy is expected to be similar to
that of dasabuvir. In addition, M1 is a substrate of the hepatic uptake transporters OATP family and
OCT1 and thus, the hepatocyte concentration and thereby contribution to efficacy, may be larger than
dasabuvir.

Biotransformation

Dasabuvir is predominantly metabolised by CYP2C8 and to a lesser extent by CYP3A. Following a
400 mg "*C-dasabuvir dose in humans, unchanged dasabuvir was the major component (approximately
60%) of drug related radioactivity in plasma. Seven metabolites were identified in plasma. The most
abundant plasma metabolite was M1, which represented 21% of drug-related radioactivity (AUC) in
circulation following single dose; it’s formed via oxidative metabolism predominantly by CYP2CS.

Elimination

Following dosing of dasabuvir with ombitasvir/ paritaprevir /ritonavir, mean plasma hﬁ[fhfé’éﬁ . Uy, E:
dasabuvir was approximately 6 hours. Following a 400 mg '*C-dasabuvir dose, appro&mfht&igﬁ _'%-
42 B B



43

the radioactivity was recovered in faeces with limited radioactivity (approximately 2%) in urine.
Unchanged dasabuvir accounted for 26.2% and M1 for 31.5% of the total dose in facces. M1 is mainly
cleared through direct biliary excretion with the contribution of UGT-mediated glucuronidation and, to
a small extent, oxidative metabolism.

Dasabuvir does not inhibit organic anion transporter (OAT1) in vivo and is not expected to inhibit
organic cation transporters (OCT?2), organic anion transporters (OAT3), or multidrug and toxin
extrusion proteins (MATE1 and MATE2K) at clinically relevant concentrations; therefore, Vyrelakir
does not affect medicinal product transport by these proteins.

Special populations

Elderly

Based on population pharmacokinetic analysis of data from Phase 3 clinical studies, a 10 year increase
or decrease in age from 54 years (median age in the Phase 3 studies) would results in <10% change in
dasabuvir exposures. There is no pharmacokinetic information in patients >75 years.

Sex or body weight

Based on population pharmacokinetic analysis of data from Phase 3 clinical studies, female subjects
would have approximately 14 to 30% higher dasabuvir exposures than male subjects. A 10 kg change
in body weight from 76 kg (median weight in the Phase 3 studies) would result in <10% change in
dasabuvir exposures.

Race or ethnicity

Based on population pharmacokinetic analysis of data from Phase 3 clinical studies, Asian subjects
had 29% to 39% higher dasabuvir exposures than non-Asian subjects.

Renal impairment

Pharmacokinetics of the combination of ombitasvir 25 mg, paritaprevir 150 mg, and ritonavir 100 mg,
with dasabuvir 400 mg were evaluated in subjects with mild (CrCl: 60 to 89 ml/min), moderate (CrCl:
30 to 59 ml/min) and severe (CrCl: 15 to 29 ml/min) renal impairment, relative to subjects with
normal renal function.,

In subjects with mild, moderate and severe renal impairment, dasabuvir mean AUC values were 21%
higher, 37% higher and 50% higher, respectively. Dasabuvir M1 AUC values were 6% lower, 10%
lower, and 13% lower, respectively.

The changes in dasabuvir exposures in subjects with mild, moderate and severe renal impairment are
not considered to be clinically significant. Limited data in patients with end-stage renal disease
indicate no clinically significant changes in exposure also in this patient group. No dose adjustment of
Vyrelakir is required for patients with mild, moderate, or severe renal impairment, or end-stage-renal
disease on dialysis (see section 4.2).

Hepatic impairment

Pharmacokinetics of the combination of dasabuvir 400 mg, with ombitasvir 25 mg, paritaprevir
200 mg, and ritonavir 100 mg were evaluated in subjects with mild (Child-Pugh A), moderate (Child-

Pugh B) and severe (Child-Pugh C) hepatic impairment, relative to subjects with normal hepatic ..
function. W

In subjects with mild, moderate and severe hepatic impairment, dasabuvir AUC values wegjg;fz%i,_‘
higher, 16% lower and 325% higher, respectively. The AUC values of dasabuvir M1 metabolite Werl s, :
unchanged, 57% lower, and 77% higher, respectively. Plasma protein binding of dasabuvir angits.
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* metabolite were not meaningfully different in subjects with hepatic impairment compared to normal
control subjects (see sections 4.2, 4.4 and 4.8).

Paediatric population

The pharmacokinetics of Vyrelakir with ombitasvir/paritaprevir/ritonavir in pacdiatric patients has not
been investigated (see section 4.2).

5.3 Preclinical safety data

Dasabuvir was not genotoxic in a battery of in vitro or in vivo assays, including bacterial mutagenicity,
chromosome aberration using human peripheral blood lymphocytes and in vivo rat micronucleus
assays.

Dasabuvir was not carcinogenic in a 6-month transgenic mouse study up to the highest dosage tested
(2 g/kg/day), resulting in dasabuvir AUC exposures approximately 19-fold higher than those in
humans at the recommended dose of 500 mg (250 mg twice daily).

Similarly, dasabuvir was not carcinogenic in a 2-year rat study up to the highest dose tested (800
mg/kg/day), resulting in dasabuvir exposures approximately 19-fold higher than those in humans at
500 mg.

Dasabuvir had no effects on embryo-foetal viability or on fertility in rodents and were not teratogenic
in two species. No adverse effects on behaviour, reproduction or development of offspring were
reported. The highest dasabuvir dose tested produced exposures equal to 16 to 24-fold (rat) or 6-fold
(rabbit) the exposures in humans at the maximum recommended clinical dose.

Dasabuvir was the predominant component observed in the milk of lactating rats, without effect on
nursing pups. Elimination half-life in rat milk was slightly shorter than in plasma, AUC was about 2
fold of that in plasma. Since dasabuvir is a BCRP substrate, distribution to the milk may change if this
transporter is inhibited or induced by co-administration of other medicinal products. Dasabuvir-
derived material was minimally transferred through the placenta in pregnant rats.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Tablet core

Microcrystalline cellulose (E460(i))
Lactose monohydrate

Copovidone

Croscarmellose sodium

Colloidal anhydrous silica (E551)
Magnesium stearate (E470b)

Film-coating

Polyvinyl alcohol (E1203)
Titanium dioxide (E171)
Polyethylene glycol 3350
Talc (E553b)

Iron oxide yellow (E172)
Iron oxide red (E172)

Iron oxide black (E172)
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6.2  Incompatibilities

Not applicable.

6.3  Shelf life

3 years

6.4  Special precautions for storage

This medicinal product does not require any special storage conditions.
6.5 Nature and contents of container

Vyrelakir film-coated tablets are supplied in PVC/PE/PCTFE aluminium foil blister packs.
56 tablets (multipack carton containing 4 inner cartons of 14 tablets each).

6.6  Special precautions for disposal

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.
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